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Ministry of Health of Ukraine

ORDER
	04.01.2013
	Kyiv
	№ 3




Registered at the Ministry of Justice of Ukraine on March 15, 2013 under N 425/22957
On introduction of changes to the MoH Ukraine Order of August 26, 2005 № 426 and declaration as invalid of some MOH Ukraine Orders pertinent to registration of medicinal products
According to item 2 of  the Procedure for State Registration (Re-registration) of Medicinal Products approved by the Decree of the Cabinet of Ministers of Ukraine of May 26, 2005 № 376,

I order:

1. To introduce changes to the Procedure for Conducting Expert Evaluation of Materials Pertinent to Medicinal Products, which are Submitted for State Registration (Re-Registration) and Expert Evaluation of Materials about Introduction of Changes to the Registration Documents during the Validity Period of Registration Certificate approved by the MoH Ukraine Order of August, 2005 № 426, registered at the Ministry of Justice of Ukraine on September 19, 2005 under № 1069/11349 in the new wording (attached).

2. To approve Regulations on Attestation Commission of the Ministry of Health of Ukraine (attached).
3. To declare as invalid:

The MoH Ukraine Order of November 01, 2001 № 443 "On registration of some types of medicinal products", registered at the Ministry of Justice of Ukraine on November 20, 2001 under № 975/6166;

Procedure for Conducting State Registration (Re-Registration)  of Medical Immunobiological Products in Ukraine approved by the MoH Ukraine Order of December 06, 2001 № 486, registered at the Ministry of Justice of Ukraine on February 28, 2002 under № 204/6492;

The MoH Ukraine Order of April 17, 2007 № 190 “On approval of the Procedure for conducting additional studies of medicinal products during expert evaluation of registration materials” registered at the Ministry of Justice of Ukraine on August 17, 2007 under № 949/14216;

Procedure for conducting expert evaluation of registration materials for medicinal products produced according to the approved specification approved by the MoH Ukraine Order of December 17, 2008 № 754, registered at the Ministry of Justice of Ukraine on January 21, 2009 under № 45/16061;

The MoH Ukraine Order of January 26, 2010 № 55 “On Approval of Procedure for Conducting 
Expert Evaluation of Materials Pertinent to Medicinal Products of Limited Use which are Submitted for State Registration (Re-registration)” registered at the Ministry of Justice of Ukraine on February 13, 2010 under № 156/17451;

The MoH Ukraine Order of March 17, 2010 № 236 “On approval of the Procedure for inspecting manufacturing site for medicinal products submitted for state registration” registered at the Ministry of Justice of Ukraine on May 13, 2010 under № 323/17618.

4. That the Chief of the Administration of Medicinal Products and Health Care Products (L.V. Konoshevych) arranges for the submission  of the present order to the Ministry of Justice of Ukraine for the state registration according to the established procedure.
5. The order shall take effect from the date of its official publication.
6. I hereby authorize R.M. Bogachev, Deputy Minister of Health of Ukraine, to supervise execution of this order.

O. Tolstanov

Deputy Minister

AGREED UPON WITH:

M.Yu. Brodskyi

Head, State Service for Regulatory Policy and Entrepreneurship Development

O.S. Soloviov

Head, State Service of Ukraine on Medicinal Products

APPROVED

Order of the Ministry of Health 

of Ukraine dated 26.08.2005 № 426

(in wording of MoH Ukraine Order as of 04.01.2013 № 3)

Registered with the 

Ministry of Justice of Ukraine

 as of March 15, 2013

 under № 425/22957

Procedure for Conducting Expert Evaluation of Materials Pertinent to 

Medicinal Products, which are Submitted for State Registration (Re-Registration) and Expert Evaluation of Materials about Introduction of Changes to the Registration Documents during the Validity Period of Registration Certificate

I. GENERAL

1.1 This Procedure has been developed according to the Law of Ukraine “On Medicines” and “On Protection of Population against Infectious Diseases”, Procedure for State Registration (Re-registration) of Medicinal Products and Amounts of Fees for Their State Registration (Re-Registration) approved by the Decree of the Cabinet of Ministers of Ukraine of May 26, 2005 № 376.

1.2 This Procedure for Conducting Expert Evaluation of Materials Pertinent to Medicinal Products, which are Submitted for State Registration (Re-Registration) and Expert Evaluation of Materials about Introduction of Changes to the Registration Documents during the Validity Period of Registration Certificate (hereinafter – Procedure) shall be applied to active pharmaceutical ingredients, “in bulk” production, finished medicinal products, including medical immunobiological products, substances or combinations of substances included in medical devices which enter systemic circulation during their use, and products which according to the definition of the Ministry of Health of Ukraine (hereinafter – MoH) are registered as medicinal products, namely:

Products for disinfecting skin and mucosa of nasal and oral cavity and patient external genitals before diagnostic, surgical manipulations or therapeutic procedures;

Products for disinfecting medical staff hands before and after diagnostic, surgical manipulations and contact with infectious and/or potentially infectious material;

Adhesive dressings and other (tampons, gauze, napkins) impregnated with antiseptics or disinfectants, other medicinal products and packed products for retail sale; 

Products for killing insects and mites which have epidemiological relevance and intended to apply on human skin and its appendages;

Medical cosmetics which, in addition to cosmetic substances, contain individual active substances or their combinations used for prevention and/or treatment of diseases of the skin and its appendages in humans, mucosa of nasal and oral cavity, patient’s external genitals, and manufactured in the form of cream, milk, oil, mask, balm, gel, powder, lotion, shampoo, lipstick, extract for baths, antiperspirants, tooth paste, elixir etc.;

Substances and combinations of substances contained in medical devices which at their use enter systemic circulation, in particular, supplements (additional products for hemotransfusion etc);

1.3. This Procedure shall not be applied to radiopharmaceutical medicinal products produced exclusively from the licensed radionuclide generators, radionuclide kits or radionuclide precursors according to the manufacturer’s instructions for use at the accredited health care settings. 

1.4. MoH shall carry out state registration (re-registration) of medicinal products based on the results of expert evaluation of the registration materials (registration dossier) for medicinal product and control of its quality, conducted by the State Expert Center MoH (hereinafter – Center). 
II. DEFINITION OF TERMS

In this Procedure the terms indicated below shall have the following meaning:

Active pharmaceutical ingredient (drug substance, active substance, substance) (hereinafter – API or active substance) - any substance  or mixture of substances intended for use in the manufacture of a medicinal product and during this use becomes its active ingredient. Such substances have pharmacological or other direct effect on human body, as part of finished forms of medicinal products they are used for treatment, diagnosis or prevention of disease, for changing the condition, structures or organism's physiological functions, for management, manipulation and relief of symptoms;

API or active substance may be: compressed, film-coated, granulated, grinded/crushed to a certain level or treated otherwise and under different names and forms (in particular pellets, granules etc. and other presentations)

Safety of medicinal product – a profile of a medicinal product based on comparative evaluation of benefits of its use and potential harm which may be caused to a patient using this medicinal product.
Biowaiver – a procedure for conducting in vitro comparison studies based on Biopharmaceutics Classification System (hereinafter – BCS) using dissolution test to determine equivalence of generic and reference medicinal products with systemic effect in immediate release solid oral dosage forms with purpose to register a generic medicinal product without in vivo studies;

Bioavailability - the rate and extent at which the active substance or active moiety is absorbed from a pharmaceutical dosage form and becomes available at the site(s) of action.

Bioequivalence – two medicinal products are bioequivalent if they are pharmaceutically equivalent or pharmaceutically alternative and if their bioavailabilities after administration in the same molar dose are similar to such degree that their effects, with respect to both efficacy and safety, will be essentially the same.

Biological medicinal products - medicinal products containing active substances of biological origin obtained through production from biological source (animal, human, herbal, microbial or biotechnological);

Biopharmaceutics Classification System - a scientific framework for classifying active substances ingredients based upon their aqueous solubility and intestinal permeability;

Manufacturer of medicinal product – an economic entity that performs at least one stage of manufacture of a medicinal product and has a license (authorization) to manufacture medicinal products (if the latter is envisaged by the national legislation in the country on the territory of which the manufacturer’s sites are situated);

Manufacture of medicinal products – activity related to batch release of medicinal products, which incorporates at least one step of technological process and includes purchase of materials and products, pre-packaging, packing and/or labelling, storage, appropriate control, receiving approval for release (marketing)), and wholesale (distribution) of products of own production;

Conclusion of the State Expert Center MoH on efficacy, safety and quality of medicinal product – integrated result of the expert evaluation (primary and/or preliminary and/or specialized) of registration dossier for medicinal products with recommendations regarding its state registration (re-registration), introduction of changes to the registration dossier for medicinal product during the validity period of registration certificate or its new registration, or rejection in registration (re-registration), introduction of changes to the registration dossier for medicinal product during the validity period of registration certificate;

Advanced (biotechnological) medicinal products – medicinal products containing active substances derived using the following biotechnological methods: gene technology, cell engineering, hybridoma technologies, enzyme technology and immunology engineering etc;

Outer packaging – the packaging into which the immediate packaging is placed and which protects the medicinal product and immediate packaging;

Generic medicinal product (generic, interchangeable) (hereinafetr – generic) – a medicinal product which has the same quantitative and qualitative composition of active substances and the same pharmaceutical form as the reference medicinal product, and interchangeability of which with the reference medicinal product is demonstrated by relevant studies. The different salts, esthers and esters, isomers, mixtures of isomers, complexes or derivatives of an active substance shall be considered to be the same active substance, unless they differ significantly in properties with regard to safety and efficacy. Various immediate-release oral pharmaceutical forms shall be considered to be one and the same pharmaceutical form. 

Gene therapy medicinal products – medicinal products derived using recombinant DNA technologies;

Homeopathic medicinal product – any medicinal product made of products, substances or compositions specified as homeopathic stocks in accordance with a homeopathic manufacturing procedure described by the State Pharmacopoeia of Ukraine (SPh Ukraine) or the European Pharmacopoeia, or in the absence of such description – in the German Homeopathic (GHP), United States Pharmacopeia (HPUS), British Homeopathic Pharmacopoeia (BHP), Schwabe’s Homeopathic Pharmacopoeia.

Homeopathic medicinal product may also contain a number of active substances;

State re-registration of a medicinal product - procedure that is performed according to requirements of current legislation and this Procedure in order to extend the period during which a medicinal product is approved for medical use in Ukraine;

State registration of a medicinal product – procedure that is performed according to requirements of current legislation and this Procedure in order to approve medical use of a medicinal product and enter it in the State register of medicinal products.

Radionuclide generator – any system incorporating a fixed parent radionuclide of which daughter radionuclide are made through elution or any other method and used in a radiopharmaceutical product.

Active substances (biological agents) - biologically active substances including biological agents (microorganisms, viruses, cells and tissues of human, animal origin and their components) capable of modifying the organism’s condition and functions or have preventive, diagnostic or therapeutic effect and are used as principal component(s) for manufacturing finished medicinal products;

Well-established medicinal use – a medical use of the active substance(s) included in the medicinal product which is well-established with recognised efficacy and an acceptable level of safety (confirmed by the detailed references to the published data on post-registration, epidemiological studies, etc.) for at least ten years of the date of the first systematic and documented use of the active substance(s) included in a medicinal product (s) in Ukraine.

Additional studies (tests) – studies, the necessity of which is determined during the specialized expert evaluation and which allow to provide the motivated conclusion concerning efficacy, safety and quality of a medicinal product during its registration and/or introduction of changes to registration materials;

Equivalence test – test that determines the equivalence between the generic and reference preparations using in vivo and/or in vitro studies;  
BCS-based in vitro equivalence test - complex studies based on classification of active substance according to BCS and medicinal product solubility, and including comparison of dissolution profiles between the generic and reference products in the three media with рН 1.2, рН 4.5 and рН 6.8;

The Center’s registration expert – is a natural person with appropriate qualification and knowledge of Ukraine's legislation, rules and standards of the European Union, WHO recommendations related to medicines circulation, provisions of the International Conference on Harmonization of Technical Requirements for Registration of Pharmaceuticals for Human Use. At the same time the expert shall not perform activities, including those outside the Center, which cause the conflict of interests.

Expert evaluation of registration dossier for medicinal product – preliminary and specialised expert evaluation of registration dossier, and, if necessary, additional studies (tests) of medicinal products  in order to prepare motivated conclusion and recommendations on taking decision  on possibility of its state registration (re-registration), introduction of changes to the registration dossier, or rejection in registration (re-registration), introduction of changes to the registration dossier for medicinal product;

Efficacy of medicinal product – a favourable diagnostic, therapeutic or preventive effect of a medicinal product on a disease course, duration or correction of organism’s state or functions according to the indications for use indicated in the Instruction for medical use;

Common name – the international non-proprietary name (hereinafter - INN) of active substance recommended by the World Health Organization (hereinafter WHO), or, in its absence, the usual common name.

Informed consent application – application for state registration of a medicinal product similar to the medicinal product registered previously if consent has been given by the registration certificate holder to use his pharmaceutical, preclinical and clinical data for a new registration of medicinal product with the same quantitative and qualitative composition in active substances in the same medicinal product;

Application for generic medicinal product - application for state registration of a medicinal product containing the same active substance and having the same pharmaceutical form as the reference medicinal product;

Application for medicinal product from “in bulk” production – application for state registration of a finished medicinal product which is manufactured through pre-packaging and/or final packaging and labelling of “in bulk” production;

Application for medicinal product with well-established medicinal use – application for state registration of a medicinal product containing a known active substance (s) with recognised efficacy and an acceptable level of safety (confirmed by the detailed references to the published data on post-registration, epidemiological studies, etc.) the medical use of which had been well established for at least ten years in Ukraine;

Application for fixed combination – state registration application for a medicinal product containing known active substances not used previously in this combination, as well as not used in medical practice in this combination as individual medicinal products in the same pharmaceutical form, strength and at the appropriate ratio as in the combination medicinal product;

Applicant (holder of registration certificate) (hereinafter – applicant) – a legal entity or a natural person responsible for efficacy, quality and safety of a medicinal product according to the procedure established by the acting legislation, and has resources to perform pharmacovigilance in Ukraine, and is responsible for reliability of information contained in registration dossier submitted by him;

Changes that may be made during the validity period of registration certificate - changes proposed by the applicant, which pertain to the registered  (re-registered) medicinal product;

Instructions for medical use of medicinal product (instructions for use of medicinal product) (hereinafter – instructions for medical use) – officially approved information on medical use of a medicinal product which is stated according to this Procedure and accompanies the finished medicinal product;

Confidential registration information - a scientific and technical information included in the application for state registration (re-registration) of medicinal product and application for introduction of changes into registration materials during the validity period of registration certificate and their annexes, including parts I, II, III and IV or modules 1, 2, 3, 4 and 5 of the registration dossier (except for information open to general use, namely, on name of medicinal product, composition of active ingredients, strength, which are covered by the instructions for medical use, package, applicant and/or manufacturer of a medicinal product, instructions for medical use, information about unsafe properties of a medicinal product which may harm a patient at use);

Herbal medicinal product – any medicinal product exclusively containing as active substance(s) from one or more herbal substances or one or more herbal preparations, or one or more such herbal substances in combination with one or more herbal preparations;

Medicinal product produced according to the approved specification - a medicinal product containing active substance with well established medicinal use, with recognized efficacy, and acceptable level of safety, the specification of which has been approved by MoH; 

Domestic medicinal products – medicinal products produced by local (Ukrainian) manufacturer; medicinal products which passed only pre-packaging and/or final packaging and labelling shall not be considered domestic medicinal products;

Medicinal products obtained from human blood or plasma – medicinal products based on blood constituents; such medicinal products include, in particular, albumin, coagulation factors and human immunoglobulins;

Local (Ukrainian) manufacturer - an economic entity that performs all technological stages of manufacture of substances and/or finished medicinal products at the manufacturing sites located on the territory of Ukraine, and has a license (authorization) to manufacture medicinal products;

Medical immunobiological products (hereinafter – MIP) - allergens, antigens, vaccines (toxoids), cytokines, immunomodulators of bacterial origin and those produced based on organs and tissues, human blood and plasma products, immune sera, immunoglobulins (including monoclonal antibodies), probiotics, interferons, other medicinal products intended for use in medical practice  for treatment, specific prevention, immunity diagnostics (in vivo). 

MIP are obtained using cultivation of microorganism strains and eukaryotic cells, extracts from biological tissues including those of humans, animals and plants (allergens), using genetic engineering techniques, hybridoma technologies, reproduction of live agents in embryos or animals;

Name of the medicinal product – the name given to a medicinal product, which may be either invented by applicant (manufacturer), or a common or scientific name, along with a trade mark or applicant’s (manufacturer’s) name;

Independent expert - a natural person having the appropriate qualification level, special knowledge, at Applicant’s request conducts scientific or scientific and technical expert evaluation, is responsible to the Applicant for reliability and completeness of analysis, reasonableness of recommendations according to the requirements of the Applicant’s tasks related to the expert evaluation, but is not an inventor, investigator of the expert evaluation’s object; who isn’t an expert in agencies or organisations formally designated as expert bodies of scientific and scientific and technical institutions dealing with medicines circulation; or who is associated otherwise with official expert evaluation authorities, central executive body, which ensures development of state policy for health care or bodies authorized by them; is assigned by the Applicant only;

Non-interventional trial - a study where the medicinal products are prescribed in the usual manner in accordance with the approved instructions for medical use. The assignment of the patient to a particular therapeutic group is not foreseen in advance by a trial protocol, but the prescription of the medicinal product falls within current practice and does not depend on the decision to include the patient in the study. No additional diagnostic or monitoring procedures shall be applied to the patients, and the epidemiological methods shall be used for the analysis of collected data;
Illegal use of registration information on safety and efficacy of medicinal product  - a reference to or other use of information on efficacy and safety of medicinal product registered according to complete  and stand-alone application within five years of the day of registration of such medicinal product in Ukraine in order to submit a state registration application for the respective generic medicinal product submitted for state registration according to an appropriate application cept for cases when according to the legislation the applicant has obtained the right to refer to and/or use registration information of the reference/original medicinal product, or his own complete registration information conforming to the registration information of the reference/original medicinal product;

These requirements shall not exclude the subject’s rights to carry out within this period an appropriate development of the medicinal product including the bioequivalence studies of generic and reference medicinal products in order to get the registration certificate five years after the registration in Ukraine of the reference medicinal product specified in the previous paragraph;
Original (innovator) medicinal product - a medicinal product which was originally registered in the world on the basis of full documentation related to its quality, safety and efficacy (full registration dossier); 

Patented medicinal product - a medicinal product going into circulation under proprietary name of the manufacturer (applicant), the right to manufacture (produce), sell and use of which being covered by the legislation of Ukraine on protection of intellectual property;

Immediate packaging – an individual packaging in immediate contact with the medicinal product;

Complete and stand-alone application (independent application) – an application for state registration of medicinal product containing the new or known API or active substance registered as an ingredient of the medicinal product in another pharmaceutical form; 

Similar biological medicinal product – a biological medicinal product which is similar in  terms  of  quality,  safety  and  efficacy to the registered reference biological product, which patent protection period expired. The similarity of therapeutic efficacy, safety and quality of such medicinal product to the reference one should be demonstrated by the appropriate comparative preclinical and clinical studies;

Applicant’s representative (authorised person acting on behalf of applicant) (hereinafter – applicant’s representative) – a legal entity or a natural person who is given by an applicant according to the respective authorization a right to represent his interests during procedures of registration, re-registration and/or introduction of changes to registration dossier at the territory of Ukraine, and who is responsible for reliability of information in registration dossier submitted by him to the Center;

Radionuclide precursor – any other radionuclide produced for radiolabelling another substance prior to its administration;

Product of limited use (orphan product) - a medicinal product which is intended for the diagnosis, prevention or treatment of a rare life-threatening or chronically debilitating condition affecting not more than five in 10 thousand persons by the time of submission of the application for state registration; 

“In bulk” production – any medicinal product, which passed all stages of manufacturing process, except for pre-packaging and/or final packaging and labelling;
Specification (monograph) – information on composition, production technology, quality control and use of a medicinal product; 
Radionuclide kit – any medicinal product to be reconstituted or combined with radionuclides in the final radiopharmaceutical medicinal product, usually prior to its administration;

Radiopharmaceutical medicinal product – any medicinal product, when ready for use, contains one or more radionuclides (radioactive isotopes) included for medical purpose;

Periodic safety update report on medicinal product permitted for medical use – a written report containing periodically updated information on safety of a medicinal product in compliance with the Procedure for Surveillance over Adverse Reactions to Medicinal Products Permitted for Medical Use approved by the MoH Ukraine Order of December 27, 2006 № 898 and registered at the Ministry of Justice of Ukraine on January 29, 2007 under № 73/13340;

Registration information (registration dossier) – a scientific technical information in any format and presentation, stored in any form including illustrations (maps, diagrams, organograms, figures, layouts etc.), photos and any other documented information contained in application for state registration (re-registration) of medicinal products, application for introduction of changes in registration materials during specified as confidential according to paragraph 39 (thirty nine) of this section;

Registration certificate of medicinal product – a document containing an information on medicinal product registered in Ukraine and entered in the State register of medicinal products of Ukraine and interdepartmental databases of medicinal products registered in Ukraine;

Registration certificate of medicinal product (medical immunobiological product)– a document containing an information on medical immunobiological product registered in Ukraine and entered in the State register of medicinal products of Ukraine and interdepartmental databases of medicinal products registered in Ukraine;

Registration number – a code mark, assigned to a medicinal product at state registration and reserved for the medicinal product unchanged throughout the whole period of stay of the medicinal product at the pharmaceutical market of Ukraine;

Registration materials (materials of registration dossier) – a set of documents in support of an application for state registration (re-registration, introduction of changes in registration materials) of a medicinal product based on which the motivated conclusion on its efficacy, safety and quality is made;

Reference medicinal product - a medicinal product with which the generic medicinal product is to be compared, and which is mainly original (innovator) medicinal product with the established efficacy, safety and quality.

Herbal preparations – preparations obtained by subjecting herbal substances to treatments such as extraction, distillation, expression, fractionation, purification, concentration or fermentation. These include comminuted or powdered herbal substances, tinctures, extracts, essential oils, expressed juices and processed exudates;

Herbal substances – whole, fragmented or cut plants, plants parts, algae, fungi, lichen in an unprocessed, usually dried, form, but sometimes fresh. Certain exudates from plants (for example, tars) that have not been designed for specific treatment are also considered to be herbal substances. Herbal substances are to be precisely defined by the plant part used and the botanical name according to the binomial system (genus, species, variety and author);

Strength of the medicinal product – the content of the active substance (-s) expressed quantitatively per dosage unit, per unit of volume or weight according to the dosage form;

Therapeutic equivalence - two pharmaceutical products are considered to be therapeutically equivalent if they are therapeutically equivalent or pharmaceutical alternatives and after administration in the same molar dose, their effects, with respect to both efficacy and safety, are essentially the same when administered to patients by the same route. This can be demonstrated by appropriate comparative studies: pharmacokinetic, pharmacodynamic, clinical or in vitro equivalence study;

Traditional medicinal product - a medicinal product, firstly of herbal origin, which corresponds to the following conditions: 

Medicinal product by its composition and indication is designed for use without doctor’s supervision for diagnostic purpose, without prescription, or without monitoring of treatment process;

Medicinal product is used in certain concentration and dose;

Medicinal product is indicated for oral, external or inhalation use;

Confirmation of the use of medicinal products in medical practice for at least 30 years in the world, and for at least for 10 years in Ukraine documented;

Sufficient data available on traditional use of a medicinal product (safe use in common conditions, documented efficacy); 

Pharmaceutical equivalence - products are pharmaceutical equivalents if they contain the same molar amount of the same active substance (s) in the same dosage form, if they meet  the same or comparable standards, and if they are intended to be administered by the same route. Pharmaceutical equivalence implies therapeutic equivalence if dosage form of the medicinal product makes an influence on bioavailability impossible on such factors as differences in the excipients and/or the manufacturing process and some other variables which can affect the dissolution rate and/or absorption of active substance of the medicinal product;

Pharmaceutical alternative medicinal products – products containing the same molar amount of the same active substance (s) but differ in dosage form (e.g. tablets versus capsules), and/or chemical form (e.g. different salts, different esters). Alternative medicinal products deliver the same active moiety by the same route of administration but are otherwise not pharmaceutically equivalent. They may or may not be bioequivalent or therapeutically equivalent to the reference product;

Quality of medicinal product – a set of properties which make a medicinal product appropriate for its intended use to meet consumer needs and comply with the legal requirements.

Other terms used in this Procedure, are applied based on definitions specified in the acting legislation.

III. Procedure for Conducting Expert Evaluation of Registration Dossier for Medicinal Product Submitted for State Registration (Re-Registration)

3.1. Before conducting the expert evaluation the Center may give free consultations regarding state registrations (re-registration) of medicinal products as requested by the applicant.

3.2. For conducting expert evaluation an applicant should submit to MoH the following documents (based on “single window” principle):

An application for state registration of a medicinal product including MIP according to annex 1 to this Procedure (in case of the application for multi-component medicinal products in several variations of quantities of active substances which vary disproportionately an application is reviewed as for different medicinal products), and for traditional medicinal products and medicinal products produced according to the approved specifications, according to a form given in annex 2 to this Procedure;

An application for state registration (re-registration) of API or active substances according to a form given in annex 3 to this Procedure;

An application for state re-registration of a medicinal product according to a form given in annex 4 to this Procedure and of traditional medicinal products and medicinal products produced according to the approved specifications, according to  a form given in annex 2 to this Procedure;

At applicant’s request the simultaneous registration of the finished medicinal product and active substance as part of this medicinal product with issuing registration certificates for active substance (API) and finished medicinal product is possible provided the registration dossier is submitted in format of Common Technical Document (hereinafter – CTD) given in annex 5 to this Procedure;

Information on the application submitted to MoH shall be entered into the e-database.

Collection and processing of personal data shall be performed in compliance with requirements of the Law of Ukraine “On Protection of Personal Data”.

3.3. Expert evaluation of registration materials related to medicinal product, which is submitted for state registration (re-registration), includes the following stages:

Initial expert evaluation of a state registration application for a medicinal product from the viewpoint of its ascription to medicinal products prohibited for use in Ukraine, and specification of type of application to determine volume of registration materials according to requirements of this Procedure;

Preliminary expert evaluation for completeness of the registration dossier for a medicinal product according to the type of application and requirements specified in item 3.5 of this section;

Specialized assessment of registration dossier for a medicinal product in order to make a motivated conclusion pertinent to efficacy, safety, and quality of a medicinal product. Additional study (tests) (if necessary) is a part of specialized assessment.

3.4. Procedure for conducting initial expert evaluation.

3.4.1. Based on results of the review of an application MoH shall send to the Center within three working days a letter of referral with a copy of the application (by type of application specified by the applicant).

A letter of referral for initial expert evaluation shall be entered into the e-database.

Upon receipt by the Center of an application and a letter of referral from MoH registration experts shall perform an initial expert evaluation of a state registration application for a medicinal product from the viewpoint of its ascription to medicinal products prohibited for use in Ukraine, and specification of type of application to determine volume of registration materials according to requirements of this Procedure within seven working days.

Based on results of the initial expert evaluation of an application the Center shall submit to MoH, within three working days, the appropriate recommendations finalized in the form of the Center’s conclusion on the application’s initial expert evaluation which are reviewed by the MoH Qualification Commission according to the Regulations on the MoH Qualification Commission approved by the MoH Ukraine Order of January 04, 2013 № 3.  The conclusion on the initial expert evaluation of an application shall be entered into the e-database.

3.4.2. Based on results of the the Center’s conclusion on the application’s initial expert evaluation by the MoH Qualification Commission MoH shall respond to the applicant in writing within three days and, if  the registration (re-registration) of the medicinal product concerned is considered possible, prepare a letter of referral to the preliminary and specialized expert evaluation at the Center, and recommend the applicant to submit the registration dossier to the Center for its expert evaluation. The MoH letter of referral to the preliminary and specialized expert evaluation shall be entered into the e-database.

The expert evaluation of the submitted registration dossier shall be performed based on the contract concluded between the Center and the applicant.

If based on the application’s qualification results MoH establishes that an applicant should submit another application he is recommended to submit with the registration dossier a new application specified in item 3.2 of this part and given in appropriate annexes to this Procedure which is sent to the Center before the preliminary expert evaluation according to item 3.5 of this part.

If the applicant disagrees with the recommended type of the application he has a right to apply to MoH with the additional materials or contest the MoH’s decision according to the legislation.

3.4.3. The initial expert evaluation of an application for state re-registration of medicinal product shall not be performed.

3.5. Procedure for conducting preliminary expert evaluation.

3.5.1. After receiving  MoH's letter of referral  to preliminary and specialized expert evaluation  of the registration dossier for medicinal product and after the payment of fee for state registration (re-registration) of medicinal product and cost of works pertinent to expert evaluation of the registration dossier by the applicant, the registration dossier shall be submitted to the Center taking into consideration the MoH Qualification Commission recommendations on type of an application and requirements of:

Sections IX and X of this Procedure and annex 5 to this Procedure – for registration;

Section XII of this Procedure – for homeopathic medicinal products;

Sections XIII and XIV of this Procedure – for traditional medicinal products or medicinal products produced according to the approved specification;

Sections IX, X, XI of this Procedure and annex 6 to this Procedure – in case of API or active substance registration.

The registration dossier shall be submitted according to section IV of this Procedure

In case of the re-registration a set of materials of the registration dossier shall be submitted according to annex 7 of this Procedure. For traditional medicinal products or medicinal products produced according to the approved specification a set of materials of the registration dossier shall be submitted according to annex 8 of this Procedure.

Registration materials for re-registration  may be submitted according to annex 5 or 9 to this Procedure taking into account the requirements of sections VII, VIII, IX and X of this Procedure (depending on the format of registration materials chosen by the applicant).

In case of state registration (re-registration) of medicinal products pertaining to a group of medicinal products “Medical gases”, an application shall be submitted in compliance with annex 2 to this Procedure, registration materials shall be submitted according to the list given in annex 6 to this Procedure along with instructions for medical use taking into account the requirements of section XVI of this Procedure.

The applicant’s representative shall guarantee reliability of the information provided in registration dossier.

If during the expert evaluation of registration materials submitted for state re-registration an introduction of additional changes is considered necessary the applicant shall submit a letter guaranteeing payment of cost of works pertinent to expert evaluation of such changes.

In case of the Center’s remarks on introduction of changes in the registration dossier for a generic submitted for registration (re-registration) in particular instructions for medical use in order to bring them into accordance with the approved instructions for medical use for the original (reference) medicinal product the delay in payment for changes proposed by the Center without cutting-off the expert works is permitted.

In this case the applicant shall provide grounds of a lack of necessity to introduce changes proposed by the Center or make payment of cost of works pertinent to expert evaluation of proposed changes within 30 calendar days of making remarks by the Center on the necessity to introduce changes to the instructions for medical use for a generic medicinal product.

If the Center has performed an expert evaluation of preclinical and/or clinical materials previously the applicant shall pay only the expert works of additional materials if any.

If the applicant within 3 months of the official receipt of MoH Qualification Commission’s recommendation does not submit to the Center the appropriate materials of registration dossier, the Center shall recommend MoH to withdraw the application from the evaluation. MoH shall review the recommendation given within 5 days and take a decision on rejection in state registration that is approved by the MoH Order. MoH shall inform the applicant on the decision taken in writing within 10 working days. With all this no registration fee and no cost of expert works shall be reimbursed to the applicant, but at applicant’s request, they may be used for paying off expert works related to the review of his materials at the Center. 

Further on, such an application may be submitted to MoH in due order.

3.5.2. The preliminary expert evaluation of registration dossier for a medicinal product submitted for state registration (re-registration) shall start upon receipt of the registration dossier compiled in compliance with the type of application recommended by MoH. Information on this shall be entered into the e-database.

The preliminary expert evaluation of the registration dossier shall be performed by the Center’s registration experts.

The period of delay in submitting a notarized copy of the document confirming compliance of the manufacturing conditions of the medicinal products with requirements to the manufacture of medicinal products in Ukraine (good manufacturing practice) shall not be included in the time period for conducting expert evaluation of the registration materials. The preliminary expert evaluation shall be performed within 14 working days. Based on results of the preliminary expert evaluation the Center shall notify the applicant in writing and enter an appropriate information into the e-database.

3.5.3. If the results/conclusions of preliminary expert evaluation are negative, the Center shall inform the applicant in writing that the registration materials could not be taken for the specialized expert evaluation indicating detailed grounds with reference to numbers of sections, chapters, articles, items of this Procedure, or the Center shall singly request the applicant to provide additional data and/or information necessary to ensure compliance of registration dossier with requirements set by this Procedure. A copy of this letter shall be sent to MoH and entered into the e-database.

The applicant shall provide additional data and/or information in accordance with the Center’s remarks within 90 working days in case of registration and within 60 working days in case of re-registration, or a letter with substantiated timeframe necessary for their finishing-off. This information shall be entered into the e-database within 3 working days.

The time necessary for preparing and submitting additional data and/or information shall not be included in the time period for conducting the preliminary expert evaluation.

The Center shall accept materials of the registration dossier finished-off by the applicant and enter the obtained information into the e-database within 3 working days after their submission by the applicant..

If the applicant fails to provide the additional data and/or information or the latter is incomplete, and if the additional data and/or information submitted by the applicant do not ensure the compliance of the registration materials with the established requirements (except for a notarized copy of the document confirming compliance of the manufacturing conditions of the medicinal products with requirements to the manufacture of medicinal products in Ukraine (good manufacturing practice)) the Center shall recommend MoH to reject the state registration (re-registration) of the medicinal product.

MoH shall review such recommendation at the Qualification Commission within 5 working days and within 10 working days inform the applicant on the decision taken in writing. The MoH decision on rejection in state registration (re-registration) of the medicinal product may be contested according to the procedure established by the legislation.

With all this no registration fee and no cost of expert works shall be reimbursed to the applicant. Further on, at the applicant’s request the materials taking into account the Center's remarks such an application may be submitted to MoH according to the procedure established by the legislation.

3.5.4. If the registration materials for a medicinal product comply with the type of application and requirements of the Procedure parts and annexes to this Procedure specified in sub-item 3.5.1 of this item, which are established based on results of the preliminary expert evaluation of the registration materials, they shall be subject to specialized expert evaluation, and the Center shall inform the applicant about this in writing and enter the appropriate information into the e-database.

3.6. Procedure for conducting specialized expert evaluation.

3.6.1. Specialized assessment of registration dossier for a medicinal product shall be performed by the Center’s registration experts with involvement of independent experts and advisers in order to make a motivated conclusion on its efficacy, safety, and quality of a medicinal product including the expert evaluation of analytical methods containing in the draft methods of quality control (hereinafter – MQC) with regard to compliance with the State Pharmacopoeia of Ukraine (SPhU) and/or the European Pharmacopoeia or in the absence of requirements in these pharmacopoeias – in other recognized pharmacopoeias (the British Pharmacopoeia, the United States Pharmacopeia, the Japanese Pharmacopoeia).

If the applicant follows the requirements of the national pharmacopoeia or other pharmacopoeias which comply with the standards of SPhU, European Pharmacopoeia, the references to such pharmacopoeias are suitable and do not require the introduction of changes into the registration dossier to comply with SPhU or European Pharmacopoeia. This information may be specified by the Center’s registration expert giving recommendations to MoH with regard to Quality Part of the registration materials for medicinal product in his/her expert conclusion.

If the medicinal product applied for state registration (re-registration)  is registered by the regulatory authorities of countries which follow high quality standards complying with WHO standards, and the submitted registration materials were reviewed under the given procedure by such regulatory authorities, the applicant shall not be required to introduce changes to MQC referring to the standards used in Ukraine. At the same time the applicant shall substantiate any discrepancies of the specification for medicinal product and the pharmacopoeial requirements.

3.6.2. During specialized expert evaluation of the registration materials in order to obtain additional efficacy, safety and quality data for the medicinal product, the Center may request the applicant twice for additional materials referencing to numbers of parts, chapters, articles, items of this Procedure, and new requests for materials which have been reviewed by the expert including those during the period of drawing up conclusions based of the expert evaluation results, are inadmissible. The remarks to registration materials made in the Center’s requests addressed to the applicant shall be entered into the e-database.

The Center shall accept the finished-off materials within 3 working days after their submission by the applicant  and enter the related information into the e-database.

If within 90 days after the second Center’s request for additional materials the applicant fails to provide these materials or fails to substantiate other timelines for submission of the materials, or they are incomplete (except for a notarized copy of the document confirming compliance of the manufacturing conditions of the medicinal products with requirements to the manufacture of medicinal products in Ukraine (good manufacturing practice)), the Center shall recommend MoH to reject the state registration (re-registration) of the medicinal product.

MoH shall review such recommendation at the Qualification Commission within 5 working days and inform the applicant on the decision taken (to be approved by the Order) in writing within 10 working days. The MoH decision on rejection in state registration (re-registration) of the medicinal product may be contested according to the procedure established by the legislation.

With all this no registration fee and no cost of expert works shall be reimbursed to the applicant. Further on, at the applicant’s request the registration materials with due account of the Сenter’s remarks may be submitted  for state registration (re-registration) according to the procedure established by the legislation.

3.6.3. During the specialized expert evaluation of the registration materials the Center may recommend MoH to refer medicinal product for additional studies and/or additional expert evaluation in compliance with sections XIX and XX of this Procedure. The MoH Qualification Commission shall review the submitted materials within 5 working days and give the appropriate recommendations to MoH.  MoH shall inform the applicant on the decision taken in writing within 10 working days. 

Additional studies may include studies pertinent to: pharmaceutical development of medicinal product, preclinical studies, efficacy and/or safety of medicinal product, bioavailability and equivalence of generic medicinal products.

Additional studies shall be made after payment of their cost agreed upon by the contract between the applicant and the health care setting (institution), which shall perform such studies.

Results of additional studies shall be provided to the Center for their specialized expert evaluation.

The time needed for performing additional studies and their cost shall not be included in the timeframe and cost of expert works.

The Center shall inform the applicant on the termination of the specialized expert evaluation in writing. 

3.7. After termination of the specialized expert evaluation within 5 working days the Center shall prepare and provide to MoH the motivated conclusions on efficacy, safety and quality of the medicinal product together with a notarized copy of the document confirming compliance of the manufacturing conditions of the medicinal product submitted for state registration (re-registration) with requirements to the manufacture of medicinal products in Ukraine (good manufacturing practice) issued by the State Service for Medicinal Products of Ukraine and recommend or does not recommend the medicinal product for state registration (re-registration).

Information on preparation and submission to MoH of the motivated conclusions on efficacy, safety and quality of medicinal product, and these conclusions shall be entered in the e-database.

The Center shall also recommend MoH to approve of instructions for medical use for a medicinal product according to a form given in annex 10 to this Procedure, pharmacopoeial monograph or methods for quality control containing the text for package labelling, and recommend the technological process for approval. At the applicant’s request the Center may recommend to MoH a summary of product characteristics for medicinal product.

Based on conclusions and recommendations submitted by the Center, MoH shall take, within one month of their receipt, a decision to be approved by the MoH Order on state registration (re-registration) of medicinal product or rejection in state registration (re-registration) of the medicinal product and place this Order on its web-site.

A decision on state registration approves the pharmacopoeial monograph or the methods of quality control of the medicinal product containing the labelling text for immediate and outer packaging (if any), instructions for medical use for the medicinal product, reconciles the technological requirements or the technology of manufacturing. Also the medicinal product shall be assigned a registration number which shall be entered into the State register of medicinal products and the intradepartmental database for medicinal products registered in Ukraine. An information on the possibility to advertise the medicinal product shall be entered in the State register.

The Center shall keep documents mentioned in this Procedure and its annexes which are submitted by the applicant for state registration (re-registration).

The documents for medicinal product approved by MoH at registration (re-registration) of medicinal product shall be issued based on “single window” principle.

3.8. Medicinal product shall not be recommended for state registration if based on the results of specialized expert evaluation the conclusions on its efficacy, safety and quality have not been proved namely:

Medicinal product is health harmful in humans (risk of using medicinal product outweighs an expected benefit), and/or its therapeutic efficacy is lacking at use according to conditions of the instructions for medical use;

Composition of the medicinal product is not as specified in the registration materials;

Registration materials attached to the application do not comply with the requirements of this Procedure and its annexes;

If during the specialized expert evaluation of the registration materials for medicinal product containing the same active substance as the reference/original medicinal product, the efficacy and safety information for this reference/original medicinal product originally registered in Ukraine based on the complete registration information is revealed to have been used or referenced earlier than 5 years since the day of first registration of the reference/original product in Ukraine. This requirement shall not apply to situations when the applicant has obtained according to the legislation a right to refer and/or use the registration information for the reference/original medicinal product or has submitted his own full registration information which complies with requirements to the registration information for the reference/original medicinal product, or in other situations, envisaged by article 9 of the Law of Ukraine “On Medicines”.

If such registration has caused violation of intellectual property rights protected by the patent including those pertinent to manufacturing process, use, marketing of medicinal products. MoH and the Center shall be advised of the fact of such violation.
3.9. The Center shall submit appropriate conclusions and recommendations to the MoH Qualification Commission if there are grounds to consider state re-registration of the medicinal product impossible. If such grounds are lacking the Center shall conclude a contract with the applicant for expert evaluation of registration materials for re-registration and perform the preliminary and specialized expert evaluation in compliance with this Procedure.

3.10. Medicinal product shall not be recommended for state re-registration if during the expert evaluation of the registration materials based on the pharmacovigilance findings the medicinal product is established to be unsafe for human health (risk of using the medicinal product outweighs the expected benefit) and/or the product’s therapeutic efficacy is lacking at use according to the instructions for medical use.

The re-registration may be rejected as well if the registration materials do not comply with requirements established by this Procedure. 

MoH shall send the applicant the motivated response on the decision taken on rejection in writing within 10 working days.

3.11. If there are objective and substantiated reasons and in cases mentioned in item 4.7 of chapter 4 of section VII of this Procedure and in chapter 5 of section X of this Procedure after consultations with the applicant the medicinal product may be recommended for state registration provided the applicant shall assume the responsibility:

to carry out further studies related to the medicinal product after the registration;

to notify about adverse reactions to the medicinal product.

3.12. If the applicant doesn’t agree with results of the preliminary and/or specialized expert evaluation, he may contest the Center’s decision at MoH within 30 working days of receipt of the decision. The Applicant shall present to the Center relevant materials with grounds for contestation within 30 working days after its submission.

At the MoH assignment the Center shall perform specialized expert evaluation of the materials presented by the applicant within 60 working days after their receipt and give the appropriate substantiated recommendation to MoH. MoH shall take an appropriate decision within a month and inform the applicant about it in writing.

3.13. At the applicant’s request the Center shall provide him with an access to some parts of the e-database pertinent to medicinal products submitted to the Center at the MoH referral. The conditions of the applicant’s access to some parts of the e-database shall be stipulated by the contract for conducting expert evaluation to be concluded between the Applicant and the Center.

IV. PROCEDURE FOR EXPERT EVALUATION OF MATERIALS ON INTRODUCTION OF CHANGES IN REGISTRATION MATERIALS RELATED TO MEDICINAL PRODUCT

4.1. Before conducting the expert evaluation at applicant’s request the Center may give free consultations on issues pertinent to introduction of changes to registration materials for the medicinal product. 

4.2. The Applicant shall inform the MoH of any changes (listed in annex 11 to this Procedure and in sub-items 4.2.2-4.2.4, 4.4.4 of this section) associated with the registered medicinal product providing complete information on reasons for these changes and their potential effect on efficacy, safety, quality of a medicinal product, and introduce the appropriate changes in the registration materials.

4.2.1. As regards their nature, the changes are classified as follows:

Type IA – minor variations having a minimal impact or no impact at all, on the quality, safety or efficacy of the medicinal product, which pertain to introduction of changes into the content of the registration materials submitted by the time of making a decision about registration (re-registration) of medicinal product, and do not require its new registration;

Type IB - minor variations which are neither a Type IA variation nor a Type II variation nor a variation requiring new registration;
Type II– any variations in the registration materials, which do not require new registration of medicinal product, and may have a significant impact on its quality, safety or efficacy but should not be considered as  Type IA or Type IB variation. 
4.2.2. Urgent safety variations pertinent to a medicinal product – urgent interim safety restrictions associated with the medicinal product, which are to be implemented in case of detection of a risk for human health at use of registered (re-registered) medicinal product. The applicant shall immediately inform the Center about any reason, nature and date of an expected implementation of urgent interim restrictions. If within 24 hours the Center has no objections  the applicant shall implement these urgent restrictions and at the same time (but not later than 48 hours after taking a decision on implementation of urgent variations) shall submit an application for introduction of such changes according to this Procedure.

If the applicant has become aware of detected unsafe properties of medicinal product for human health or life which are a reason for taking decision by the applicant to implement restrictions of its use, the applicant shall inform the Center in any format and submit an application for changes pertinent to detected safety issues together with appropriate documentation pertinent to the detected safety issues immediately, but within 15 calendar days of the receipt of this information. The proposed changes shall be approved by the respective MoH order, and then the medicinal product shall be used according to the revised instructions for medical use.

If the Center receives a substantiated information on the detected unsafe properties of the medicinal product for human health or life, which are a reason for taking an appropriate decision on implementation of restrictions of the medicinal product use in due order the Center shall inform the applicant about this in any format immediately, but within 15 calendar days of the date when such decision is taken.

If the applicant agrees with the decision taken he shall submit to MoH an application for introduction of changes pertinent to safety of the medicinal product to the registration materials  immediately, but not later than 15 calendar days of receipt of this information. The proposed changes shall be approved by the respective MoH Order, thereafter the medicinal product shall be manufactured and used according to the revised instructions for medical use.

In case of the applicant’s disagreement with the decision taken and his refusal to introduce changes pertinent to safety of the medicinal product to the registration materials without any substantiation given or any feedback concerning this decision, MoH shall take a decision on prohibition (temporary suspension) of use of the medicinal product through termination of the validity of the registration certificate according to the procedure envisaged by the current legislation.

If the 15th calendar day is a day-off or holiday the information should be submitted on the next working day.

4.2.3. Technical mistake – error made in the documents approved at the registration (re-registration). It does not require an expert evaluation by the Center’s registration experts, and is detected when comparing the documents approved at the registration (re-registration) with the applicant’s registration materials. Technical mistakes include:

a) mistakes pertinent to spelling and/or grammatical mistakes including those associated with transliteration;

b) mistakes caused by incorrect translation into Ukrainian and/or another language of the administrative data, such as form of property, name, location of applicant/manufacturer of the medicinal product;

c) discrepancy in MQC containing labelling of immediate and outer (if any) packaging of the medicinal product, summary of product characteristics, instructions for medical use of the medicinal product;

d) errors in MQC pertinent to translation or transfer of information concerning:

name, quantitative and qualitative composition of the medicinal product and/or packaging materials, shelf life, storage conditions, name and location of manufacturer/applicant, etc;

mistakes in graphical illustration of immediate, outer packaging namely bar-code, location, batch number, date of manufacture, shelf life, etc; spelling and/or grammatical mistakes;

errors in specifications and/or methods of quality control in particular digital and those caused by translation; errors in design equations occurred at reducing expanded equations;

mistakes at referencing to general pharmacopoeial articles and monographs, normative documents if the basic information of the section contains the above references;

e) discrepancies in information (variant reading) within one document;

f) spelling and/or grammatical mistakes in summary product characteristics for a medicinal product and instructions for medical use of the medicinal product provided they do not have impact on the contents;

g) discrepancies in the presentation of information on medical use of the medicinal product in the summary of products characteristics and instruction for medical use for the medicinal product which have been approved simultaneously; specifying doses of the product in units of the pharmaceutical form, more detailed presentation of the information in one of the documents;

h) entering name or INN of the medicinal product into the documents approved during the registration (re-registration) of the medicinal product provided this information is available, at least, in one of such documents;

i) spelling and/or grammatical mistakes in the registration for a medicinal product; discrepancies in the presentation of information given in the registration certificate for a medicinal product and in approved summary of product characteristics, and/or instructions for medical use and/or MQC.

Correction of technical mistake shall approved by the MoH Order.

4.2.4. Changes requiring new registration of the medicinal product:

4.2.4.1. Changes in active substances:

a) replacement of a chemical active substance by a different salt, ester, derivative, where characteristics specifying a benefit/risk ratio do not significantly differ from the registered ones or replacement of the isomer composition (complex), or slight changes in molecular structure of biological active substances, except for changes to the API or active substance of an influenza vaccine;

b) modification of the vector used to produce the antigen or the source material, including a new master cell bank from a different source, where characteristics specifying a benefit/risk ratio do not significantly differ from the registered ones;

c) new ligand or coupling mechanism for a radiopharmaceutical, where characteristics specifying a benefit/risk ratio do not significantly differ from the registered ones;

d) change to the extraction solvent or the ratio of herbal drug to herbal drug preparation where characteristics specifying a benefit/risk ratio do not significantly differ from the registered ones;

4.2.4.2. Changes to strength, pharmaceutical form and method of use:

a) change of bioavailability;

b) change of pharmacokinetics;

c) change or introduction of an additional strength of the medicinal product (additional strength);

d) change or addition of a new pharmaceutical form;
e) change or addition of a new route of administration (for parenterals because of differences in efficacy and safety of the product at intraarterial, intravenous, intramuscular and other routes of administration).

When introducing such changes the applicant shall submit appropriate parts of registration materials with reasons for the need of changes which would substantiate the above mentioned changes and are sufficient for the expert evaluation of the medicinal product.

4.3. Subject to expert evaluation shall be each certain change, even if they are introduced simultaneously.

4.4. To have changes evaluated the applicant shall submit to the MoH:

for Type IA, IB or II changes – an application according to annex 12 to this Procedure;

for changes requiring a new registration – an application according to annex 1 to this Procedure;

for correcting technical mistake - a letter (optional format) where a mistake and grounds for its correction are indicated;

for technical changes – a letter (optional format) with substantiation of changes.                                                                                                                                                  

Attached to the application should be:

A copy of the valid registration certificate;

A confirmation of the approval of proposed changes by the competent authority of manufacturing/applicant country (if necessary).

Based on results of the review of an application, MoH shall send to the Center a letter of referral with a copy of the application for introduction of changes. Information on the application submitted to MoH shall be entered into the e-database

Upon receipt by the Centerof MoH's letter of referral  the Center  shall inform the applicant accordingly within 3 working days and issue an invoice for payment according the contract between the applicant and the Center. The applicant shall make the payment and submit to the Center the registration materials in support of the proposed changes. The Center shall accept the registration materials within 3 working days after applicant's request.

If the applicant fails to submit the registration materials within 3 months of the date the Center has informed the applicant, the Center shall recommend MoH to withdraw an application from consideration. MoH shall review the recommendaion given within 5 working days and take an appropriate decision. MoH shall inform the applicant on the decision taken in writing. With all this no cost of expert works shall be reimbursed to the applicant. Further on, such an application may be submitted to MoH in due order. An appropriate information shall be entered into the e-database.
4.4.1. In case of introduction of Type IA or IB changes to the registration dossier of one medicinal product the application shall deal with only one Type IA or IB change. In case of simultaneous introduction of several Type IA or IB changes a separate application shall be submitted for every change, which shall refer to other applications for introduction of changes.

If Type IA change causes other successive Type IA changes, one application may include all

successive changes together with description of correlations between these successive Type IA changes.

If Type IB change causes other successive Type IA or IB changes, one application may include all successive changes together with description of correlations between these successive Type IA or IB changes.

If changes require successive review of summary of product characteristics, instructions for medical use of the medicinal product, MQC containing the labelling of immediate, outer (if any) packaging, they are considered as a part of changes.

4.4.2. In case of introduction of major Type II changes, the application may apply to only one Type II change. If several Type II changes are necessary to be introduced, a separate (individual) application shall be submitted for every change; every such application shall refer to other application.

If Type II change causes other successive Type II changes, one application may include all successive changes together with description of correlations between these successive Type II changes.

If changes require successive review of summary for product characteristics, instructions for medical use, MQC containing the labelling of immediate, outer (if any) packaging they are considered as a part of changes.

4.4.3. In case of technical changes in the name of manufacturer and/or applicant to be introduced by the applicant to comply with the legislation of Ukraine, in particular, the Law of Ukraine “On Joint Stock Ventures”, or changes in contact details which require updating of information in the corresponding parts of the registration materials, such changes shall not be evaluated by the Center’s registration experts. The Center shall check the registration materials free of charge within 10 working days of receipt of MoH's letter of referral.

4.4.4. In case a change isn’t covered by the classification of changes introduced in registration materials during the validity period of registration certificate (given in annex 11 to this Procedure) this change is indicated as a sub-item “Other changes” in the respective item of annex 12 to this Procedure

The changes concerned may be either IA or IB Type changes or II Type changes.

IA Type changes include:

a) administrative changes only:

changes in the name and/or location of the applicant (registration certificate holder);

changes in the name and/or location of the manufacturer of finished medicinal product; 

changes in the name and/or location of the manufacturer of active substance;

b) deletion of any manufacturing site for the following manufacturing stages of finished medicinal product: manufacture of API or active substance, manufacture of intermediate product or finished medicinal product, packaging, batch release, batch control;

c) changes in MQC for API or active substance, or starting material/intermediates or reagents used in the manufacturing process provided the method of analysis remains the same (a change in column length but not a different type of column), the updated method of quality control which shows compliance with the previous method has been validated, and the specification limits remain the same;

d) changes introduced because of changes in the SPhU or European Pharmacopoeia, or another pharmacopoeia (if a substance has not been described in the SPhU or European Pharmacopoeia) or to comply with these pharmacopoeias;

e) Changes in packaging material which is not in immediate contact with the medicinal product and does not affect the delivery, use, safety and stability of the medicinal product;

f) changes in specifications for the medicinal product, API or active substance, starting materials, intermediates, excipients which result in the tightening of specification limits, provided the new updated parameters remain within the currently approved range, and do not result from unexpected events arising during manufacture.

Type II changes include:

a) variations related to the introduction of a new indication to use or to the modification of an existing one;

b) significant modifications of the summary of product characteristics due, in particular, to new quality, preclinical, clinical or new safety reports of a medicinal product including urgent safety-related changes;

c) variations related to changes outside the range of approved specifications, limits or acceptance criteria if this is not because of bringing into compliance with the SPhU or European Pharmacopeia;

d) variations related to substantial changes to the manufacturing process, formulation, specifications or impurity profile of API or active substance, or finished medicinal product which may have a significant impact on its quality, safety or efficacy;

e) variations related to modifications in the manufacturing process or sites of the API or active substance for a biological medicinal product;

f) variations related to the introduction of a new design space or the extension of an approved one, where the design space has been developed in accordance with the relevant European and international scientific guidelines;

g) variations in the applicant except for simultaneous changes of the applicant and location of the manufacturing site.

Type IB changes include minor variations which are neither a Type IA variation nor a Type II variation nor a variation requiring new registration;
4.5. Based on MoH's letter of referral the expert evaluation of propositions for introduction of changes into the registration materials shall be performed at the Center after the receipt of the registration materials in support of the proposed changes and the payment of its cost set by the contract between the applicant and the Center.

4.6. In case of introduction of Type IA, IB changes,  the materials shall be submitted to the Center for an expert evaluation according to annex 11 to this Procedure.

In case of Type II changes the applicant shall submit to the Center:

Materials which substantiate introduction of changes;

Appropriate materials with changes introduced according to the application;

Revised or updated existing expert reports (reviews, conclusions) where the changes are taken into account (if necessary);

Copies of these documents  for approval presented according to requirements of sections XVI and XVIII of this Procedure and annex 10 to this Procedure, in case of changes in MQC containing the labelling of immediate, outer (if any) packaging of the medicinal product, instructions for medical use.

In case of changes into the instructions for medical use which are not associated with and do not affect the clinical information (name of medicinal product, composition, dosage form, main physical and chemical properties, manufacturer,  location,  storage conditions, shelf life, etc.), the applicant shall submit, within other registration materials, an application together with changes to the instructions for medical use for a medicinal product according to a form given in annex 13 to this Procedure.

At applicant’s request the registration materials may be submitted in the form of changes introduced into certain parts of the registration dossier in the CTD format.

4.7. Expert evaluation of materials pertinent to introduction of changes includes the following stages:

Preliminary expert evaluation of the registration materials, aimed at verifying their compliance with the appropriate type of changes applied for, which lasts 5 working days of their receipt by the Center;

Specialized expert evaluation of the registration materials pertinent to the introduction of changes.

Review of the technical mistakes to be corrected shall be performed within the preliminary expert evaluation (within 20 days of the submission of application with necessary documents which substantiate them) through comparison of the corrected registration materials with the applicant's original registration materials.

4.8. If the registration materials for a medicinal product comply with the type of changes applied for which have been specified based on results of preliminary expert evaluation of the registration materials, they shall be subject to specialized expert evaluation, and in case of correction of technical mistakes and introduction of technical changes the Center shall recommend MoH their approval and inform the applicant accordingly in writing and enter the appropriate information into the e-database.

In case of the procedure for correction of technical mistakes and introduction of technical changes the specialized expert evaluation of the registration materials shall not be performed.

4.9. If the registration materials for a medicinal product  do not comply with the type of changes applied for which have been specified based on results of preliminary expert evaluation of the registration materials, the Center shall inform the applicant accordingly in writing with the appropriate grounds referring to numbers of part, chapters, articles, items of this Procedure and singly request the applicant to provide additional data and/or information necessary to ensure the compliance of the submitted registration materials with the requirements. Appropriate information shall be entered in the e-database.

The applicant shall provide additional data and/or information in accordance with the Center’s remarks or a letter with substantiated timeframe necessary for their finishing-off within 30 working days. The time necessary for their finishing-off shall not be included in the time period for conducting the expert evaluation. The Center shall accept the finished-off materials within 3 working days after their submission by the applicant. An appropriate information shall be entered into the e-database.

If the applicant fails to provide the additional data and/or information or the additional data and/or information submitted by the applicant do not ensure the compliance of the registration materials with the established requirements the Center shall recommend MoH to reject introduction of changes in the registration materials for a medicinal product.

For Type IA changes the additional materials and/or information shall not be requested from the applicant. If the registration materials for a medicinal product do not comply with the type of changes applied for, the requirements to which are stated in annex 11 to this Procedure, the Center shall recommend MoH to reject introduction of changes into the registration materials for a medicinal product.

MoH shall review the recommendations given within 10 working days and take an appropriate decision to be approved by Order. MoH shall inform the applicant on the decision taken in writing. With all this no cost of expert works shall be reimbursed to the applicant. Appropriate information shall be entered into the e-database.

Further on, at the applicant’s request the materials in support of the introduction of changes into registration materials during the period of validity of registration certificate with due account  of the Center’s remarks shall be submitted according to the established procedure.

4.10. During specialized expert evaluation of the registration materials pertinent to introduction of changes in order to obtain additional data on the effect of changes on efficacy, safety and quality of the medicinal product, the Center may request the applicant singly to provide additional data and/or information referencing to numbers of parts, chapters, articles, items of this Procedure. The time necessary for their finishing-off shall not be included in the time period for conducting the expert evaluation.

Upon receipt of the requested additional data and/or information the Center shall perform their expert evaluation within 30 calendar days of receipt by the Center of additional materials.

If the materials submitted do not comply with the established requirements the Center shall recommend MoH  to reject the introduction of changes. Appropriate information shall be entered into the e-database. MoH shall review the recommendations given and take an appropriate decision to be approved by the MoH Order within 10 working days. MoH shall inform the applicant on the decision taken in writing.

If the applicant fails to provide within 60 working days the requested additional data and/or information or a letter with substantiated timeframe necessary for their preparation, or they are incomplete, the Center shall recommend MoH, in due order, to reject the introduction of changes. Appropriate information shall be entered into the e-database.

For Type IA changes the additional materials and/or information shall not be requested from the applicant. If the registration materials for a medicinal product do not comply with the type of changes applied for the requirements to which are stated in annex 11 to this Procedure, the Center shall recommend MoH  to reject the introduction of changes into the registration materials for a medicinal product.

MoH shall review such recommendations within 10 working days and take an appropriate decision to be approved by an Order.  MoH shall inform the applicant on the decision taken in writing. With all this no cost of expert works shall be reimbursed to the applicant. Further on, at the applicant’s request the materials in support of the introduction of changes may be submitted according to the established procedure.

4.11. Based on results of the expert evaluation the Center shall give MoH recommendations and conclusions on introduction of changes into the registration materials or changes requiring new registration of the medicinal product taking into account the timelines indicated in the application within which the changes applied for shall be implemented. This shall be stated in the MoH Order on approval of appropriate changes. Appropriate information shall be entered into the e-database.

MoH shall inform the applicant on the decision taken in writing.

If changes affect the instructions for medical use of a medicinal product, MQC the Center shall also recommend MoH to approve the revised instructions for medical  use or changes to them, changes to MQC including text of the labelling (if applicable).

Based on the Center’s conclusions and recommendations MoH shall take a decision on introduction of changes or their rejection within a month, and publish such decision on MoH web-site in the form of MoH's order.

As soon as the MoH Order on introduction of changes is signed, copies of the documents for a medicinal product which confirm the approval of changes shall be issued based on “single window” principle.
4.12. In case of disagreement with the Center’s recommendations based on results of the expert evaluation of changes requiring new registration, the applicant may contest this decision at MoH within 30 working days of its receipt. The Applicant shall present to the Center relevant materials with grounds for contestation within 30 working days after the contestation submission.

At the MoH's assignment the Center shall perform expert evaluation of the materials presented by the applicant within 60 working days after their receipt and give appropriate substantiated recommendations to MoH. MoH shall take an appropriate decision within a month and inform it to the applicant in writing.

V. TIMEFRAME FOR CONDUCTING EXPERT EVALUATION

The following timeframe is set for expert evaluation:

5.1. Expert evaluation of materials for a medicinal product submitted for state registration according to complete and independent/autonomous application as well as MIP submitted for state registration shall take not more than 210 working days after the official receipt by the Center of registration dossier.

Expert evaluation of materials for medicinal products indicated in sub-items 6.10.1 and 6.10.2 of item 6.10 of section VI of this Procedure shall take not more than 90 working days after the official receipt of registration dossier by the Center.

5.2. The expert evaluation of materials for:

Medicinal products submitted for state registration in accordance with other types of applications specified in annex 1 to this Procedure;

API or active substances;

Medicinal products submitted for state re-registration;

Traditional medicinal products and medicinal products produced according to the approved specification;

Changes requiring new registration

shall take not more than 90 working days after the official receipt of the registration dossier by the Center.

5.3. The expert evaluation of materials in support of the introduction of changes into the registration materials shall take not more than 60 calendar days after the receipt of appropriate registration materials by the Center.

This period may be reduced for the urgency if changes are pertinent to the safe use of the medicinal product.

5.4 The date of termination of the expert evaluation of registration materials indicated in items 5.1-5.3 of this section shall be considered a date of signing the registration expert’s conclusions based on results of expert evaluation performed by the Center’s head, namely:

Motivated conclusions on efficacy, safety and quality of a medicinal product and recommendation of the latter for state registration (re-registration);

Recommendations for rejection in state registration (re-registration);

Conclusions on introduction of changes into the registration materials or new registration of a medicinal product in due order;

Recommendations for rejection in introduction of changes into the registration materials during the validity period of registration certificate for a medicinal product.

Conclusions and recommendations shall be finalized by the Center in the form of lists of medicinal products recommended for registration, re-registration, introduction of changes into the registration materials, and entering into the State Register of medicinal products. They should be supplemented by expert conclusions on efficacy, safety and quality of a medicinal product and copies of the instructions for medical use of a medicinal product, pharmacopoeial monographs or MQC containing labelling of immediate, outer (if any) packaging to be stamped with “standard copy”; lists of medicinal products not recommended for registration, re-registration, introduction of changes into the registration materials together with expert conclusions. These materials shall be submitted to MoH for taking a decision.

Together with the submission to MoH of the lists of medicinal products recommended for registration, re-registration, introduction of changes into registration materials and entering into the State register of medicinal products, and medicinal products recommended for rejection in registration, re-registration, introduction of changes into the registration materials the Center shall display the above lists on its site.

The Center shall keep the registration materials mentioned in this Procedure.

Documents, namely instructions for medical use or changes introduced to them, summary of product characteristics (if applicable), pharmacopoeial monograph or MQC for a medicinal product or changes to them, which include labelling of immediate, outer (if any) packages, shall be issued to the applicant by MoH based on “single window” principle.

5.5. The timeframe for expert works indicated in items 5.1 – 5.3 of this Procedure shall not include the time period when the materials are finished-off by the applicant, the time necessary for receiving answers from third parties (including authorized bodies of Ukraine and/or other countries) to the Center’s requests pertinent to expert evaluation, as well as the time for conducting additional studies (tests).

VI. MAIN REQUIREMENTS TO REGISTRATION MATERIALS

6.1. Registration materials submitted for an expert evaluation shall include the following:

6.1.1 for state registration – an information specified in sections IX and X of this Procedure (finished dosage forms, “in bulk” production, medicinal products from “in bulk” production), section XIII of this Procedure (traditional herbal medicinal products), section XIV (medicinal products produced according to the approved specification) or section XI of this Procedure (active substances or API, in particular in form of pellets, granules and other presentations);
6.1.2. for state re-registration – an information specified in annex 7 or annex 8 to this Procedure (traditional medicinal products or medicinal products produced according to the approved specifications);

6.1.3 for introduction of changes into the registration materials – an information specified in annex 11 to this Procedure or information required for expert evaluation of the Type II changes considering requirements of item 4.6 of section IV of this Procedure, and the changes requiring a new registration considering requirements of annex 5 to this Procedure and sections IX and X of this Procedure.

During preparation of the registration materials an applicant shall follow the requirements stated in sections VII and VIII of this Procedure (for re-registration only) or during preparation of the registration materials in CTD format – the requirements of sections IX and X of this Procedure, in case of the traditional herbal medicinal products and medicinal products produced according to the approved specification – the requirements of sections XIII and XIV of this Procedure, homeopathic medicinal products – those of section XII to this Procedure.

For re-registration of medicinal products submitted shall be a set of registration materials depending on the type of medicinal product in compliance with annex 7 or 8 to this Procedure .

For state registration of medicinal products for which the patent has been issued according to the valid legislation, the applicant shall submit a copy of patent or authorization (license) to manufacture or sale of the registered medicinal product, and a document confirming the patent validity in Ukraine. An applicant shall submit a letter in a format given in annex 15 to this Procedure indicating that rights of the third party being patent-protected or transferred according to the authorization (license) are not violated because of the registration of the medicinal product.

In case of API or active substance registration their use as medicinal products in packaging “in bulk” is possible if API or active substances have undergone technological stages of their reprocessing into finished dosage form (in particular, in forms of: granulated material, pellets, coated granules, other presentations). In this case specified shall be the volume of additional materials in the CTD format (annex 5 to this Procedure) for confirming properties given to API or active substance due to the above partial technological re-processing (extended or sustained action, resistance to gastric juice, etc.).

6.2. In case of registration of the finished medicinal product the specifications for active substance (sections of the registration dossier 3.2.S.4 of annex 5 to this Procedure) may contain additional indices of technological parameters of API or active substance substantiated at the pharmaceutical development (parts of the registration dossier 3.2.S.2 of annex 5 to this Procedure), and supplement indices of the specifications contained in MQC for API or active substance and/or in quality certificate issued by the manufacturer.

6.3. Requirements to quality of a medicinal product shall not be less strict than those set in the SPhU and/or European Pharmacopoeia.

If there is no appropriate monograph for a finished medicinal product in SPhU and/or European Pharmacopoeia, the requirements to quality of a medicinal product shall not be less strict than those established in other recognized pharmacopoeias of the world (the British Pharmacopoeia, the United States Pharmacopeia, the Japanese Pharmacopoeia).

If there is no appropriate monograph for a finished medicinal product in the above pharmacopoeias, the requirements to quality of a generic medicinal product shall be established by the manufacturer and duly substantiated through demonstration of interchangeability compared to the reference medicinal product.

If changes are introduced into general or individual monographs of the SPhU and/or European Pharmacopoeia and/or British Pharmacopoeia, and/or the United States Pharmacopeia, and/or the Japanese Pharmacopoeia, the applicant shall bring the current MQC for the registered medicinal product into compliance with these changes within 6 months of the date of their introduction.

6.4. The applicant shall not be required to provide results of his own toxicological or pharmacological studies or results of clinical trials if he can provide one of the following proofs:

6.4.1. Medicinal product is a generic to the reference medicinal product and the applicant of the registered reference medicinal product agrees that the data of pharmacological, toxicological an/or clinical studies included in the registration materials for a reference medicinal product (chapter 2 of section X of this Procedure) are used at the review of an application for a generic medicinal product.

6.4.2. Medicinal product is a generic to the reference medicinal product, and this is demonstrated in the studies performed according to section XX of this Procedure.

Bioavailablity studies shall not be requested from the applicant if he can demonstrate that the generic medicinal product meets the criteria indicated in section XX of this Procedure.

If during the registration of a generic medicinal product an equivalence of which may be demonstrated by pharmacokinetic studies (bioequivalence) the results of these studies aren’t yet available, and the presented equivalence studies have been performed with the use of different methods compared to those envisaged by section XX of this Procedure, and this is duly substantiated by the applicant, the registration dossier may be accepted with due account of  certain obligations. These obligations shall include a bioequivalence study program for a generic medicinal product compared to the reference one in compliance with section XX of this Procedure. These studies shall be performed within two years of the receipt by the applicant of the registration certificate, and the study results shall be introduced in the registration materials in due order.

In addition, the instructions for medical use for a generic medicinal product shall contain information identical to that given in the instructions for medical use for a reference medicinal product.

Any differences of the instructions for medical use for a generic medicinal product shall be proved by the results obtained in the multicenter clinical trials (chapter 2 of section X of this Procedure).

6.4.3. Medical use of API or active substance, or components of the medicinal product is well-established (paragraph twenty three of section II of this Procedure), their efficacy and sufficient safety level is recognized (using the detailed bibliographic references to the published scientific data) (chapter 1 of section X of this Procedure).

If bibliographic references to the published scientific data are given they shall be stated according to the requirements stated in sections IX and X of this Procedure in extent enabling the applicant not to provide results of own toxicological and pharmacological studies or results of the clinical trials.

6.5. If medicinal product contains known API or active substances not used previously in this combination with a therapeutic purpose, the results of toxicological, pharmacological or clinical studies pertinent to this combination shall be submitted; in this case references related to each component are not required (chapter 4 of section X of this Procedure).

This does not apply to the situations where the combination medicinal products contain known API or active substances previously used in medical practice as individual medicinal products in the same dosage form, doses and in an appropriate ratio for achieving the same therapeutic purpose. In addition, the study results in support of lack of interactions between components which may affect efficacy and safety of a medicinal product during both manufacture and storage shall be provided.

6.6. In case of registration of similar biological medicinal products (biosimilars) which should not be considered as generics because of a specificity of the manufacturing process, raw materials, peculiarities of molecular construction except for Modules 1, 2, 3, additional data confirming an appropriate level of safety (toxicological or other preclinical studies) and efficacy (clinical trials) (chapter 3 of section X of this Procedure) shall be submitted.

6.7. In case of homeopathic medicinal products which follow requirements of section XII of this Procedure, or traditional herbal medicinal products which follow requirements of section XIII of this Procedure, or medicinal products produced according to the MoH-approved specifications which follow requirements of section XIV of this Procedure, the applicant shall not be requested scientific clinical data. At the same time the complete documentation in support of medicinal product quality shall be submitted, and in case of some concerns associated with its safety the data necessary to evaluate medicinal product safety shall be submitted at the Center’s request (chapters 10, 11 of section X of this Procedure).

6.8. State registration materials for radionuclide generators shall contain the following information and particulars (requirements stated in chapter 9 of section X of this Procedure):

General description of the system together with a detailed description of the system components which may affect the composition or quality of the medicinal product based on secondary radionuclides; 

Qualitative and quantitative particulars of eluate or sublimate.

6.9. A volume of the registration materials for medicinal products submitted for state registration shall depend on the type of application (annex 1 or annex 2 to this Procedure). A list of documents required for expert evaluation of materials pertinent to the state registration of API or active substance, medical gases is given in annex 6 to this Procedure.

6.10. During registration of original medicinal products and WHO-prequalified medicinal products included in WHO List of prequalified medicinal products, specific requirements to the registration materials for the following medicinal products may be applied with the purpose of providing medical care to the population for treating socially dangerous diseases (tuberculosis, HIV/AIDS, viral hepatitis, and rare diseases):

6.10.1. Original medicinal product (innovator product) for treating socially dangerous diseases  (tuberculosis, HIV/AIDS, viral hepatitis, and rare diseases) was registered in a country regulatory authorities of which apply high quality standards complying with the WHO-recommended standards, in particular: the US Food and Drug Administration  (FDA); the European Medicines Agency (EMA) (centrally authorized); the Swiss Agency for Therapeutic Products (Swissmedic); the Pharmaceuticals and Medical Devices Agency of Japan (PMDA); the Medicine and Healthcare Products Regulatory Agency (MHRA); the Therapeutic Goods Administration (TGA). In addition, the following shall be submitted:

a) an official assessment report for a medicinal product drawn up by a regulatory authority, certified by an applicant’s (for a natural person – if any)/an applicant’s representative stamp;

b) an applicant’s written confirmation that the medicinal product submitted for registration  corresponds to the medicinal product registered in a country the regulatory authority of which applies high quality standards complying with the WHO-recommended standards.

6.10.2. Medicinal product for treating tuberculosis or HIV/AIDS is prequalified by WHO and entered into the WHO List of prequalified medicinal products (hereinafter – the WHO List). In this case the medicinal product submitted for registration shall be produced at a manufacturing site inspected by the WHO within the Prequalification Programme and entered into the WHO List. In addition, the following shall be submitted:

a) World Health Organization Public Assessment Report (WHOPAR) certified by an applicant’s /an applicant’s representative stamp;

b) WHO Public Inspection Report for manufacturers and clinical trials divisions (WHOPIR) certified by an applicant’s /an applicant’s representative stamp;

c) an official confirmation by WHO of a validity of the above documents as of the date of state registration of a medicinal product in Ukraine, and a commitment to timely inform the Center in case of cancellation or introduction of any changes to the status of prequalified medicinal product;

d) an applicant’s written confirmation that the medicinal product submitted for registration  corresponds to the prequalified medicinal product and entered into the WHO List based on the documents mentioned in subitems “a” and “,b” of this item. At the same time the medicinal product may be registered in Ukraine under the name which differs from that under which it is registered in another country or specified in the WHO List.

6.10.3. In such cases the applicant may submit information of Module 1 of annex 5 to this Procedure (with Ukrainian or Russian translation) and Module 2 of annex 5 to this Procedure (with Ukrainian or Russian translation, if applicable) as a hard copy.  The applicant may submit in e-format Modules 3, 4 and 5 of the registration dossier of annex 5 to this Procedure, and MQC containing a labelling for immediate, outer (if any) packaging, instructions for medical use for a medicinal product, and at applicant’s option – a summary of product characteristics.
For registration of medicinal products indicated in subitems 6.10.1 and 6.10.2 of item 6.10 of this section an expert evaluation of registration materials shall be performed out of turn and without paying the cost of expert evaluation works. The preregistration control by quality attributes of such medicinal products may be performed according to “Lot Release” procedure (by reviewing materials pertinent to quality control of a lot of medicinal product (lot quality control protocols, analytical reports) submitted by manufacturer (hereinafter – “Lot Release”).

6.11. Registration dossier shall be submitted to the Center according to type of application in triplicate. If agreed with the Center an applicant may submit individual parts of the dossier in e-format (Module 5 of annex 5 to this Procedure).

Registration materials shall be submitted in Ukrainian or Russian, or English. In case materials are submitted in English an applicant shall also submit Ukrainian or Russian translation of Module 1 of annex 5 to this Procedure, and at the Center’s request – of Module 2 of annex 5 to this Procedure, and methods of quality control for a finished medicinal product.  

Registration materials submitted to an expert evaluation during the state registration of API or active substance shall be submitted in Ukrainian or Russian, or English. In case materials are submitted in English an applicant shall also submit Ukrainian or Russian translation of Module 1 of annex 6 to this Procedure, and at the Center’s request – of Module 2 of annex 6 to this Procedure, and methods of quality control of a finished medicinal product.

Translation of the registration materials shall be attested by a person (indicating full name, position) who made it, and stamped by an applicant.

6.12. List of documents for conducting expert evaluation of materials pertinent to state re-registration of medicinal product is defined in annex 7 to this Procedure, or at applicant’s request – in CTD format (annex 5 to this Procedure) which is to be supplemented by:

Periodic safety update report on medicinal product and/or bridging summary report;

List of claims for a medicinal product received during last 5 years in Ukraine (in chronological order) with detailed description of reasons substantiating the claims and measures taken by the Applicant to avoid them in future;

List of an applicant’s guarantees and responsibilities assumed after registration/re-registration (in chronological order) indicating the character, execution status (recommendations on post-registration studies, elimination of defects revealed by control and other authorities, etc.).

For a generic medicinal product for which the appropriate data evidencing its equivalence to a reference one has not been available at the time of registration, the data obtained based on the studies in compliance with section XX of this Procedure shall be submitted. These studies shall be performed while marketing  a medicinal product within a program of bioequivalence studies for a generic medicinal product compared to the reference one which is mentioned in subitem 6.4.2 of item 6.4 of this section.

Applicant shall not be requested results of equivalence studies for a generic medicinal product compared to a reference one which are obtained based on studies in compliance with section XX of this Procedure if a medicinal product submitted for registration has been used in medical practice on the territory of Ukraine for, at least, 10 years that is confirmed by appropriate bibliographic data on its efficacy, safety and quality.

6.13. List of documents for conducting expert evaluation of the registration materials for traditional medicinal products and medicinal products produced according to the approved specification is specified in annex 8 to this Procedure.

6.14. For expert evaluation of the registration materials for API or active substances which are submitted for state re-registration together with an application for state registration (re-registration) of API or active substance according to a form given in annex 3 to this Procedure the following shall be added:
Updated methods of quality control,

Updated data on the manufacturing technology and information confirming no changes in methods of quality control and manufacturing technology of API and active substances.

6.15. If the applicant submits to MoH an application for re-registration of a medicinal product within 90 calendar days prior to the expiration date of registration certificate, the application shall be submitted according to annex 1 to this Procedure, and for traditional medicinal products or medicinal products produced according to the approved specifications – according to annex 2 to this Procedure. Registration materials shall be submitted according to annexes 5, 8 to this Procedure (for traditional medicinal products or medicinal products produced according to the approved specification) taking into consideration requirements of sections IX, X, XIII, XIV of this Procedure.
VII. REQUIREMENTS TO REGISTRATION DOSSIER MATERIALS 

(IN FORMAT OF FOUR PARTS)

1. Requirements to part I “Summary of dossier” of the registration dossier materials

1.1. Administrative data (I.A.):

Medicinal product which an object of the application for re-registration shall be identified by a name of medicinal product and by a name of API or active substances together with dosage (pharmaceutical) form, method of administration, strength and final presentation of the finished medicinal product including package.

The name and location of the applicant shall be given, together with the name and location of the manufacturers and the sites involved in the different stages of the manufacture (including the manufacturer of the finished product and the manufacturer(s) of the active substance(s)), and where relevant the name and location of the importer.

An applicant shall specify the number of volumes of the registration materials in support of the application.

Administrative data include:

Copy of license to manufacture (if according to manufacturer’s country legislation the license to manufacture is available in electronic form only (e.g. USA), the printout with reference to appropriate official site certified by applicant’s signature/stamp should be provided) or other licensing document to manufacture the applied pharmaceutical form in manufacturer’s country (is necessary both for complete and incomplete cycle manufacture, and for different processes of pre-packaging, packaging and labelling);

Certified copy of document confirming the compliance of manufacture of medicinal product with GMP issued by the State Administration of Ukraine on Medicinal Products according to the MoH Ukraine Order of December 27, 2012 № 1130 “On approval of procedure for confirming compliance of manufacture of medicinal products with GMP” registered with the Ministry of Justice of Ukraine of January 21, 2013 №133/22665 or applicant’s letter of guarantee to submit such document during specialized expert evaluation.

Copy of registration certificate or other authorization document (Marketing Authorization, Certificate of a Pharmaceutical Product, Free Sale Certificate etc.) issued by an authorised body of a country of the registration certificate holder (applicant) and/or manufacturer, or other country the regulatory authority of which follows the high quality standards complying with the WHO recommended standards, a list of countries where the given medicinal product is registered/re-registered;

Copy of summary of product characteristics/instructions for medical use as drawn up and approved in the applicant’s/manufacturer’s country in compliance with the established requirements.

List of countries where an application for registration has been submitted.

1.2. Summary of product characteristics for medicinal product/instructions for medical use (I.B.):

Copy of summary of product characteristics for medicinal product/instructions for medical use approved according to the legislation of the applicant’s/manufacturer’s country or other countries the regulatory authorities of which follow the high quality standards complying with the WHO recommended standards.

In addition the applicant shall submit a draft of labelling for packaging (immediate, outer (if any)), instructions for medical use for the medicinal product drawn up according to requirements of sections XVI and XVIII of this Procedure.

Applicant shall propose a draft of summary of product characteristics for the medicinal product drawn up according to section XVII of this Procedure the structure of which is given in annex 14.

1.3. Reports of independent experts (I.C.):

Expert reports on documentation pertinent to the chemical, pharmaceutical and biological studies, the pharmaco-toxicological studies and the clinical trials shall be prepared by the following experts:

Expert analyst - data on compliance of the formulation of medicinal product to the declared one with the indication and justification of control methods used during manufacturing; 

Expert pharmacologist or expert with similar experimental skills - data on toxicity of medicinal product and its pharmaceutical properties;

Expert clinician - conclusions whether he/she has received evidence that effects of the medicinal product in persons who took it correspond to the information submitted by the applicant according to the established requirements; that the medicinal product is well tolerated; dosing recommendations, the discussion results regarding to contraindications and adverse reactions.

If necessary, the experts shall indicate reasons for using references to the scientific literature.

The expert reports shall contain a comprehensive expert evaluation of the medicinal product quality, studies in animals and humans, and any data relevant to the expert evaluation. The report shall be worded so as to enable the reader to obtain a good understanding of the properties, quality, the proposed specifications and control methods, the safety, the efficacy, the advantages and disadvantages of medicinal product.
All important details shall be summarised in annexes to the expert reports including data in tabular format and diagrams. The expert reports and summaries shall contain precise cross-references to information contained in the main documentation.

Each expert report shall be prepared by a qualified and experienced specialist. It shall be signed and dated by the expert. A brief information on the expert’s educational background, professional qualification and occupational experience, and an information on professional relations between the applicant and the expert shall be attached to the report. 

2. Requirements to part II “Chemical, pharmaceutical and biological documentation” of the registration dossier

2.1. General requirements:

All analytical test procedures shall correspond to the current scientific level and be verified for reliability by the manufacturer. In addition, results of the reliability verification shall be submitted.
All test procedures shall be described accurately in sufficient detail to enable the procedures to be repeated if necessary at testing.

All specific apparatuses and equipment shall be described in details and, if necessary, supplemented by a diagram.

Composition of laboratory reagents with description of methods for their preparation shall be given, if necessary.

If testing procedures are described in the State Pharmacopoeia of Ukraine or European Pharmacopoeia their description may be substituted by detailed references to an appropriate pharmacopeia.

2.2. Composition (II.A.):

The registration materials shall include a description of qualitative and quantitative characteristics of all constituents of the medicinal product, and materials pertinent to pharmaceutical development. The specified characteristics and materials shall be submitted according to the following requirements:

2.2.1. Qualitative characteristics:

Qualitative characteristics of all constituents of the medicinal product shall mean a specification or description of:

Active substances;

Excipients, whatever their nature or the quantity, including colouring matters, antioxidants, preservatives, adjuvants, stabilisers, thickeners, emulsifiers, flavouring (or aromatic) substances, etc.,

The constituents, intended to be ingested or otherwise administered to the patient, of the outer covering of the medicinal products (hard capsules, gelatin capsules, rectal capsules, etc.).

These particulars shall be supplemented by any relevant data concerning the type of immediate packaging (container) and, where appropriate, its manner of closure, together with details of devices with which the medicinal product will be used or administered and which will be delivered with the medicinal product.

In case of re-registration of API or active substance in the registration materials in support of the application the following details may be given:

Structural formula as well as reasonable evidences of structure (e.g., based on synthesis and spectral data (if any);

Information about possibility of isomerization with the isomers stated or possibility of the formation of polymorph modifications;

Physical-chemical and other properties, including biological activity; 

Information about impurities.

For radiopharmaceutical medicinal products which is to be radiolabelled after supply by the manufacturer, API or active substance is considered to be that part of the formulation which is intended to carry or bind the radionuclide. Details of the source of the radioinuclide shall be stated. In addition any compounds essential for the radiolabelling shall be stated.

In generator, both mother and daughter radionuclides are to be considered as API or active substances. 

2.2.2. Common terminology to be used in describing the constituents of medicinal product shall mean: 

For active substances which appear in the SphU or European Pharmacopoeia the main title at the head of the monograph in question with reference to pharmacopoeia concerned;

For other active substances, the INN recommended by the World Health Organization, which may be accompanied by another non-proprietary name, or failing these, the exact scientific (chemical) designation; active substances not having an INN or an exact scientific designation shall be described by a statement of how and from what they were prepared (supplemented where appropriate by any other relevant details); 

For colouring matter, designation by the E code assigned to them in Council Directive 78/25/EEC on the approximation of the rules of the Member States concerning the colouring matters authorized for use in medicinal products. 


2.2.3. Quantitative particulars

a) In order to give quantitative particulars of the active substances of the medicinal products it is necessary depending on the pharmaceutical form concerned to specify the mass, or the number of units of biological activity either per dosage unit or per unit of mass or volume.

Units of biological activity shall be used for active substances which cannot be defined chemically, or where an International Unit of biological activity has been defined by the World Health Organization this shall be used. Where no International Unit has been defined, the units of biological activity shall be expressed in such a way as to provide unambiguous information on the activity of the active substances. Whenever possible, biological activity per units of mass shall be indicated. 

In addition, the following information shall be given:

For injectable preparations: the mass and units of biological activity of each active substance in the unit container, taking into account the usable volume of the product after reconstitution, where appropriate;

For medicinal products to be administered by drops: the mass or units of biological activity of each active substance contained in the number of drops corresponding to 1 ml or 1 g of the medicinal product; 

For syrups, emulsions, granular preparations and other pharmaceutical forms to be administered in the measured quantities: the mass or units of biological activity for each substance per measured quantity;

b) If active substances present in the form of compounds or derivatives they shall be designated quantitatively by their total mass and if necessary or relevant by the mass of the active entity or entities of the molecule;


c) The quantitative statement of an active substance which is salt or hydrate shall be systematically expressed in terms of the mass of the active entity or entities in the molecule;


d) The requirement to express the content of active substances as the mass of active entities as per sub-item c of this item, shall not apply to radiopharmaceuticals. For radionuclides, radioactivity shall be expressed in becquerels at a given date and, if necessary, time with reference to time zone. The type of radiation shall be indicated.


2.3. Pharmaceutical development (II.A.4.):

Information on pharmaceutical development of the medicinal product shall include an explanation with regard to the choice of composition, constituents and immediate packaging (container) and the intended function of the excipients in the finished product. This explanation shall be supported by scientific data on pharmaceutical development studies. The overage during manufacture, with justification thereof, should be stated. Besides, characteristics of technological process (critical parameters), which may influence the batch to batch reproducibility, functional characteristics and quality of medicinal product shall be stated. This section may be
supplemented by published data.


The information on appropriateness of container/closure system in terms of choice of materials, humidity and light protection, compatibility of construction materials with medicinal product, including sorption of the materials by container or excretion of materials from container and/or
safety of container’s materials.


For radiopharmaceuticals, this should include a consideration of chemical/radiopharmaceutical purity and its relationship to biodistribution.

2.4. Manufacturing method (information on manufacturing technique) (II.B):

The description of the manufacturing method of medicinal product shall be submitted as statements on manufacturing techniques. Statements on manufacturing techniques shall meet the following requirements. 


The description of manufacturing method shall be made in a way to give an adequate brief overview of the manner of actions, that are performed during the manufacture of medicinal product and to mention various stages of manufacture, so that an assessment can be made of whether the processes employed in producing the medicinal product might have produced an adverse change in the constituents. In case of continuous manufacture, full details concerning precautions taken to ensure the homogeneity of the finished product shall be given.


For this purpose data on manufacturing technology of medicinal product shall include at least:

a) Manufacturing formula (according to the requirements stated in item 2.4.1 of this chapter);

b) Technological scheme of the stages of the manufacturing process (according to the requirements of item 2.4.2 of this chapter);

c) Description of all stages of the manufacturing process (according to the requirement of item 2.4.2 of this chapter);

d) Information about experimental studies validating the manufacturing process, where a non-standard method of manufacture is used or where it is critical for the product;

e) For sterile medicinal products, details of the sterilization process and/or aseptic procedures used.


2.4.1. The manufacturing formula should at least contain the following information:

Anticipated size of a batch (changes and/or alternative batch size should be justified) and data, which prove the constant compliance of the finished product with all specifications;

Name and quantity of all substances used in the manufacturing process, including the ingredients that are extracted from the product during manufacture, for example diluents. Substance which cannot be used always (e.g., acids, bases for adjusting pH level) shall be stated. For all substances the references to their quality standards shall be given. The quantity of overages shall be stated and justified in the section related to the registration dossier, where the pharmaceutical development is described (item 2.3 of this chapter); 

For each ingredient, the upper and the lower limits of acceptability for actual quantity for each substance of the nominal quantity in manufacturing formula per batch shall be stated. For active substances these limits of acceptability shall be within 95-105% of the nominal quantity; for excipients the limits of acceptability within 90-110% of the nominal quantity shall be acceptable and require no justification. The acceptability limits may be wider, if justified that batches with formulation similar to the upper and lower proposed limits of acceptability still meet specifications of the finished product. If the quantity of active substance to be used, is calculated with due account of the actual quantity of this active substance in the batch (factorization) this shall be stated. If other substances are used to make the total mass of the batch of finished product correspond to the mass specified in manufacturing formula of batch, this shall be stated.
 

2.4.2. Manufacturing process 
a) The scheme of stages of the manufacturing process shall contain:

Information about stages and operations of the manufacturing process (including operations of packaging of the finished product);

Information about the stage at which the starting substance and materials are introduced in the process;

Information about critical stages (operations) of the manufacturing process and control points of the process, test of intermediate product or control of the finished product; 

For the re-registration of API or active substance the scheme of synthesis with indicated molecular formulae, weights, yield range, chemical structure of the starting materials, intermediates, reagents, the API or active substance itself (including stereochemistry), operation conditions and solvents (where applicable) shall be demonstrated.
 

b) Description of all stages of the manufacturing process shall suffice to evaluate whether these processes have negative effect on the quality of medicinal product during manufacture. Description of the manufacturing process, including packaging, shall reflect sequence of all stages and the scope of manufacture. The presented information shall demonstrate that with a high degree of reliability the appropriateness to the specifications of each unit of each batch of the finished product is ensured. For this purpose:

New (non-standard) processes or technologies and operations related to packaging which may influence the quality of medicinal product shall be described in details. The equipment, at least its type (e.g., drum mixer, homogenizer on line) and in appropriate cases the operational characteristics shall be specified. The presented information shall demonstrate with a high degree of reliability the appropriateness to the specifications of each unit of each batch of the finished product is ensured;

For stages (operations) of the process the appropriate parameters, such as time, temperature or pH shall be stated. The values of relative parameters shall be presented as the expected range. The numerical range for critical stages shall be justified. In some cases the environmental conditions (e.g., low humidity for effervescent product) shall be stated;

Availability of alternative stages of the manufacturing process (e.g., two alternative ways of sterilization of containers) requires evidence that all proposed processes continuously ensure the manufacturing of the finished product according to the specifications;
Points of control in the manufacturing process and the appropriate limits of acceptability shall be described. Also required are the criteria of acceptability and testing (with justification including experimental data) performed at critical stages of the manufacturing process to ensure that the process is controlled. The information about quality and control of the intermediate product released during manufacturing shall be stated;

Information about way to ensure homogeneity of the finished product shall be provided.


c) For kits of radiopharmaceutical medicinal products, the description of the manufacturing method shall also include details of the manufacture of the kit and details of its recommended final processing to produce the radioactive medicinal product.

For radionuclides, the nuclear reactions involved shall be discussed.

2.5. Controls of starting materials (II.C.):

2.5.1. Starting material shall mean all the constituents of the medicinal product and, if necessary, of its immediate packaging (container).

When API or active substance which is manufactured by a person different from the applicant, is not described in the SPhU or in the European Pharmacopoeia, or when API or active substance  is described in the State Pharmacopoeia of Ukraine or European pharmacopoeia but it has been prepared by the method liable to leave  impurities not indicated in the pharmacopoeia monograph, or the monograph is inappropriate to adequately control the API or active substanbce quality, the applicant shall arrange for the detailed description of the manufacturing method, and process validation to be supplied  by the manufacturer of the active substance. In this case, the API or active substance manufacturer shall however provide the applicant with all the data, which may be necessary for the latter to take responsibility for the medicinal product. The manufacturer shall provide the applicant with a letter where he shall ensure batch to batch consistency and not modify the manufacturing process or specifications without informing this to the applicant.

The registration materials in support of such changes shall be supplied to the Center.


The registration materials shall include the results of the tests, including batch analysis particularly for API or active substances, related to the quality control of all the constituents used. These shall be submitted in accordance with the following provisions.


a) Starting materials listed in pharmacopoeias

The monographs of the SPhU and European Pharmacopoeia shall be applicable to all substances appearing in it.

Constituents fulfilling the requirements of the SPhU or European Pharmacopoeia shall be deemed to comply with the established requirements. In this case the description of the analytical methods may be replaced by detailed reference to the pharmacopoeia in question.

However, where the starting material in the SPhU or European pharmacopoeia has been prepared by the method liable to leave impurities not controlled  in the pharmacopoeia monograph, these impurities and their maximum tolerance limits  must be declared and the suitable tests procedure must be described.

Colouring matter shall satisfy the current legislation.

The routine tests carried out on each batch of starting materials must be stated. If tests other than those mentioned in the pharmacopoeia are used, proof must be supplied that the starting materials meet the quality requirements of that pharmacopoeia.

In cases where specification contained in a monograph of the SPhU or European Pharmacopoeia might be insufficient to ensure quality of API or substance the Center may request more appropriate specification from the applicant.

The Center shall inform the authorities responsible for the pharmacopoeia in question. The applicant shall provide the authorities of that pharmacopoeia with the details of the alleged insufficiency and the additional specifications applied.

In cases where starting material is described neither in the SPhU nor in the European Pharmacopoeia the compliance with the monograph of the third country pharmacopoeia can be accepted; in such cases, the applicant shall submit a copy of the monograph accompanied where necessary by the validation of the test procedure contained in the monograph and by a translation where appropriate. 


b) Starting materials not mentioned in pharmacopoeias (SPhU or European Pharmacopoeia).

Constituents, which are not given in the above pharmacopoeias shall be described in the form of specification including the following:

name of the substance (any trade or scientific synonyms shall be given);

description of the API or active substance, given in a form similar to that used in the SPhU or European Pharmacopoeia; it be accompanied by any necessary explanatory evidence, especially concerning the molecular structure, where appropriate,  description of the method of synthesis. Where API or active substance can only be described by their manufacturing method, the description should sufficiently detailed to characterize API or active substance which is constant both in composition and effects; 

methods of identification may be described in the form of complete techniques as used for production of the API or substance, and in the form of tests which ought to be carried out as a routine matter;

purity tests shall be described in relation to the sum total of predictable impurities, especially those which may  have a harmful effect, and, if necessary, those which, having regard to the combination with other API or active substances to which the application refers, might adversely affect stability of the medicinal product or distort analytical results;

with regard to complex substances of plant or animal/human origin, a distinction must be made between the case where potential pharmacological effects render chemical, physical or biological control of the principal constituents necessary, and the case of active substances containing one or more groups of principles having similar activity, in respect of which an overall method of assay may be accepted;

when materials of animal/human origin are used, measures to ensure freedom from potentially pathogenic agents shall be described;

for radionuclides, the nature of the radionuclide, the identity of the isotope, likely impurities, the carrier, the use and the specific activity shall be given;

any special precautions that may be necessary during storage of the starting  material and if necessary the maximum period of storage before retesting shall be given.

c) Physical-chemical characteristics liable to effect bio-availability.


The following items of information concerning API or active substances, whether or not listed in the pharmacopoeias, shall be provided as part of the general description of the API or active substances if the bioavailability of the medicinal product depends on them:

crystalline form  and solubility coefficients,

particle size (where appropriate after pulverization),

state of solvatation,

oil/water coefficient of partition (if necessary, pK and pH values may be required if this information is considered to be essential).

For substances used solely in solution the data shall be provided if preliminary requested only.


d) For radiopharamceuticals, starting materials include irradiation target materials.


e) For re-registration of API or substance the following data shall be provided:

list of all materials used during manufacture of the API or 
substance (raw material, starting ingredients, solvents, reagents, catalysers, etc.), indicating stages (operations) of the manufacturing process, at which they are used;

information about quality and control of these materials;

information (if necessary) about compliance of these materials with the standards pertinent to their use (including removal or control of microorganisms).


2.6. Methods to control intermediates (if necessary) (II.D.):

The materials of registration dossier shall include details of control testing of product at the intermediate stages of the manufacturing process with a view to ensuring the consistency of the technical characteristics and the production process.

These tests are essential for checking the conformity of the medicinal product with the formula when, exceptionally, an applicant proposes an analytical method for testing the finished product which does not include the assay of all the same requirements as the active ingredients). The same applies where the quality control of the finished product depends on in-process control tests, particularly if the substance is essentially defined by its method or preparation. 

For medicinal products of animal origin the applicant shall demonstrate that it is manufactured under the conditions that minimize the risk of transmitting spongiform encephalopathy.


2.7. Quality control tests on the finished product (II.E.):

2.7.1. For the control of the finished product, its batch comprises all the units of a pharmaceutical form which are made from the same initial quantity of starting material and have undergone the same series of manufacturing and/or sterilization operations or, in the case of a continuous production process, all the units of the finished product manufactured in a given 
period of time.


In the registration dossier the specification according to which the applicant (manufacturer) performs the quality control of this medicinal product shall be given. The specification shall list those tests which are carried routinely on each batch of finished product. The frequency of the tests, which are not carried out routinely, shall be stated. In addition, release limits shall be indicated. 


Materials of the registration dossier (specifications) shall include particulars related to control test of the finished medicinal product at the stage of issuing an approval for batch release. They shall comply with the following requirements:

general characteristics of the finished medicinal product;

identification and quantification of the active substance (s);

identification and quantification of the excipients;

safety test;

requirements to the packaging material  (immediate/outer package) of medicinal product.


The provisions of the monographs of the SPhU and European Pharmacopoeia for pharmaceutical forms and radiopharmaceutical medicinal products shall be applicable to all products specified therein.  

If test procedures and limits other than those mentioned in the monographs of the SPhU and European Pharmacopoeia proof shall be supplied that the finished product would if tested in accordance with those monographs meet the quality requirements of that pharmacopoeia for the
pharmaceutical form concerned.


2.7.2. General characteristics of the finished medicinal product 

The tests of a finished medicinal product shall include certain tests of the general quality characteristics. These tests depending on the requirements of the SPhU or European Pharmacopoeia shall relate to the control of average masses and maximum deviations, to mechanical, physical or microbiological tests, organoleptic characteristics, physical characteristics such as density, pH, refractive index, etc. For each of these characteristics, standards and tolerance limits shall be specified by the applicant in each particular case.

The conditions of the tests, the equipment/apparatus employed and the standards shall be described in precise details whenever they are not given in the monographs of the SPhU or European Pharmacopoeia, the same shall apply in cases where the methods prescribed by such 
pharmacopoeias are not applicable.


Furthermore, solid pharmaceutical forms having to be administered internally shall be subject to in vitro studies on the liberation and dissolution rate of the active substance or substances; these studies shall also be carried out where administration of a medicinal product is performed by 
another means if the Center consider this necessary. 


2.7.3. Identification and assay of active substance (s) 

Identification and assay of the active substance(s) shall be carried out either in an average representative sample from the production batch or in number of dosage-units analysed individually.


Unless there is appropriate justification, the maximum acceptable deviation in the active substance content of the finished product shall not exceed ± 5% at the time of its manufacture.


On the basis of stability tests, the manufacturer must propose and justify maximum acceptable tolerance limits in the active substance content of the finished product up to the end of the 
proposed shelf life. 


In certain cases of medicinal products being particularly complex mixtures where assay of active substances which are numerous or present in very low amounts would necessitate an intricate investigation difficult to carry out in respect of each production batch, the assay of one or more active substances in the finished product may be omitted, on the express condition that such assays are made at the intermediate stages in the production process. This provision may not be extended to the characterization of the substances concerned. This simplified technique shall be supplemented by a method of quantitative evaluation, enabling to have the conformity of the medicinal product with its specification verified after it has been placed on the market.


An in vivo or in vitro biological assay shall be obligatory when physicochemical methods cannot provide adequate information on the quality of the medicinal product. Such an assay shall, whenever possible, include reference materials and statistic analysis allowing calculation of confidence limits for a particular parameter. Where these tests cannot be carried out on the finished medicinal product, they may be performed at the intermediate stage, as late as possible in the manufacturing process.

Where the particulars given in the part IIB show that a significant overage of an API or active substance is employed in the manufacture of the medicinal product, the description of the control tests on the finished medicinal product shall include the chemical and, if necessary, the toxico-pharmacological investigation of the changes that this API or substance has undergone, and possibly the characterization and/or assay of the degradation products.


2.7.4. Identification and assay of excipients

In so far as is necessary, the excipients shall be subject to identification tests.

The test procedures proposed for identifying colouring matters must enable a verification to be made that such matters appear in the list given in the MoH Ukraine Order of June 19, 2007 № 339 “On Approval of Excipients and Colouring Agents Containing in Medicinal Products” and in the annex to Council Directive 78/25/EEC of 12 December 1977 on the approximation of the laws of the Member States related to the colouring matters which may be added to medicinal products.


An upper and lower limit test shall be obligatory in respect of preserving agents and an upper limit test for any other excipients liable to affect adversely organic functions. An upper and lower limit test shall be obligatory in respect of the excipient if it is liable to affect the bioavailability of an active substance, unless bio-availability is guaranteed by other appropriate tests.


2.7.5. Safety tests:

Apart from the pharmaco-toxicological tests submitted in the registration materials, particulars on safety tests such as sterility, bacterial endotoxins, pyrogenicity and local tolerance in animals, microbiological purity shall be included in the analytical particulars wherever such tests must be undertaken as a matter of routine in order to verify the quality of the medicinal product.


For radiopharmaceutical medicinal products, radionuclidic purity, radiochemical purity and specific activity shall be described. For content of radioactivity, the deviation from that stated on the label should not exceed ± 10 %. For generators, details on the testing for primary (mother) and secondary (daughter) radionuclides are required. For generators-eluates, tests for for primary (mother) radionuclides and other components of the generator system shall be provided.

For kits, the specifications of the finished medicinal product shall include tests on performance of product after radiolabelling. 

Appropriate controls on radiochemical and radionuclidic purity of the radiolabelled compound shall be envisaged. Any material essential for radiolabelling shall be identified and assayed. 

2.7.6. Packaging requirements:

The description of package/closure system with indicating materials of which each component of immediate packaging (container) is made and the specification for quality control shall be given.

For non-functional components of the outer package (e.g., those which do not ensure the additional protection) only a brief description shall be given. For functional components of the secondary package the detailed information shall be given.

Where applicable, a CE certificate for devices used for medicinal product administration (confirmation of the compliance with Directive 93/42/EC concerning medical devices) shall be provided.


2.8. Stability (II.F):

Materials of the registration dossier shall include the following information. A description shall be given of the investigations by which the shelf life and recommended storage conditions and the specifications at the end of the shelf-life proposed by the applicant have been determined.


Where a finished medicinal product is liable to give rise to degradation products, the applicant must declare these and indicate characterization methods and test procedures.

The conclusions shall contain the results of analyses, justifying the proposed shelf life under the recommended storage conditions and the specifications of the finished product at the end of the shelf-life under these recommended storage conditions. 

The maximum acceptable level of degradation products at the end of shelf-life shall be indicted.

Results of a study of the interaction between product and immediate packaging (container) shall be submitted whenever the risk of such interaction is regarded as possible, especially where injectable preparations or aerosols for systemic use are concerned.


For radiopharmaceutical medicinal products, information on stability shall be given for radionuclide generators, radionuclide kits and radiolabelled products. The stability during use of radiopharmaceutical medicinal products in multi-dose vials shall be documented.


2.9. Bioavailabiity/bioequivalence (II.G.):

The data on bioavailability/bioequivalence or references to the appropriate sections of the part IV of the registration dossier (if necessary) shall be given. In this case the appropriate sections of part IV shall be included to the registration dossier.

When a biowaiver is used the in vitro study report on shall be provide in Part IV. An assessment of performance of the bioequivalence study or justification for non-performance shall be provided according to requirements of section XX of this Procedure and guidelines.
3. Requirements to Part III “Pharmacological and toxicological documentation” of the registration dossier

3.1. Materials of the registration dossier shall be submitted according to the following requirements. 


The compliance of the safety tests of medicinal products are ensured by conformity with the provisions of good laboratory practice.

The toxicological and pharmacological tests must show:

a) potential toxicity of the medicinal product and any dangerous or undesirable toxic effects  that may occur under the proposed conditions of use in humans; these should be evaluated in relation to the pathological condition concerned;

b) pharmacological properties of the product, in both qualitative and quantitative relationship to the proposed use in humans. All results must be reliable and of general applicability. Mathematical and statistical procedures shall be used in designing the experimental methods and in evaluating the results.

Additionally, it is necessary for clinicians to be given information about the therapeutic potential of the medicinal product.


3.2. Where a medicinal product is intended for topical use, the registration materials related to preclinical studies shall contain data on the systemic absorption investigations, taking into account the possible use of the medicinal product on broken skin and absorption through other relevant surfaces. Only if it is proved that systematic absorption under these conditions is negligible the repeated dose systemic toxicity tests, foetal toxicity tests and studies of 
reproductive function may be omitted.


If, however, systemic absorption is demonstrated during therapeutic experimentation, the registration materials related to preclinical studies shall contain data on the toxicity tests carried out on animals, including where necessary, foetal toxicity tests.

In all cases, tests of local tolerance after repeated application shall be carried out with particular care and include histological examinations; the possibility of sensitization and any carcinogenic potential shall be investigated.

3.3. For biological medicinal products such as medicinal products derived from human blood or plasma the testing program carried out shall be justified by the applicant.


In establishing the testing program, the following shall be taken into consideration: 

All tests requiring repeated administration of the product shall be designed to take account of the possible induction of, and interference by, antibodies;

Examination of reproductive function, of embryo/foetal and perinatal toxicity, of mutagenic potential and of carcinogenic potential shall be considered. Where components other than the active substance(s) are incriminated, validation of their removal from the medicinal product may 
replace the study.


3.4.
 For radiopharmaceutical medicinal products, it is appreciated that toxicity may be associated with a radiation dose. In diagnosis, this is a consequence of the use of medicinal products concerned; in therapy, this is the wanted property. The evaluation of safety and efficacy of radiopharmaceutical medicinal products shall address requirements for their use and radiation dosimetry aspects. Organ/tissue exposure to radiation shall be documented. Absorbed radiation dose estimates shall be calculated according to an internationally recognized system depending on particular methods of administration of these medicinal products.


3.5. The toxicology and pharmacokinetics of an excipient used for the first time in the pharmaceutical field shall be investigated.

3.6. Where there is a possibility of significant degradation during storage of the medicinal product, the toxicology study of degradation products must be considered.


3.7. Single dose and repeated dose toxicity (III.A.):

3.7.1. Single dose toxicity study (III.A.1.):

This study is intended for qualitative and quantitative examination of the acute toxic reactions which may result form a single administration of the API or active substance or substances contained in the medicinal product, in the proportions and physico-chemical state in which they are present in the finished medicinal product.

The registration materials related to preclinical studies shall contain information on acute toxicity study carried out in two or more mammalian species of known strain unless a choice of a single species can be justified (at least two different routes of administration shall normally be used, one being identical with or similar to that proposed for use in humans and other ensuring systemic exposure to the substance).


The registration materials shall contain information on studies covering various signs of toxicity, including local reactions. The maximum amount of information should be obtained from studies in animals.

The single dose toxicity tests should be conducted in such a way that signs of acute toxicity are revealed and the mode of death assessed as far as reasonably possible, in suitable species, a quantitative evaluation of the approximate lethal dose and information on the dose effect relationship should be obtained, but a high level of precision is not required.

These studies may give some indication of the likely effects of acute overdose in humans and may be useful for design of toxicity studies requiring repeated dosing on the suitable animal species.


In case of active substances in combination, the registration materials shall contain information on studies carried out in such a way as to check whether or not there is enhancement of toxicity or if novel toxic effects occur.


3.7.2. Repeated dose toxicity study (III.A.2.):

Repeated dose toxicity tests are intended to reveal any physiological and/or anatomo-pathological changes induced by repeated administration of the active substance or combination of active substances under examination, and to determine how these changes are related to dose.


It is desirable that the registration materials related to preclinical studies contain information on studies of two types: one short-term (lasting 2 to 4 weeks), the other - long-term, the duration of the latter shall depend on the conditions of clinical use, the purpose of which shall be to determine by experiment the non-toxic dose range of the medicinal product and normally it shall last 3-6 months. In case of medicinal product to be administered once only to humans, the registration materials may contain data on a single test lasting 2 to 4 weeks. If the investigator sees fit to carry out experiments of lesser or greater duration, his decision must be adequately 
reasoned in the registration materials.


Reasons should also be given for the dose chosen.


The registration materials related to preclinical studies shall contain information on repeated dose toxicity tests carried out on two species of mammals, one of which must be a non-rodent. 

The choice of method(s) of administration for the medicinal product shall depend on the intended therapeutic use and the possibilities of systemic absorption of the medicinal product. The method and the frequency of dosing shall be clearly stated.


The maximum dose should be chosen so as to reveal harmful effects. The lower doses will then enable the animal’s tolerance of the medicinal product to be determined.


In experiments on small rodents, the design of the experiment and the control procedures must be suited to the scale of the problem being tackled and enable confidential limits to be determined.


The expert evaluation of materials pertinent to preclinical studies of the toxic effects shall be based on observation of animal behavior and growth, hematological and biochemical tests, especially those relating to the excretory mechanism, and also on autopsy reports and accompanying histological data. 

If the medicinal product is a new combination of known active substances that have been investigated in accordance with the requirements, the registration materials relating to preclinical studies may contain information on the chronic long-term tests suitably modified by the investigator who shall submit his reasons for such modification except where acute and sub-acute toxicity tests have demonstrated potentiation or novel toxic effects.


3.8. Reproductive function (fertility and general characteristics of reproductive function) (III.B):

If the results of other tests reveal anything suggesting harmful effects of the medicinal product on progeny or impairment of male or female reproductive function, this shall be investigated by appropriate tests.


3.9. Data on embryotoxicity and teratogenicity (III.C)

This investigation comprises a demonstration of the toxic and especially the teratogenic effects observed at the stage of the organism development after the conception when the medicinal product under investigation has been administered to the female during pregnancy.


Although up to the present these tests have had only a limited predictive value in regard to the application of the results to humans, they are thought to provide important information where the results show toxic effects such as resorptions and other anomalies.


Omission of these tests, either because the medicinal product will not normally be used by women capable of child- bearing or for other reasons, must be adequately justified.


The registration materials related to preclinical study of embryo/foetal toxicity shall contain information on studies conducted on two mammalian species, one of which should be other than rodent; on peri- and postnatal studies conducted in at least one species. It is desirable to that one of the species is the same as in the repeated dose toxicity studies of the medicinal product.

The registration materials related to preclinical study shall contain details of the test (number of animals, administered amounts of the medicinal product, timing of administration and criteria for evaluation of results) and depend on the state of scientific knowledge at the time when application is lodged, and the level of statistical significance that the results must attain.


3.10. Mutagenic potential (III.D.):

The purpose of the study of mutagenic potential is to reveal the changes which an investigational substance may cause in the genetic material of the individuals or cells and which have the effect of making successors permanently and hereditarily different from their predecessors. This study is obligatory for any new substance.

The volume and type of results and the criteria for their evaluation shall depend on the state of scientific knowledge at the time when application is lodged.

3.11. Carcinogenic potential (III.E):

Tests to reveal carcinogenic effects shall normally be required:

a) For substances having close chemical analogy with known carcinogenic or co-carcinogenic compounds;

b) For substances which have given rise to suspicious changes during the long-term toxicological tests;

c) For substances which have given rise to suspicious results in the mutagenic-potential tests or 
in other short-term carcinogenicity tests.


Such tests may also be required in respect of substances to be included in medicinal products likely to be administered regularly over a prolonged period of patient’s life.

The completeness and nature of the test results and criteria of their expert evaluation depend on the state of scientific knowledge at the time when the application is lodged.


3.12. Pharmacodynamics (III.F.):

Pharmacodynamics covers the variations caused by the medicinal product in the functions of the physiological systems, whether these functions are normal or experimentally modified.


This study shall follow two distinct lines of approach.


Firstly, all actions of the medicinal product on which the recommended therapeutic application is based shall be adequately described. The results shall be expressed in quantitative terms (e.g., using dose-effect curves, time-effect curves etc.), and whenever possible, compared with data relating to a substance with known activity. Where a higher therapeutic potency is being claimed for a substance in the application the difference between effects shall be demonstrated and 
shown to be statistically significant. 


Secondly, a general pharmacological characterization of the substance, with special reference to adverse reactions shall be provided. The main functions of the physiological systems should be investigated. The depth of this investigation must be increased as the doses liable to produce adverse reactions approach those producing the main effect for which the substance is being proposed.


The experimental techniques (unless they are standard procedures) must be described in such detail as to allow them to be reproduced. The experimental results shall be set out clearly, and 
their statistical significance shall be demonstrated.


Unless good reasons are given to the contrary, any quantitative modification of the organism responses resulting from repeated administration of the active substance shall be investigated.


Tests on combinations of active substances may be prompted either by pharmacological premise 
or by nature of therapeutic effect of the medicinal product.


In the first case, the pharmacodynamic study shall demonstrate those interactions which might 
make the combination of value in therapeutic use.


In the second case, where scientific justification for the combination of substances is based on therapeutic experimentation, the investigation shall determine whether the therapeutic efficacy expected from the combination can be demonstrated in animals. In addition, the importance of 
any side effects shall be investigated.


If a combination includes a novel active substance, the latter shall be studied in depth.


3.13. Pharmacokinetics (III.G.):

Pharmacokinetic study means the study of the fate of the active substance within the organism, and covers the study of its absorption, distribution, biotransformation and excretion.


The study of these different phases may be carried out by both means of physical, chemical or biological methods, and by observation of the actual pharmacodynamic activity of the active substance itself.

Information on the substance distribution and elimination (i.e. biotransformation and excretion) shall be necessary in cases where such data are indispensable to determine dose for humans, and in respect of chemotherapeutic substances (antibiotics, etc.) and substances whose use depends on their non-pharmacodynamic effects (e.g. numerous diagnostic agents, etc.).


Pharmacokinetic investigation of pharmacologically active substance is compulsory.

In the case of new combinations of known substances which have been investigated in accordance with the provisions of this Procedure, pharmacokinetic studies may not be required, if the toxicity tests and therapeutic experimentation justify their omission. 


3.14. Local tolerance (III.H.):

The purpose of local tolerance studies is to investigate effects of the medicinal product (both active substances and excipients) on tissues of the body which may come into contact with medicinal product as a result of its administration in clinical use. The testing strategy shall be such that any mechanical effects of administration or purely physicochemical actions of the medicinal product can be distinguished from toxicological or pharmacodynamic ones.

Part IV. Requirements to Part IV “Clinical documentation” of the registration dossier

4.1. Materials of the registration dossier shall be submitted according to the following requirements. 


Materials of the registration dossier related to clinical trials shall contain data on research work aimed at any investigation in humans as trial subjects intended to reveal or verify clinical, pharmacological and/or other pharmacodynamics of one or more investigational medicinal products and/or to detect adverse reactions to one or several investigational medicinal products, and/or to study absorption, distribution, metabolism and excretion of one or more investigational medicinal products to verify its (their) safety and/or efficacy.

Expert evaluation of the registration materials related to clinical trials shall be based on data of clinical trials including clinical pharmacological studies designed to assess efficacy and safety of the medicinal product under normal conditions of its use according to the therapeutic indications for use in humans. A therapeutic benefit of the medicinal product shall outweigh a potential risk.

Clinical trial documentation shall help to draw up sufficiently substantiated and scientifically reliable conclusion on efficacy and safety of the medicinal product. The registration materials shall include both positive and negative results of all clinical trials.

4.2. Clinical experience (IV.B.):

Materials of the registration dossier related to clinical trials shall contain information on all phases of clinical trials, including bioavailability and bioequivalence studies, designed, implemented and reported in accordance with good clinical practice.

All clinical trials the information on which is included in the registration materials shall be conducted according to the ethical principles stated in the current version of the Helsinki Declaration.


4.3. Presentation of results (IV.C.):

4.3.1. The registration materials shall contain detailed reports on each clinical trial with sufficient details to allow an objective judgment to be made:

protocol, including the rationale, objectives and statistical design and methodology of the trial, with conditions under which it is performed and managed, and details of the investigational medicinal product used;

audit certificate(s), inspection results (if available),

list of investigator(s) indicating their family name, address, appointments, qualifications and responsibilities in clinical studies, country where the trial was carried out and the information assembled in respect of each patient individually, including case report forms,

final report signed by the investigator and for multicenter trials by all the investigators or the coordinating (principal) investigator.


4.3.2. The registration materials relating to clinical trials shall contain clinical observations summarized for each trial indicating:

a) the number and sex of patients treated;

b) the selection and age-distribution of the groups of patients being investigated and the control groups;

c) the number of patients withdrawn prematurely from the trials and the reasons for such withdrawal;

d) where controlled trials were carried out under the above conditions, provide a list of control group and whether these people:

received no treatment,

received a placebo,

received another medicinal product of known effect,

received treatment other than therapy using medicinal products;

e) the frequency of observed adverse reactions;

f) details concerning patients who may be at increased risk, e.g. elderly people, children, women during pregnancy or menstruation, or whose physiological or pathological condition requires special consideration;

g) parameters or evaluation criteria of efficacy and the results in terms of these parameters or criteria;

h) statistical evaluation of the results when this is called for by the design of the trials and the variable factors involved.


4.3.3. In the registration materials the investigator shall, in his conclusions on the experimental evidence, express an opinion on the safety of the medicinal product under normal conditions of use; its tolerance, its efficacy; give any useful information relating to indications and contraindications, dosage and average duration of treatment; any special precautions to be taken during treatment; the clinical symptoms of overdose. In reporting the results of multicenter study, the registration materials shall contain conclusions of the principal investigator where he shall express an opinion on the safety and efficacy of the investigational medicinal product on behalf of all centers.

4.3.4. In addition, the registration materials relating to clinical trials shall contain the investigator’s observation on:

a) any signs of habituation, addiction or withdrawal effects of the medicinal product;

b) any interactions that have been observed with other medicinal products administered concomitantly;

c)  the criteria determining exclusion  of certain patients from the trials;

d) any deaths which occurred during the trial or within the follow-up period.


4.3.5. Particulars concerning a new combination of medicinal active substances must be identical to those required for studying the new medicinal products and must substantiate the safety and 
efficacy of this combination.


4.3.6. Total or partial omission of the clinical trial data must be explained. Should unexpected results occur during the course of the trials, further toxicological and pharmacological tests must 
be undertaken and reviewed.


If the medicinal product is intended for the long-term administration, particulars shall be given of any modification of the pharmacological action following repeated administration, as well as of the established duration of use of medicinal product.

4.4. Clinical pharmacology (IV.D.):

4.4.1. Pharmacodynamics:

The registration materials shall demonstrate interrelationship between the pharmacodynamic action and efficacy including:

dose-response relationship and its time course,

justification for the dosage and methods of administration,

mode of action (if possible).


The pharmacodynamic action not related to efficacy shall be described.

The demonstration of pharmacodynamic effects of the medicinal product in humans shall not in itself be sufficient to justify conclusions regarding any particular potential therapeutic effect.


4.4.2. Pharmacokinetics:

The following pharmacokinetic characteristics shall be given in the registration materials:

Absorption (rate and extent);

Distribution;

Metabolism;

Excretion.

Clinically significant features including the implication of the kinetic data for the dosage regimen especially for patients at risk, and differences between man and animal species used in the preclinical studies, shall be described.

4.4.3. Drug interactions

If the medicinal product is normally to be administered concomitantly with other medicinal products, particulars of joint administration tests performed to demonstrate possible modification of the pharmacological action shall be given in the registration materials.


If pharmacodynamic/pharmacokinetic interactions exist between the active substance and other medicinal products or other substances like alcohol, caffeine, tobacco or nicotine, likely to be taken simultaneously, or if such interactions are likely, they should be described; particularly from the point of view of clinical relevance and the relationship to the statement concerning interactions in the summary of product characteristics for the medicinal product.


E. Bioavailability/bioequivalence (IV.E.):

The expert evaluation of the registration materials related to bioavailability shall be undertaken in all cases where it is necessary, e.g. where the therapeutic dose is near the toxic dose or where the previous tests have revealed anomalies which may be related to pharmacokinetic properties, such as variable absorption.

In addition, an assessment of bioavailability shall be undertaken where necessary to demonstrate bioequivalence for the medicinal products.

When a biowaiver is used the in vitro study report shall be added to the registration materials. An assessment and performance of the bioequivalence study or justification for its non-performance shall be provided according to requirements of sections XIX and XX of this Procedure and guidelines.


4.6. Clinical efficacy and safety (IV.F.):

4.6.1. The registration materials related to clinical trials shall contain information on controlled clinical trials and if possible, randomized; any other design shall be justified; the treatment of the control groups will vary from case to case and also will depend on ethical considerations; thus it may, in some instances, be more pertinent to compare the efficacy of new medicinal product with that of an established medicinal product of proven therapeutic value rather than with the 
effect of a placebo.


As far as possible, and particularly in trials where the effect of the product cannot be objectively measured, information shall be submitted about the steps to be taken to avoid bias, including 
methods of blinding and randomization.


4.6.2. The protocol of the clinical trial within the registration materials must include a thorough description of the statistical methods to be employed, the number and reasons for inclusion of patients (including calculations of the power of the trial), the level of significance to be used and a description of the statistical unit, and measures taken to avoid bias, particularly methods of randomization. Information on inclusion of a large number of subjects in a trial must not be regarded as an adequate substitute for a properly controlled trial according to the GCP requirements.


4.6.3. If clinical statements concerning the efficacy or safety of a medicinal product when the recommendations for its use are followed are not scientifically substantiated they cannot be 
accepted as valid evidence.


4.6.4. The value of data on the efficacy and safety of a medicinal product if the recommendations for its use are followed will be very greatly enhanced if such data come from several competent investigators working independently.


4.6.5 The expert report included in the registration materials shall contain information on the assessment of safety and pertinence of methods of its expert evaluation for different trials. 

4.6.6. All adverse events including abnormal laboratory values shall be presented in the registration materials individually and discussed, in particular:

total number of cases of adverse reactions, and

nature, seriousness and causality of adverse events.


4.6.7. Expert evaluation of relative safety of using the medicinal product, taking into account adverse reactions, shall be made in relation to:

the disease to be treated;

other therapeutic approaches;

particular characteristics in different groups of patients;

preclinical data on toxicology and pharmacology.


4.6.8. The registration materials related to clinical trials shall contain recommendations for the conditions of using the medicinal product with the intention of reducing the incidence of adverse reactions.

4.7. The registration materials in support of an application in exceptional circumstances (IV.G.):

When the applicant can show that it is impossible to provide comprehensive data on the efficacy and safety of the medicinal product under normal conditions of use, because:

indications for which the medicinal product in question is intended are encountered so rarely that the applicant cannot reasonably be expected to provide comprehensive evidence, or

in the present state of scientific knowledge, comprehensive information cannot be provided, or 

it would be contrary to generally accepted principles of medicinal ethics to collect such information, 


registration certificate may be granted under the specific conditions.

These conditions may include the following:

the applicant completes an identified program of studies within a time period specified by MoH, the results of which shall form the basis of a reassessment of the benefit/risk ratio,

the medicinal product submitted for registration may be subject to medical prescription and may in certain cases be used only under medical supervision, possibly in a hospital and for a radiopharmaceutical, by a qualified specialist,

the instructions for medical use shall draw the attention of the doctor to the fact that the particulars available concerning the medicinal product in question are as yet inadequate in 
certain specified respects.


4.8. Postregistration experience (IV.H.):

If the medicinal product is already authorized in other countries, the registration materials shall contain information on adverse reactions to this medicinal product and medicinal products containing the same active substance(s) (in relation to their frequency if possible). Information from worldwide studies relevant to the safety of the medicinal product concerned shall be also included.

VIII. SPECIFIC REQUIREMENTS TO THE REGISTRATION MATERIALS (IN FORM OF FOUR PARTS) ACCORDING TO DIFFERENT TYPES OF APPLICATIONS

1. Specific requirements to the registration dossier for medicinal products with well established medicinal use 


To the registration materials for medicinal products the active substance(s) of which has/have a well-established medicinal use with recognised efficacy and an acceptable level of safety, the following specific rules shall apply.

The applicant shall submit part I of the registration dossier as required in chapter 1 of section VII of this Procedure, and part II of the registration dossier as required in chapter 2 of section VII of this Procedure. 

For the registration materials of Parts III and IV, a detailed scientific bibliography shall address non-clinical and clinical characteristics of the medicinal product.

The specific rules shall apply in order to demonstrate the well-established medicinal use:

a) Factors which have to be taken into account to establish a well-established medicinal use of constituents of medicinal products are:

the time over which an active substance has been used;

quantitative aspects of the use of the active substance;

the degree of scientific interest in the use of the active substance (referred to in the published scientific literature);

the coherence of scientific assessments.

Therefore different periods of time may be necessary for establishing well-established use of different active substances. In any case, however, the period of time required for establishing a well-established medicinal use of the active substance must not be less than 10 years since the first systematic and documented use of that active substance as a medicinal product. 

b) The registration materials submitted by the applicant should cover all aspects of the safety and/or efficacy assessment and must include or refer to a review of the relevant literature, taking into account pre- and post-registration studies and published scientific literature concerning experience in the form of epidemiological studies and in particular of comparative epidemiological studies. All documentation, both favourable and unfavourable, shall be presented. With respect to the provisions on ‘well-established medicinal use’ it is in particular necessary to clarify that ‘bibliographic reference’ to other sources of evidence (post-registration studies, epidemiological studies, etc.) and not just data related to control methods and trials may serve as a valid proof of safety and efficacy of a medicinal product provided materials of the registration dossier explain and justify the use of these sources of information satisfactorily.
c) Justification must be given why demonstration of an acceptable level of safety and/or efficacy can be supported although some studies are lacking. 

d) The preclinical and/or clinical overviews must explain the relevance of any data submitted which concern a registered medicinal product different from the product intended for re-registration. A judgement must be made whether the medicinal product applied for can be considered as similar to the registered medicinal product in spite of the existing differences.

e) Post-registration experience with other medicinal products containing the same constituents is of particular importance and applicants should put a special emphasis on this issue at submission of the registration materials.

2. Specific requirements to the registration dossier for generic medicinal products 

2.1. Registration materials for generic medicinal products shall contain the data described in Part I of the registration dossier as required in Chapter 1 of Section VII of this Procedure and Part II of the registration dossier as required in Chapter 2 of Section VII of this Procedure provided the applicant has been granted the consent of the holder of the registration certificate for the original medicinal product to refer to the content of Parts III and IV of its registration dossier.

2.2. If the applicant has not consent of the holder of the registration certificate for the original medicinal product to refer to the content of Parts III and IV of the latter’s registration dossier he shall provide data  described in Part I of the registration dossier as required in Chapter 1 of Section VII of this Procedure of and Part II of the registration dossier as required in Chapter 2 of Section VII of this Procedure, as well as data showing bioavailability and bioequivalence with the original medicinal product provided it is not a biosimialr medicinal product.

For these medicinal products the preclinical/clinical overviews/summaries (if any) in the registration dossier shall particularly focus on the following elements:

the grounds for claiming essential similarity of the medicinal product;

a summary of impurities present in batches of the active substance (s) as well as those of the finished medicinal product to be registered (and where relevant decomposition products arising during storage) together with an evaluation of these impurities;

an evaluation of the bioequivalence studies or a justification why studies were not performed in compliance with the requirements of sections XIX and XX of this Procedure and guidelines;

the recent published literature relevant to the API or active substance and the registration dossier concerned. It may be acceptable for articles in ‘peer review’ journals to be annotated for this purpose;

every claim in the summary of product characteristics not known from or inferred from the properties of the medicinal product and/or its therapeutic group should be discussed in the non clinical/clinical overviews/summaries and substantiated by published literature and/or additional studies. In addition, instructions for medical use for a generic medicinal product shall contain information identical to that given in the instructions for medical use for a reference medicinal product. Any differences of the instructions for medical use for a generic medicinal product shall be substantiated by the results received during multicenter clinical trials;

if a generic medicinal product contains salts, esters or derivatives of the registered API or active substance which differ from those containing in a reference medicinal product, additional data in order to demonstrate evidence on the equivalence of safety and efficacy properties should be provided by the applicant.
Where the active substance of a generic medicinal product contains the same therapeutic moiety as the original registered medicinal product associated with a different salt/ester complex/derivative evidence that there is no change in the pharmacokinetics, pharmacodynamics and/or in toxicity of the moiety which is responsible for the properties concerned and could change the safety/efficacy profile shall be demonstrated. If there are no such proofs, the substance concerned shall be considered as a new active substance.

Where a medicinal product is intended for a different therapeutic use or presented in a different pharmaceutical form or to be administered by different routes or in different doses or with a different posology, the results of appropriate toxicological and pharmacological tests and/or of clinical trials shall be provided.

3. Specific requirements to the registration dossier for fixed combination medicinal products

Registration materials shall relate to new medicinal products made of at least two known API or active substances not previously used in the given combination with the aim of therapy.

For such medicinal products materials of a full registration dossier (part I of the registration dossier as required in chapter 1 of section VII of this Procedure, part II of the registration dossier as required in chapter 2 of section VII of this Procedure, part III of the registration dossier as required in chapter 3 of section VII of this Procedure, part IV of the registration dossier as required in chapter 4 of section VII of this Procedure) shall be provided. 

Where applicable, information regarding the manufacturing sites, adventitious agents and safety evaluation shall be provided.

4. Specific requirements to the registration dossier for a medicinal product according to hybrid application 
In this case the applicant shall submit part I of the registration dossier as required in chapter 1 of section VII of the Procedure, part II of the registration dossier as required in chapter 2 of section VII of this Procedure.

The registration materials of part III and IV shall include reports of limited non-clinical and/or clinical studies carried out by the applicant (depending on a certain situation with differences of the proposed medicinal product and a reference medicinal product (item 6.5 of section VI of this Procedure)), and bibliographical references to other relevant information to prove safety and/or efficacy of the proposed medicinal product. The evidences shall be given concerning the possibility to consider the proposed medicinal product as similar to the registered one in spite of their obvious differences.
5. Specific requirements to the registration dossier for medicinal products from “in bulk” production
For finished medicinal products manufactured through such stages of the manufacturing process as final packaging and/or labelling specific rules shall be applied at submission of the registration materials.

The applicant shall submit part I of the registration dossier as required in chapter 1 of section VII of this Procedure.

For parts II, III and IV the pharmaceutical, preclinical and clinical characteristics of the medicinal product shall be indicated in full based on the registration dossier of the manufacturer of  “in bulk” production.

The appropriate sections of part II shall also contain additional data and documentation of the applicant (the registration certificate holder for such medicinal product) pertinent to stages of the manufacturing process which he follows.

In addition a name and location of the sites of the manufacturer of “in bulk” production (responsible for quality control) and manufacturing sites of the manufacturer responsible for batch release. The information on manufactures shall be given in the labelling text.

The proof of the registration of the medicinal product applied for in a consumer package (immediate container) in a manufacturing country for a “in bulk” production.
6. Specific requirements to the registration dossier for homeopathic medicinal products 
This section sets out specific requirements for compilation of parts II and III of the registration dossier for homeopathic medicinal products. 

Specific requirements for compilation of Part II of the registration dossier for homeopathic medicinal products:
a) Terminology

The Latin name of the homeopathic stock described in the registration dossier must be in accordance with the Latin title specified of the European Pharmacopoeia or, in absence thereof, in the German Homeopathic (GHP), United States Pharmacopeia (HPUS), British Homeopathic Pharmacopoeia (BHP), Schwabe’s Homeopathic Pharmacopoeia. Where relevant the traditional name shall be provided.

b) Control of starting materials

The description and data pertinent to the starting materials, i.e. all of the materials used including raw materials and intermediates up to the final dilution to be incorporated into the finished medicinal product, shall be supplemented by additional data on the homeopathic stock.

The general quality requirements shall apply to all of the starting and raw materials as well as intermediate steps of the manufacturing process up to the final dilution in the finished medicinal product. If possible, an assay is required if toxic components are present and if the quality cannot be controlled on final dilution because of the high dilution degree. Every step of the manufacturing process from the starting materials up to the final dilution to be incorporated into the finished medicinal product shall be fully described.

If several dilutions are involved, these dilution steps should be done in accordance with the homeopathic manufacturing methods laid down in the relevant monograph of the European Pharmacopoeia or, in absence thereof, in the other national pharmacopoeia.

c) Control tests on the finished medicinal product

The general quality requirements shall apply to the homeopathic finished medicinal products. Any exception needs to be duly justified by the applicant.

Identification and assay of all the toxicologically relevant constituents shall be carried out. If an identification and/or an assay on all the toxicologically relevant constituents is not possible e.g. due to their high dilution degree in the finished medicinal product the quality of medicinal product shall be demonstrated by complete validation of the manufacturing and dilution process.

d) Stability tests

The stability of the finished medicinal product shall be demonstrated. Stability data from the homeopathic stocks are generally transferable to dilutions/triturations obtained thereof. If no identification or assay of the active substance is possible due to the high degree of dilution, stability data of the medicinal product may be considered.

Specific requirements for Part III of the registration dossier for homeopathic medicinal products: any missing information shall be justified, e.g., justification shall be given why demonstration of an acceptable level of safety can be supported although some studies are lacking.
7. Specific requirements to the registration dossier for herbal medicinal products 
Applications for re-registration of herbal medicinal products shall be supported with a full registration dossier in which the following specific details shall be included.

The provisions of part II, including compliance with monograph(s) of the European Pharmacopoeia, shall apply to finished herbal medicinal products. The state of scientific knowledge at the time when the application is lodged shall be taken into account.

The following aspects specific to herbal medicinal products shall be considered:

a) Herbal substances and herbal preparations

With respect to the nomenclature of the herbal substance, the botanic characteristics of plant (genus, species, variety and author), and chemotype (where applicable), parts of the plants, other names (synonyms mentioned in other pharmacopoeias) and laboratory code shall be provided.

With respect to the nomenclature of the herbal preparation, the botanic characteristics of plant (genus, species, variety and author), and chemotype (where applicable), parts of the plants, definition of the herbal preparation, ratio of the herbal substance to the herbal preparation, extraction solvent(s), other names (synonyms mentioned in other pharmacopoeias) and laboratory code shall be provided.

To document the section of the structure for herbal substance(s) and herbal preparation(s) where applicable, information on the physical form, the description of the constituents with known therapeutic activity or markers (molecular formula, relative molecular mass, structural formula, including relative and absolute stereochemistry) as well as information on other constituent(s) shall be provided.

To document the section on the manufacture of the herbal substance, information on each raw material/stock supplier, including contractors, and each proposed site or facility involved in production/collection and testing of the herbal substance shall be provided, where appropriate.

To document the section on the manufacture of the herbal preparation, information on each manufacturer, including contractors, and each proposed manufacturing site or facility involved in manufacturing and testing of the herbal preparation shall be provided, where appropriate.

With respect to the description of manufacturing process of the herbal substance, information shall be provided to adequately describe the plant production and plant collection, including the geographical source of the medicinal plant and cultivation, harvesting, drying and storage conditions.

With respect to the description of manufacturing process and process controls for the herbal preparation, information shall be provided to adequately describe the manufacturing process of the herbal preparation, including description of the processing of stock, solvents and reagents, purification stages and standardization.

With respect to the manufacturing process development, a brief summary describing the development of the herbal substance(s) and herbal preparation(s) where applicable shall be provided, taking into consideration the proposed route of administration and indications. Results comparing the phytochemical composition of the herbal substance(s) and herbal preparation(s) where applicable used in supporting bibliographic data, and the herbal substance(s) and herbal preparation(s), where applicable, contained as active substance(s) in the finished herbal medicinal product applied for the state re-registration shall be discussed, where appropriate.

With respect to the elucidation of the structure and other characteristics of the herbal substance, information on the botanical, macro- and microscopical, phytochemical characterization, and biological activity if necessary, shall be provided.

With respect to the elucidation of the structure and other characteristics of the herbal preparation, information on the phyto- and physicochemical characterization, and biological activity if necessary, shall be provided.

The specifications for the herbal substance(s) and herbal preparation(s) where applicable shall be provided.

The description of analytical procedures used for testing the herbal substance(s) and herbal preparation(s) where applicable shall be provided. 

With respect to the validation of analytical procedures, analytical validation information, including experimental data for the analytical procedures used for testing the herbal substance(s) and herbal preparation(s) where applicable shall be provided.

With respect to batch analyses, description of batches and results of batch analyses for the herbal substance(s) and herbal preparation(s) where applicable shall be provided in the format of pharmacopoeial monographs.

Justification for the specifications of the herbal substance(s) and herbal preparation(s) where applicable shall be provided.

Information on the reference standards or reference materials used for testing of the herbal substance(s) and herbal preparation(s) where applicable shall be provided.

b) Finished herbal medicinal products 

A brief description of the development of the medicinal product formulation should include information of the finished herbal medicinal product taking into consideration the proposed method of administration and indications. Information on the results comparing the phytochemical composition of the products used in supporting bibliographic data and the herbal medicinal product applied for shall be provided, where appropriate.

IX. REQUIREMENTS TO THE REGISTRATION DOSSIER MATERIALS (IN THE FORMAT OF COMMON TECHNICAL DOCUMENT)

1. Requirements to the registration dossier materials given in Module 1 “Administrative information”
1.1 Table of contents

A comprehensive table of contents of Modules 1 - 5 of the registration dossier submitted in support of application for state registration of a medicinal product shall be presented.

1.2. Application form

The application shall identify the name of the medicinal product, name of the active substance(s), pharmaceutical form, route of administration, strength and presentation of the finished medicinal product, including packaging.

The name/full name and location/address of the applicant shall be given, together with the name/full name of the manufacturers and location of the manufacturing sites involved in the different stages of the manufacture (including the manufacturer of the finished product and the manufacturer(s) of the active substance(s)), and where relevant the name and address of the importer.

The applicant shall identify the type of application and indicate what samples, if any, are also provided.

Annexed to the administrative data shall be: 

Copy of license to manufacture (if according to manufacturer’s country legislation the license to manufacture is available in electronic form only (e.g. USA), the printout with reference to appropriate official site certified by applicant’s signature/stamp should be provided) or other licensing document to manufacture the applied pharmaceutical form in manufacturer’s country (required both for all complete  and incomplete manufacturing process, as well as for different processes of pre-packaging and/or final packaging and labelling);
Certified copy confirming the compliance of manufacture of medicinal product with GMP issued by the State Administration of Ukraine on Medicinal Products according to the MoH Ukraine Order of December 27, 2012 № 1130 “On approval of procedure for confirming compliance of manufacture of medicinal products with GMP” registered with the Ministry of Justice of Ukraine of January 21, 2013 №133/22665 or applicant’s letter of guarantee to submit such document during specialized expert evaluation (except for API, active substances);

list of countries, where the given medicinal product has been registered/re-registered;

in compliance with the established requirements a copy of summary product characteristics/instructions for medical use developed and approved according to the regulatory requirements of the applicant/manufacturer country;
list of countries where an application for registration has been submitted.

The applicant shall provide in the application details on the medicinal product, proposed  holder of registration certificate and manufacturer (s), information on status of product of limited use (orphan product), scientific consultations and paediatric investigation plan and other information envisaged by Annex 1.

1.3. Summary of product characteristics, labelling and instructions for medical use:

1.3.1. Copy of summary product characteristics/instructions for medical use approved according to the regulatory requirements of the applicant’s/manufacturer’s country or other countries the regulatory authorities of which follow high standards of quality meeting the WHO recommended standards.
1.3.2. Labelling:

The applicant shall submit the proposed text of labelling for immediate and outer packaging composed according to the requirements of section XVIII of this Procedure.

1.3.3. Instructions for medical use:
The applicant shall submit hard and electronic copies of the proposed text of instructions for medical use composed according to the requirements of section XVI of this Procedure.

1.3.4. Summary of product characteristics:

The applicant shall propose a draft of summary of product characteristic for a medicinal product composed according to the requirements of section XVII of this Procedure.

1.4. Information on the independent experts:
Experts must provide summary of their observations based at reviewing the documents and materials of the registration dossier, in particular on Modules 3, 4 and 5 (chemical, pharmaceutical and biological documentation, preclinical documentation and clinical documentation, respectively). The experts are required to address in this summary the critical points related to the quality of the medicinal product and preclinical trials and clinical studies and bring out all the data relevant for evaluation.

These requirements shall be met by providing a quality overall summary, a pre-clinical overview and a clinical overview that shall be located in Module 2 of the registration dossier for the medicinal product. An information signed by the independent experts on their educational background, professional qualification and occupational experience shall be presented in Module 1. The expert shall have an appropriate qualification (skills). 

1.5. Specific requirements for different types of applications:

Specific requirements for different types of applications are addressed in section X of this Procedure. 

Annex to Module 1. Environmental risk assessment

Where applicable, application for state registration of medicinal products shall include a risk assessment overview evaluating possible risks to the environment due to the use and/or disposal of the medicinal product and make proposals for appropriate labelling provisions. Environmental risk connected with the release of medicinal products containing genetically modified organisms (hereinafter - GMOs) according to the requirements of the Law of Ukraine “On the State System of Biosafety in Creating, Testing, Transporting and Using Genetically-Modified Organisms” shall be addressed. 

Information pertaining to the environmental risk shall appear as an appendix to Module 1.

The information shall include: 

An introduction;

A copy of any written consent to the deliberate release into the environment of the GMO(s) for research issued by an authorised body of the manufacture’s country;

The information, including detection and identification methods as well as unique code of the GMO, plus any additional information on the GMO or the medicinal product of relevance to evaluating the environmental risk;

An environment risk assessment (hereinafter - ERA) report prepared on basis of the information available;

Taking into account the above information and the ERA, a conclusion which proposes an appropriate risk management strategy which includes, as relevant to the ERA and product in question, a postregistration monitoring plan and the identification of any special particulars which need to appear in the summary of product characteristics, labelling and instructions for medical use;

Appropriate measures in order to inform the public.

A dated signature of the author, information on the author's educational, training and occupational experience, and a statement of the author's relationship with the applicant, shall be included.

2. Requirements to the registration materials stated in Module 2 “Common Technical Document Summaries”

This Module aims to summarise the chemical, pharmaceutical and biological data, the pre-clinical data and the clinical data presented in Modules 3, 4 and 5 of the registration dossier for the medicinal product, and to provide the summaries of the independent experts.

Critical points shall be addressed and analysed. Factual summaries including tabular formats shall be provided. Those reports shall provide cross-references to tabular formats or to the information contained in the main documentation presented in Module 3 (Quality. Chemical, pharmaceutical and biological information for medicinal products containing chemical and/or biological active substances), Module 4 (Preclinical study reports) and Module 5 (Clinical study reports).
The overviews and summaries shall comply with the basic principles and requirements as laid down herewith:

2.1. Table of contents:

Module 2 shall contain a table of contents for the scientific documentation submitted in Modules 2 - 5.

2.2. Introduction:

Information on the pharmacological class, mode of action and proposed clinical use of the medicinal product shall be given.

2.3. Quality overall summary:

A review of the information related to the chemical, pharmaceutical and biological data shall be provided in a quality overall summary. 

Key critical parameters and issues related to quality aspects shall be emphasised as well as justification in cases where the relevant requirements and guidelines are not followed. This document shall follow the scope and outline of the corresponding detailed data presented in Module 3.

2.4. Preclinical overview:

An integrated and critical assessment of the preclinical trials of the medicinal product in animals/in vitro shall be required. In addition, discussion and justification of the testing strategy and of deviation (if appropriate) from the relevant guidelines shall be included.

Except for biological medicinal products, an assessment of the impurities and degradation products of the medicinal product shall be included along with their potential pharmacological and toxicological effects. The implications of any differences in the chirality, chemical form, and impurity profile between the compound used in the preclinical trials and the medicinal product to be manufactured shall be discussed.

For biological medicinal products, comparability of material used in preclinical studies, clinical trials, and the medicinal product to be manufactured shall be assessed.

Any novel excipient shall be the subject of a specific safety assessment. 

The characteristics of the medicinal product, as demonstrated by the preclinical studies shall be defined and the implications of the findings for the safety of the medicinal product for the intended clinical use in human shall be provided.

2.5. Clinical overview:

The clinical overview is intended to provide a critical analysis of the clinical data included in the summary and Module 5. The approach to the clinical development of the medicinal product, including study design, decisions related to and performance of the studies shall be provided.

A brief overview of the clinical trial findings, including important limitations as well as an evaluation of benefits and risks based on the conclusions of the clinical studies shall be provided, an interpretation of the way the clinical findings concerning efficacy and safety support the proposed dose and target indications and an evaluation of how the summary of product characteristics and other approaches will optimise the benefits and limit the risks is required.

Any efficacy or safety issues encountered in development shall be explained.

2.6. Preclinical summary

Results of pharmacology, pharmacokinetics and toxicology studies carried out in animals/in vitro shall be provided as factual written and tabulated preclinical summaries which shall be presented in the following order:

Introduction;

Pharmacology written summary;

Pharmacology tabulated summary;

Pharmacokinetics written summary;

Pharmacokinetics tabulated summary;

Toxicology written summary;

Toxicology tabulated summary.

2.7. Clinical summary

A detailed, factual summary of the clinical information on studies of the medicinal product included in Module 5 shall be provided. The summary shall include the results of all biopharmaceutical studies, clinical pharmacology studies, and clinical efficacy and safety studies. A synopsis of the individual studies is required. 

Summarised clinical information shall be presented in the following order:

Summary of bio-pharmaceutical studies and associated analytical methods;

Summary of clinical pharmacology studies;

Summary of clinical efficacy;

Summary of clinical safety;

Synopses of individual studies.

3. Requirements to the registration materials stated in Module 3: “Quality. Chemical, pharmaceutical and biological information for medicinal products containing chemical and/or biological active substances”

3.1. Format and presentation.

The general outline of Module 3:

Table of contents;

Basic data;

Active substance.

General information:

Nomenclature;

Structure;

General properties.

Active substance (s) manufacturing process

Manufacturer(s);

Description of manufacturing process and process controls;

Control of materials;

Controls of critical steps and intermediates;

Process validation and/or evaluation;

Manufacturing process development.

Characterization of active substance (s):

Elucidation of structure and other characteristics;

Impurities.

Control of active substance(s):

Specification;

Analytical procedures;

Validation of analytical procedures;

Batch analyses;

Justification of specification.

Reference standards or materials.

Container/closure system.

Stability:

Stability summary and conclusions;

Postregistration stability study protocol and stability commitment;

Stability data.

Finished medicinal product:

Description and composition of the medicinal product.

Pharmaceutical development:

Constituents of the medicinal products;

Active substance(s);

Excipients;

Medicinal product;

Formulation development;
Overages;

Physicochemical and biological properties;

Manufacturing process development;

Container/closure system;

Microbiological attributes;

Compatibility.

Manufacture:

Manufacturer(s);

Batch formula;
Description of manufacturing process and process controls;

Controls of critical steps and intermediates;

Process validation and/or evaluation.

Control of excipients:

Specifications;

Analytical procedures;

Validation of analytical procedures;

Justification of specifications;

Excipients of human or animal origin;

Novel excipients.

Control of finished medicinal product:

Specification(s);

Analytical procedures;

Validation of analytical procedures;

Batch analyses;

Characterisation of impurities;

Justification of specification(s).

Reference standards and materials.

Container/closure system.

Stability:

Stability summary and conclusion;

Postregistration stability protocol and stability commitment;

Stability data.

Appendices:

Facilities and equipment (for biological medicinal products only);

Adventitious agent safety evaluation;

Excipients.

Additional information:

Process validation scheme for the medicinal product;

Device for administration of medicinal product;

Certificate(s) of suitability;

Medicinal products containing or using in the manufacturing process materials of animal and/or human origin shall be provided a Certificate of Suitability to the monographs of the European Pharmacopoeia concerning transmissible spongiform encephalopathy (TSE);

Literature references.

3.2. Contents: basic principles and requirements:

a) The chemical, pharmaceutical and biological data to be provided shall include for the active substance(s) and for the finished medicinal product all of relevant information on: the development, the manufacturing process, the characterisation and properties, the quality control operations and requirements, the stability as well as a description of the composition and presentation of the finished medicinal product;

b) Two main sets of information shall be provided, dealing with the active substance(s) and with the finished medicinal product, respectively;

c) This Module shall in addition supply detailed information on the starting and raw materials used during the manufacturing of the active substance(s) and on the excipients incorporated in the formulation of the finished medicinal product.

d) All the procedures and methods used for manufacturing and controlling the active substance (s) and the finished medicinal product shall be described in sufficient details to enable them to be repeated in control tests, carried out at the request of the competent authority. All test procedures shall correspond to the state of scientific progress at the time and shall be validated. Results of the validation studies shall be provided. In the case of test procedures included in the SPhU or European Pharmacopoeia, this description shall be replaced by the appropriate detailed reference to the monograph(s) and general chapter(s). 

e) For all substances, preparations and pharmaceutical forms appearing in the SPhU or European Pharmacopoeia references to these pharmacopoeias shall be made. In respect of substances not appearing in these pharmacopoeias, references to other national pharmacopoeias shall be given.

However, where a material in the SPhU or European Pharmacopoeia or in other national pharmacopoeias has been prepared by a method liable to leave impurities not controlled in the pharmacopoeia monograph, these impurities and their maximum tolerance limits must be declared and a suitable test procedure must be described. In cases where a specification contained in a monograph of the SPhU or European Pharmacopoeia or in other national pharmacopoeia might be insufficient to ensure the quality of the substance, more detailed specifications shall be submitted. The Center may inform the authorities responsible for the pharmacopoeia concerned. The applicant shall provide the authorities of that pharmacopoeia with the details of the alleged insufficiency and the additional specifications applied. 

In the case of analytical procedures included in the SPhU or European Pharmacopoeia, their complete description isn’t necessary and it shall be replaced in each relevant section by the appropriate detailed reference to the monograph(s) and general chapter(s).

f) In case where starting and raw materials, active substance(s) or excipient(s) are not described in any following pharmacopoeias: the SPhU, Ph.Eur., and other national pharmacopoeias, compliance with the monograph of a third country pharmacopoeia can be accepted. In such cases, the applicant shall submit a copy of the monograph accompanied by the validation of the analytical procedures contained in the monograph and by a translation where appropriate.

g) Where the active substance and/or and excipient(s) or a raw starting material are the subject of a monograph of the European Pharmacopoeia, the applicant can submit a Certificate of Suitability to the monographs of the European Pharmacopoeia in the relevant section of this Module. Those certificates of suitability of the monograph of the European Pharmacopoeia are deemed to replace the relevant data of the corresponding sections described in this Module. The manufacturer shall give the assurance in writing to the applicant that the manufacturing process has not been modified since the granting of the certificate of suitability;

h) For a well-established active substance, the active substance manufacturer or the applicant may arrange for the:

detailed description of the manufacturing process;

quality control during manufacture and process validation;

to be supplied in a separate document, and the manufacturer may submit them as a master file for active substance (the registration materials (Drug Master File)).

In this case, active substance manufacturer shall, however, provide the applicant for the finished medicinal product with all of the data, which may be necessary for the latter. The manufacturer shall confirm in writing to the applicant that he shall ensure batch to batch consistency and not modify the manufacturing process or specifications without informing the applicant. Documents and particulars supporting the application for such a change shall be supplied to the competent authorities; these documents and particulars will be also supplied to the applicant when they concern the open part of the Drug Master File.

i) Specific measures concerning the prevention of the transmission of animal spongiform encephalopathies (materials from ruminant origin): at each step of the manufacturing process, the applicant must demonstrate the compliance of the materials used with the Note for Guidance on Minimising the Risk of Transmitting Animal Spongiform Encephalopathy Agents via Medicinal Products. Demonstration of compliance with the above document can be done by submitting either a certificate of suitability to the relevant monograph of the European Pharmacopoeia or by the supply of scientific data to substantiate this compliance.
j) Information assessing the risk with respect to potential contamination with adventitious agents, (whether they are non-viral or viral), as laid down in relevant guidelines as well as in relevant general monographs and general chapters of the SPhU or European Pharmacopoeia, shall be provided.

k) Any special apparatus and equipment, which may be used at any stage of the manufacturing process and control operations of the medicinal product, shall be described in adequate details.

l) Where applicable, a CE certificate for devices used for medicinal product administration (confirmation of the compliance with Directive 93/42/EC concerning medical devices) shall be provided. 

3.3. Special attention shall be paid to the following sections of Module 3.

3.3.1. Active substance(s) (3.2.S.):

General  information on starting materials and raw materials (3.2.S.1.):

a) Information on the nomenclature of the active substance shall be provided, including recommended (INN), pharmacopoeial name specified in the SPhU, European Pharmacopoeia, if any, chemical name.

The structural formula, including relative and absolute stereochemistry, the molecular formula, and the relative molecular mass shall be provided. For biotechnological medicinal products if appropriate, the schematic amino acid sequence and relative molecular mass shall be provided.

For biological medicinal products a list of physicochemical and other relevant properties of the active substance, including its biological activity shall be provided;

b) For the purposes of this item, starting materials shall mean all the materials from which the active substance is manufactured or extracted.

For biological medicinal products, starting materials shall mean any substance of biological origin such as microorganisms, organs and tissues of either plant or animal origin, cells or fluids (including blood or plasma) of human or animal origin, and biotechnological cell constructs (cell substrates, whether they are recombinant or not, including primary cells).

For the purpose of this item a biological medicinal product is a product, the active substance of which is a biological substance. A biological substance is a substance that is produced by or extracted from a biological source and that needs for its characterisation and the determination of its quality a combination of physical, chemical and biological testing, together with a description of the production process and its control. The biological medicinal products are immunological medicinal products and medicinal products derived from human blood and human plasma; medicinal products that are obtained with the help of bio-technological methods (such as: recombinant DNA technique; controlled gene expression that code bioactive prokaryote and eukaryote proteins, including transformed animal cells; hybrid and monoclonal antibodies methods etc.), and the advanced therapy products.    

Any other substances used for manufacturing or extracting the active substance(s) but from which this active substance is not directly derived, such as reagents, culture media, foetal calf serum, additives, and buffers involved in preparative  chromatography, etc. are known as raw materials.

3.3.2. Manufacturing process of the active substance(s) (3.2.S.2):

a) The applicant shall provide a description of the active substance manufacturing process. To adequately describe the manufacturing process and process controls, appropriate information shall be provided in accordance with the requirements established by this Procedure;

b) All materials needed in order to manufacture the active substance (s) shall be listed, identifying where each material is used in the process. Information on the quality and control of these materials as well as the information, demonstrating that all materials meet standards appropriate for their intended use shall be provided.

Starting materials (raw materials) shall be listed and their quality parameters and control methods shall also be documented.

The name/full name and location of all manufacturers, and responsibility of each manufacturer, including contractors, and information on each proposed production site or facilities shall be provided;
c) For biological medicinal products, the following additional requirements shall apply:

The origin and history of starting materials shall be described and documented. 

Regarding the specific measures for the prevention of the transmission of animal spongiform encephalopathies, the applicant must demonstrate that the active substance complies, in particular, with the Note for Guidance on Minimising the Risk of Transmitting Animal Spongiform Encephalopathy Agents via Medicinal Products.

When cell banks are used, the cell characteristics shall be shown to have remained unchanged at the passage level used for the production and beyond.

Seed materials, cell banks, pools of serum or plasma and other materials of biological origin and, whenever possible, the starting materials from which they are derived shall be tested for adventitious agents.

If the presence of potentially pathogenic adventitious agents is inevitable, the starting material shall be used only when further processing ensures their elimination and/or inactivation, and this shall be validated.

Whenever possible, vaccine production shall be based on a seed lot system and on established cell banks. For bacterial and viral vaccines, the characteristics of the infectious agent shall be demonstrated on the seed. In addition, for live vaccines, the stability of the attenuation characteristics shall be demonstrated on the seed; if this proof is not sufficient, the attenuation characteristics shall also be demonstrated at the production stage.

For medicinal products derived from human blood or plasma, the origin and the criteria and procedures for collection, transportation and storage of the starting material shall be described and documented in accordance with provisions laid down in section X of this Procedure.

The manufacturing facilities and equipment shall be described;

d) Tests and acceptance criteria carried out at every critical step, information on the quality and control of intermediates and process validation and/or evaluation studies shall be provided as appropriate.

e) If the presence of potentially pathogenic adventitious agents is inevitable, the starting material shall be used only when further processing ensures their elimination and/or inactivation and this shall be validated in the section dealing with viral safety evaluation.

f) A description and discussion of the significant changes made to the manufacturing process during development and/or  replacement of a manufacturing site shall be provided.

3.3.3. Characterization of the active substance (s) (3.2.S.3):

Data highlighting the structure and other characteristics of the active substance(s) shall be provided.

Confirmation of the structure of the active substance(s) based on the state-of-the-art physico-chemical and/or immuno-chemical and/or biological methods, as well as information on impurities shall be provided.

3.3.4. Control of active substance(s) (3.2.S.4):

Detailed information on the specifications used for routine control of active substance(s), justification for the choice of these specifications, methods of analysis and their validation shall be provided.

The results of control carried out on individual batches manufactured during development shall be presented.

3.3.5. Reference standards or materials (3.2.S.5):

Reference materials and standards shall be identified and described in detail. Where relevant, chemical and biological reference preparations, described in the  SPhU or  the European Pharmacopoeia shall be used.

3.3.6. Container/closure system (3.2.S.6):

A description of the container and the closure system and their specifications shall be provided. If possible, packaging materials which meet the requirements of the SPhU or European Pharmacopoeia.

3.3.7. Stability (3.2.S.7):

a) The types of studies conducted, protocols used, and the results of the studies shall be summarized and submitted;

b) Detailed results of the stability studies, including information on the analytical procedures used to generate the data and validation of these procedures shall be presented in an appropriate format;

c) The post-registration stability protocol and applicant’s stability commitment shall be provided.

3.4. Finished medicinal product (3.2.P.):

3.4.1. Description and composition of the medicinal product (3.2.P.1):

A description of the finished medicinal product and its composition shall be provided. The information shall include the description of the pharmaceutical form and composition with all the constituents of the finished medicinal product, their amount on a per-unit basis, the function of the constituents in the medicinal product:

the active substance(s);

the excipients, whatever their nature or the quantity, including colouring matter, preservatives, adjuvants, stabilisers, thickeners, emulsifiers, flavouring and aromatic substances, etc.;

the constituents, intended to be ingested or otherwise administered to the patient, of the outer covering of the medicinal products (hard capsules, soft capsules, rectal capsules, coated tablets, films-coated tablets, etc.);

these particulars shall be supplemented by any relevant data concerning the type of container and, where appropriate, its manner of closure, together with details of devices with which the medicinal product will be used or administered and which will be delivered with the medicinal product.

The ‘usual terminology’, to be used in describing the constituents of medicinal products, shall mean, notwithstanding the application of the other provisions: 

in respect of substances which appear in the SPhU or in the  European Pharmacopoeia or in other national pharmacopoeias, the main title is at the head of the monograph in question, with reference to the pharmacopoeia concerned,

in respect of other substances, the INN recommended by the World Health Organisation, or, failing this, the exact scientific designation; 

a statement of how and from what they were prepared, supplemented, where appropriate, by any other relevant details;

in respect of colouring matter, designation by the ‘E’ code assigned to them in Council Directive 78/25/EEC of 12 December 1977 on the approximation of the laws of the Member States relating to the colouring matters which may be added to medicinal products and/or European Parliament and Council Directive 94/36/EC of 30 June 1994 on colours for use in foodstuffs. 

In order to give the ‘quantitative composition’ of the active substance (s) of the  finished medicinal products, it is necessary, depending on the pharmaceutical form concerned, to specify the mass, or the number of units of biological activity, either per dosage-unit or per unit of mass or content, of each active substance.

Active substances present in the form of compounds or derivatives shall be designated quantitatively by their total mass, and if necessary, by the mass of active entity of the molecule.

For medicinal products containing an active substance, which is declared as a constituent of a medicinal product for the first time, the quantitative statement of an active substance, which is a salt or hydrate shall be systematically expressed in terms of the mass of the active entity in the molecule. This quantitative statement shall be the same at all registration materials, regardless of country where the application is submitted.

Units of biological activity or, if any, International Unit of biological activity, defined by the World Health Organisation, shall be used for API or active substance, which cannot be defined chemically/molecularly.  Where no International Unit has been defined, the units of biological activity shall be expressed in such a way as to provide unambiguous information on the activity of the API or active substances using where applicable units of the European Pharmacopoeia. If possible, biological activity per mass unit shall be stated.

3.4.2. Pharmaceutical development (3.2.P.2):

This chapter shall be devoted to information on the development studies conducted to establish that the dosage form, the formulation, manufacturing process, container closure system, microbiological attributes and instructions for medical use are appropriate for the intended use specified in the applicant’s registration dossier.

The studies described in this chapter are distinct from routine control tests conducted according to specifications. Critical parameters of the formulation and process attributes that can influence batch reproducibility, medicinal product performance and quality shall be identified and described. Additional supportive data, where appropriate, shall be referenced to the relevant items of Module 4 (Preclinical Study Reports) and Module 5 (Clinical Study Reports) of the registration dossier.

a) The compatibility of the active substance with excipients as well as key physicochemical characteristics of the active substance that can influence the performance of the finished medicinal product or the compatibility of different active substances with each other in the case of combination medicinal products, shall be justified;

b) The choice of excipients, in particular relative to their respective functions and concentration shall be justified;

c) A description of the development of the finished medicinal product shall be provided, taking into consideration the proposed route and method of administration;

d) Any overages in the formulation(s) shall be warranted;

e) Any physiochemical and biological properties, and any parameters relevant to the performance of finished medicinal product shall be stated and warranted;

f) The information about the selection and optimisation of the manufacturing process as well as differences between the manufacturing process(es) used to produce pivotal clinical batches and the process used for manufacturing the proposed finished medicinal product shall be provided;

g) The suitability of the container and closure system used for the storage, transportation and use of the finished medicinal product shall be justified. A possible interaction between medicinal product and container may need to be described;

h) The microbiological attributes of the dosage form in relation with non-sterile and sterile medicinal products shall be presented and documented as prescribed in the SPhU or the European Pharmacopoeia;

i) In order to justify an appropriate additional information placed on the labelling concerning the use of the diluent(s) or dosage devices, the compatibility of the finished product with reconstitution diluent(s) or dosage devices shall be documented. 

3.4.3. Manufacturing process of the medicinal product (3.2.P.3):

a)  The description of the manufacturing method, specified in the application for state registration of the medicinal product (Annex 1 to this Procedure) shall be drawn up in such a way as to give an adequate synopsis of the nature of the operations employed.

For this purpose it shall include at least:

description of the various stages of manufacture including process controls and corresponding acceptance criteria, so that an assessment can be made of whether the processes employed in producing the pharmaceutical form might have produced an adverse change in the constituents of the dosage form;

in the case of continuous manufacture, full details concerning precautions taken to ensure the homogeneity of the finished medicinal product;

experimental studies validating the manufacturing process, where a non-standard method of manufacture is used or where it is critical for the medicinal product,

for sterile medicinal products, details of the sterilization processes and/or aseptic procedures used,

a detailed batch formula.

The name/full name and location of manufacturers, and responsibility of each manufacturer, including contractors, and information on each proposed production sites or facilities shall be provided;

b) Particulars relating to quality control tests of the medicinal product that may be carried out at an intermediate stage of the manufacturing process, with a view to ensuring the consistency of the production process shall be included.

These tests are essential for checking the conformity of the medicinal product with the formula when, exceptionally, an applicant proposes an analytical method for testing the finished medicinal product which does not include the assay of all the active substances (or of all the excipients subject to the same requirements as the active substances).

The same applies where the quality control of the finished product depends on in-process control tests, particularly if quality of the medicinal product is essentially defined by its method of preparation.

c) Description, documentation, and results of the validation studies for critical steps or critical assays used in the manufacturing process shall be provided.

3.4.4. Control of excipients (3.2.P.4):

a) All the starting materials needed in order to manufacture the excipient(s) shall be listed identifying where each material is used in the process. Information on the quality and control of these starting materials, as well as information demonstrating that materials meet standards appropriate for their intended use shall be provided.

The test procedures proposed for identifying coloring matters shall enable a verification to be made that such matters appear in the list given in the MoH Ukraine Order of June 19, 2007 № 339 “On Approval of Names of Excipeints and Colouring Agents Containing in Medicinal Products” and in the Council Directive 78/25/EEC of 12 December 1977 on the approximation of the laws of the Member States relating to the colouring matters which may be added to medicinal products and/or European Parliament and Council Directive 94/36/EC of 30 June 1994 on colours for use in foodstuffs. In addition, a colouring matter shall meet the purity criteria stated in the Commission Directive 95/45/EC of 26 July 1995 laying down specific purity criteria concerning colours for use in foodstuffs, as amended;

b) For each excipient, the specifications and their justifications shall be given. The analytical procedures for their quality control shall be described and duly validated.

c) Specific attention shall be paid to excipients of human or animal origin.

Regarding the specific measures for the prevention of the transmission of animal spongiform encephalopathies, the applicant shall demonstrate also for excipients that the medicinal product is manufactured, in particular, according to the Note for Guidance on Minimising the Risk of Transmitting Animal Spongiform Encephalopathy Agents via Medicinal Products.

Demonstration of compliance with the aforementioned Note for Guidance can be done by submitting either preferably a certificate of suitability to the relevant monograph on transmissible Spongiform Encephalopathies of the European Pharmacopoeia, or by the supply of scientific data to substantiate this compliance;

d) Novel excipients:

For excipient(s) used for the first time in a medicinal product or by a new route of administration, full details of manufacture, characterisation, and controls, with cross references to supporting safety data, both preclinical and clinical, shall be provided according to the active substance format previously described.

A document containing the detailed chemical, pharmaceutical and biological information shall be presented. This information shall be formatted as required for active substance(s) in Module 3.

Information on novel excipient may be presented as a stand-alone document.

Where the applicant differs from the novel excipient manufacturer the said stand-alone document shall be made available by the manufacturer to the applicant for submission to the Center.

Additional information on the results of toxicity studies with the novel excipient shall be provided in Module 4 of the registration dossier.

The results of clinical studies for the novel excipient shall be provided in Module 5.

3.4.5. Control of medicinal product (3.2.P.5):

For the control of the finished medicinal product, a batch of a finished medicinal product is an entity which comprises all the units of a pharmaceutical form which are made from the same initial quantity of raw material and have undergone the same series of manufacturing and/or sterilisation operations or, in the case of a continuous production process, all the units manufactured in a given period of time.

Unless there is appropriate justification, the maximum acceptable deviation in the active substance content of the finished medicinal product shall not exceed ± 5 % at the time of manufacture.

Detailed information on the specifications, (release and shelf life) justification for their choice, methods of analysis and their validation shall be provided.

3.4.6. Reference standards or materials (3.2.P.6):

Reference preparations and standards used for testing of the finished medicinal product shall be identified and described in detail, if not previously provided in the section related to the active substance.

3.4.7. Container/closure system (3.2.P.7):

A description of the container and the closure system(s) including the identity of each immediate packaging material and their specifications shall be provided. The specifications shall include description and control methods. Non-pharmacopoeial methods (with validation) shall be included where appropriate.

For non-functional outer packaging materials only a brief description shall be provided. For functional outer packaging materials additional information shall be provided.

Where applicable, a CE certificate for devices used for medicinal product administration (confirmation of the compliance with Directive 93/42/EC concerning medical devices) shall be provided.

3.4.8. Stability (3.2.P.8):

a) The types of studies conducted, protocols used, and the results of the studies shall be summarized and presented;

b) Detailed results of the stability studies, including information on the analytical procedures used to generate the data and validation of these procedures shall be presented in an appropriate format;

In case of vaccines, information on cumulative stability shall be provided where appropriate; 

c) The post-registration stability protocol and the applicant’s stability commitment shall be provided.

4. Requirements to the registration materials stated in Module 4: “Preclinical study reports”
4.1. The general outline of Module 4:
Table of contents;

Study reports.

Pharmacology:

Primary pharmacodynamics;

Secondary pharmacodynamics;

Safety pharmacology;

Pharmacodynamic interactions.

Pharmacokinetics:

Analytical methods and validation reports;

Absorption;

Distribution;

Metabolism;

Excretion;

Pharmacokinetic interactions (preclinical);

Other pharmacokinetic studies.

Toxicology:

Single-dose toxicity;

Repeated dose toxicity;

Genotoxicity;

Carcinogenicity;

Reproductive and developmental toxicity;

Local tolerance.

Additional toxicity studies.

Literature references.

4.2. Study reports.

Special attention shall be paid to the following:.

the registration materials related to the pharmacological and toxicological tests must show:

a) the potential toxicity of the medicinal product and any dangerous or undesirable toxic effects that may occur under the proposed conditions of use in humans; these should be evaluated in relation to the pathological condition concerned;

b) the pharmacological properties of the medicinal product, in both qualitative and quantitative relationship to the proposed clinical usage. All results must be reliable and of general applicability. Mathematical and statistical procedures shall be used in designing the experimental methods and in evaluating the results.

Additionally, an information about the therapeutic and toxicological potential of the medicinal product shall be given in the registration materials.

The registration materials relating to the testing program shall take into consideration the following:

all tests requiring repeated administration of the medicinal product shall be designed to take account of the possible induction of, and interference by, antibodies; 

appropriateness of the examination of reproductive function, of embryo/foetal and perinatal toxicity, of mutagenic potential and of carcinogenic potential shall be considered. Where constituents other than the active substance(s) are incriminated in toxicity, validation of their removal from the medicinal product may replace the study.

The toxicology and pharmacokinetics of an excipient used for the first time in the pharmaceutical field shall be investigated.

Where there is a possibility of significant degradation during storage of the medicinal product, the toxicology of degradation products must be considered.

4.2.1. Pharmacology:

The registration materials related to pharmacology studies shall highlight two distinct lines of approach:

Firstly, the pharmacodynamic action of the medicinal product related to the proposed therapeutic use shall be adequately investigated and described. Where possible, recognized and validated assays, both in vivo and in vitro, shall be used. Novel experimental techniques must be described in such detail as to allow them to be reproduced. The results shall be expressed in quantitative terms using, for example, dose-effect curves and/or time-effect curves, etc. Results shall be compared with data relating to a substance or substances with a similar therapeutic action. The absence of the comparative studies shall be justified;  

Secondly, all data concerning the main pharmacological properties of the active substance, specifying its adverse effects on main physiological functions. The investigations shall be more profound if the doses of the medicinal product which produce the adverse effects, are close to the doses, recommended for medical use.

If the experimental techniques are not standard, they shall be described in details which allow to reproduce them, and to justify their reliability. The results of experiment shall be clearly stated and their statistical reliability shall be justified. Any quantitative modification of responses resulting from repeated administration of the substance shall be investigated.

The registration materials relating to the investigation of fixed combinations of active substances concerning pharmacodynamic interaction shall be based either on pharmacological prerequisites or on indications for their use. In the first case, the pharmacodynamic study shall demonstrate those interactions, which might make the combination of value in therapeutic use. In the second case, where scientific justification for such combination is sought through therapeutic experimentation, the investigation shall determine whether it is possible to confirm in animals the effect expected from such a combination of substances, and at least the importance of any adverse effects revealed.

4.2.2. Pharmacokinetics:

The registration materials relating to the pharmacokinetic studies shall include the analysis of the fate of the active substance, and its metabolites, within the organism, and covers the study of the absorption, distribution, bio-transformation and excretion of these substances.

The study of each of these phases may be carried by means of physical, chemical or biological methods, and by observation of the actual pharmacodynamic activity of the active substance itself.

Information on distribution and elimination shall be necessary in all cases where such data are indispensable to determine the dosage for humans, and in respect of chemo-therapeutic medicinal products (antibiotics, etc.) and substances whose use depends on their non-pharmacodynamic effects (e.g. numerous diagnostic agents, etc.).

In vitro studies also can be carried out with the advantage of using test-systems of human origin for comparison with test-systems of animal origin (i.e. protein binding, metabolism, drug-drug interaction).

Information on pharmacokinetic investigations of pharmacologically active substances shall be given in the registration materials. In the case of new fixed combinations of known active substances, which have been investigated in accordance with the provisions of the Procedure, information on pharmacokinetic studies may not be required, if results of the toxicity tests and therapeutic experimentation justify their omission.

The pharmacokinetic program shall be designed to allow comparison and extrapolation between animal and human.

4.2.3. Toxicology:

a) Single-dose toxicity

The registration materials relating to a single-dose toxicity test shall include information on a qualitative and quantitative study of the toxic reactions, which may result from a single administration of the active substance or substances contained in the medicinal product, in the proportions and physicochemical state in which they are present in the finished medicinal product;

b) Repeated (multiple) dose toxicity

The registration materials relating to repeated (multiple) dose toxicity tests shall be intended to reveal any physiological and/or anatomo-pathological changes induced by repeated administration of the active substance or combination of active substances, and to determine how these changes are related to dosage.

It is desirable that the registration materials mention two tests: one short term, lasting 2-4 weeks, the other long-term. The duration of the latter shall depend on the period of clinical use of the medicinal product. Its purpose is to experimentally determine and describe potential adverse effects to which attention shall be paid in clinical studies. 

c) Genotoxicity

The registration materials shall contain information on the study of mutagenic and clastogenic potential conducted to reveal the changes which an active substance may cause in the genetic material of individuals or cells. Mutagenic substances may present a hazard to human health since exposure to a mutagen carries the risk of inducing germ-line mutation, with the possibility of inherited disorders, and the risk of somatic mutations including those leading to cancer. These studies are obligatory for any new substance.

d) Carcinogenicity

The registration materials shall contain information on tests which are to be normally conducted to reveal carcinogenic effects, if:

Medicinal product is to be used for a prolonged period of a patient's life, either continuously or repeatedly in an intermittent manner; 

During repeated (multiple) dose toxicity studies the changes which cause concern about their carcinogenic potential, have been revealed; 

Active substance belongs to chemical class or has a structure similar to the one of known carcinogens or cocarcinogens.

Studies with unequivocally genotoxic compounds are not needed, as they are presumed to be trans-species carcinogens, implying a hazard to humans. 

e) Reproductive and developmental toxicity

The registration materials shall contain information on the investigation of possible impairment of male or female reproductive function as well as harmful effects on progeny shall be performed by appropriate tests. These tests comprise studies of effect on adult male or female reproductive function, studies of the toxic and teratogenic effects at all stages of development from conception to sexual maturity as well as latent effects, when the medicinal product under investigation has been administered to the female during pregnancy.

Omission of these tests must be adequately justified in the registration materials.

Depending on the indications for use of the medicinal product the registration materials shall contain information on additional studies (addressing development) which may be necessary when, for example, administering the medicinal product to the reproductive animals is justified.

The registration materials related to preclinical studies shall contain information on embryo/foetal toxicity studies which are normally conducted on two mammalian species, one of which shall be other than a rodent. Peri- and postnatal studies shall be conducted in at least one species. If the metabolism of a medicinal product in particular species is known to be similar to that in man, it is desirable to include this species in the studies. It is also desirable that one of the species is the same as in the repeated (multiple) dose toxicity studies;

f) Local tolerance

The registration materials related to preclinical studies shall contain information on local tolerance studies aimed at investigating and ascertaining whether medicinal products (both active substances and excipients) are tolerated at sites in the body, which may come into contact with the medicinal product as a result of its administration in clinical use.

The testing strategy shall be such that any mechanical effects of administration or purely physico-chemical actions of the product can be distinguished from toxicological or pharmacodynamic ones.

The registration materials shall demonstrate that local tolerance testing has been conducted with the medicinal product being developed for human use, using vehicle for administration of the investigational medicinal product and/or excipients in treating animals of control group. Information on additional inclusion of positive controls or reference substances shall be provided where necessary.

Information on the design of local tolerance tests (choice of species, duration, frequency and method of administration, doses) shall highlight the problem to be investigated and the proposed conditions of clinical use of the medicinal product.  Information on reversibility of local lesions shall be provided where relevant.

Information on studies in animals can be substituted by information on the validated in vitro tests provided that the test results allow assessing the benefit/risk ratio. 

For chemicals applied locally (e.g. dermal, rectal, vaginal) results of their sensitising potential assessment using at least one of the test systems (the guinea pig assay or the local lymph node assay) shall be provided.

5. Requirements to the materials of registration dossier specified in Module 5 “Clinical study reports”

5.1. The general outline of Module 5 is as follows:

Table of contents;

Tabular listing of all clinical studies;

Clinical study reports;

Reports of biopharmaceutical studies;

Reports of studies pertinent to pharmacokinetics using human biomaterials;

Reports of human pharmacokinetic studies;

Reports of human pharmacodynamic studies;

Reports of efficacy and safety studies;

Study reports of controlled clinical studies pertinent to confirmation of the claimed indication;
Study reports of uncontrolled clinical studies, reports of analyses of data from more than one study and other clinical study reports; 

Reports of postregistration experience;

Samples of case report forms and lists of patients
Literature references.

5.2. Tabular listing of all clinical studies

Special attention shall be paid to the presence of the following information in the materials of registration dossier:

a) The clinical particulars to be provided shall enable a sufficiently well-founded and scientifically valid opinion to be formed as to efficacy and safety of medicinal product. Consequently, an essential requirement is that the results of all clinical trials should be communicated, both favourable and unfavourable; 

b) Clinical trials must always be preceded by adequate pharmacological and toxicological tests, carried out on animals information related to which is presented in Module 4 of the materials of registration dossier. The investigator must acquaint himself with the conclusions drawn from the pharmacological and toxicological studies and hence the applicant shall provide him at least with the investigator's brochure, consisting of all the relevant information known prior to the onset of a clinical trial including chemical, pharmaceutical and biological data, toxicological, pharmacokinetic and pharmacodynamic data in animals and the results of earlier clinical trials, with adequate data to justify the nature, scale and duration of the proposed trial; the complete pharmacological and toxicological reports shall be provided on request. For materials of human or animal origin, all available means shall be employed to ensure safety from transmission of infectious agents prior to the commencement of the trial.

c) Registration certificate holders shall arrange for essential clinical trial documents (including case report forms) other than medical records of in-/out-patients to be kept by the owners of the data:

Medical records of in-/out-patients should be retained in appropriate conditions and during period envisaged by the acting legislation.

Information about any change of ownership of the data shall be documented appropriately.

d) The particulars of each clinical trial shall contain sufficient detail to allow an objective judgment to be made regarding:

the protocol, including the rationale, objectives and statistical design and methodology of the trial, with conditions under which it is performed and managed, and details of the investigational medicinal product used;

audit certificate (if available);

the list of investigator(s);

each investigator shall give his name, address, place of employment, position, qualifications and clinical duties; 

state where the trial was carried out and assemble the information in respect of each patient individually, including case report forms;

final report signed by the investigator and for multicenter trials, by all the co-investigators or the principal investigator;

e) The full documentation pertinent to particulars of clinical trial referred to above shall be provided upon request.

In materials of registration dossier the investigator shall express his opinion based on the experimental evidence on safety of medicinal product under normal conditions of use, its tolerance, its efficacy and any useful information relating to indications and contraindications, dosage and duration of treatment as well as any special precautions to be taken during treatment and the clinical symptoms of over dosage. In reporting the results of a multicenter study presented in materials of registration dossier the principal investigator shall, in his conclusions, express an opinion on safety and efficacy of investigational medicinal product during multicenter study;

f) The clinical observations shall be summarized for each trial indicating:

the number and sex of patients treated;

the selection and age-distribution of patients in study and control groups;

the number of patients withdrawn prematurely from the trials and the reasons for such withdrawal;

where the controlled trials were carried out under the above conditions, whether the control group:

received no treatment,

received a placebo,

received another medicinal product of known effect,

received treatment other than therapy using medicinal products;

the frequency of observed adverse reactions;

details concerning subjects who may be at increased risk, e.g. elderly people, children, pregnant or childbearing-aged women, or patients whose physiological or pathological condition requires special consideration;

parameters or evaluation criteria of efficacy and the results received;

a statistical evaluation of the results when this is called for by the design of the trial and the variable factors involved.

In materials of registration dossier the information pertinent to investigator’s observations shall be indicated on:

any signs of habituation, addiction or difficulty in weaning patients from the medicinal product;

any interactions that have been observed with other medicinal products administered concomitantly;

the criteria determining exclusion of certain patients from trial;

any deaths which occurred during the trial or within the follow up period.

Particulars concerning a new combination of active substances shall be identical to those required for new medicinal product and must substantiate the safety and efficacy of the combination.

Total or partial omission of above data in materials of registration dossier must be explained. Information on review and analysis of additional preclinical toxicological and pharmacological tests shall be provided if unexpected results have been obtained during the course of clinical trials.

If the medicinal product is intended for long-term administration, in materials of registration dossier particulars shall be given of any modification of the pharmacological action following repeated administration, as well as the justification of long-term dosage choice. 

5.3. Clinical study reports: 

5.3.1. Reports of biopharmaceutical studies:

In materials of registration dossier bioavailability study reports, comparative bioavailability, bioequivalence study reports, reports on in vitro/in vivo correlation study, and bioanalytical and analytical methods shall be provided.

In addition, data of bioavailability assessment shall be provided where necessary to demonstrate bioequivalence for medicinal products.

If a biowaiver procedure is applied the reports of in vitro test shall be provided in materials of registration dossier. Bioequivalence studies data and their assessment or substantiation of non-conducting such studies shall be provided according to requirements of sections XIX and XX of this Procedure and guidelines.

5.3.2. Reports of studies pertinent to pharmacokinetics using human biomaterials:

Human biomaterials shall mean any proteins, cells, tissues and related materials derived from human sources that are used in vitro/ex vivo to assess pharmacokinetics properties of active substances.

In materials of registration dossier the reports of plasma protein binding study, hepatic metabolism and active substance interaction studies and studies using other human biomaterials shall be provided.

5.3.3. Reports of human pharmacokinetic studies:
a) The following pharmacokinetic characteristics shall be described in materials of registration dossier:

absorption (rate and extent);

distribution;

metabolism;

excretion.

Information pertinent to description of clinically significant features including the implication of the kinetic data for the dosage regimen for patients at risk, and differences between humans and animal species used in the preclinical studies, shall be provided.

In materials of registration dossier additionally to information pertinent to standard multiple-sample pharmacokinetics studies, population pharmacokinetics analyses based on sparse sampling during clinical studies the information can also be provided about the contribution of intrinsic and extrinsic factors to the variability in the dose/pharmacokinetic response relationship. Reports of pharmacokinetic and initial tolerability studies in healthy volunteers and in patients, reports of pharmacokinetic studies to assess effects of intrinsic and extrinsic factors, and reports of population pharmacokinetic studies shall be provided.

b) If the medicinal product is normally to be administered concomitantly with other medicinal products, in materials of registration dossier particulars shall be given of concomitant administration tests performed to demonstrate possible modification of the pharmacological action.

Data of pharmacokinetic interactions between the active substance and other medicinal products or substances shall be provided.

5.3.4. Reports of human pharmacodynamic studies:

a) In materials of registration dossier the pharmacodynamic action correlated to the efficacy shall be demonstrated including:

the dose-response relationship and its time course,

justification for the dosage and methods of administration,

the mode of action, if possible.

The pharmacodynamic action not related to efficacy shall be described.

Information on demonstration of pharmacodynamic effects in human beings shall not in itself be sufficient to justify conclusions regarding any particular potential therapeutic effect.

b) If the medicinal product is normally to be administered concomitantly with other medicinal products, particulars shall be given of concomitant administration tests performed to demonstrate possible modification of the pharmacological action.

Information on pharmacodynamic interactions between the active substance and other medicinal products or substances shall be provided.

5.3.5. Reports of efficacy and safety studies

5.3.5.1. Study reports of controlled clinical studies pertinent to the claimed indication for use

Information shall be provided pertinent to conducted clinical trials which are ‘controlled clinical trials’ if possible, randomised, where an investigational medicinal product is compared with a placebo and an established medicinal product of proven therapeutic value; any other design shall be justified. Information on treatment of the control groups will vary from case to case and will depend on ethical considerations and therapeutic area; thus, in some instances, information may be provided pertinent to comparison of efficacy of a new medicinal product with that of an established medicinal product of proven therapeutic value rather than with the effect of a placebo.

During assessment steps shall be taken to avoid bias, including methods of randomisation and blinding.

The protocol of the trial being a part of materials of registration dossier must include a thorough description of the statistical methods to be employed, the number and reasons for inclusion of patients (including calculations of the statistical power of the trial), the level of significance to be used and a description of the statistical unit. Measures taken to avoid bias, particularly methods of randomisation, shall be duly documented. 

Information about inclusion of a large number of patients in a trial must not be regarded as an adequate substitute for a relevant controlled trial.

Providing information on safety data analysis the attention shall be paid to events resulting in changes of dose or need for concomitant medication, serious adverse reactions, reactions resulting in withdrawal, and deaths. Any patient or patient groups at increased risk shall be identified and particular attention paid to potentially vulnerable patients who may be present in small numbers, e.g., children, pregnant women, frail elderly, people with marked abnormalities of metabolism or excretion etc. The implication of the safety evaluation for the possible uses of the medicinal product shall be described.

5.3.5.2. Study reports of uncontrolled clinical studies, reports of analyses of data from more than one study and other clinical study reports:

These reports shall be annexed to the materials of registration dossier.

5.3.6. Reports of  postregistration experience:
If the medicinal product is already authorised in other countries, in materials of registration dossier information shall be given in respect of adverse reactions of the medicinal product concerned and medicinal products containing the same active substance(s), in relation to the usage rates if possible.

5.3.7. Samples of case reports forms and individual patient listings:
In the materials of registration dossier samples of case report forms and patient listings shall be provided maintaining confidentiality of patients’ personal data in the given study. 

X. SPECIFIC REQUIREMENTS FOR MATERIALS OF REGISTRATION DOSSIERS (in the format of common technical document) BY DIFFERENT APPLICATION TYPES

1. Specific requirements for materials of registration dossier for medicinal products with well-established medicinal use

For medicinal products API or active substance(s) of which has/have a ‘well-established medicinal use’ with recognised efficacy and an acceptable level of safety, the following specific requirements shall apply to the materials of registration dossier.

The applicant shall submit Modules 1, 2 and 3 as described in section IX of this Procedure.

For Modules 4 and 5 of materials of registration dossier a detailed scientific bibliography shall address preclinical and clinical characteristics of medicinal product.

The following specific requirements shall apply in order to demonstrate the well-established medicinal use:

a) Factors which have to be taken into account in order to establish a well-established medicinal use of constituents of medicinal products are:

the time over which API or active substance has been used,

quantitative aspects of the use of API or active substance,

the degree of scientific interest in the use of API or active substance (referred to the published scientific literature) and

the coherence of scientific assessments.

Therefore different periods of time may be necessary for establishing well-established use of different API or active substances. In any case, however, the period of time required for establishing a well-established medicinal use of API or active substance must not be less than 10 years from the first systematic and documented use of that API or active substance as a medicinal product. 

b) The materials of registration dossier submitted by the applicant should cover all aspects of the safety and efficacy assessment and must include or refer to a review of the relevant literature, taking into account pre- and postregistration studies and published scientific literature concerning results of epidemiological studies and in particular of comparative epidemiological studies; all documentation, both favourable and unfavourable. With respect to the provisions on ‘well-established medicinal use’ it is necessary to clarify that ‘bibliographic reference’ to other sources of evidence (post-registration studies, epidemiological studies, etc.) and not just available data related to control methods and trials may serve as a valid proof of safety and efficacy of medicinal product provided the materials of the registration dossier explain and justify the use of these sources of information. 

c) Particular attention shall be paid to any missing information and justification must be given why demonstration of an acceptable level of safety and/or efficacy can be supported although some studies are lacking.

d) The preclinical and/or clinical overviews must explain the relevance of any data submitted which concern the already approved medicinal product different from the proposed one for re-registration. A justification must be given whether the applied medicinal product can be considered as similar to the registered medicinal product in spite of the existing differences.

e) Postregistration experience with other medicinal products containing the same constituents is of particular importance and applicants should put a special emphasis on this issue during submitting the materials of registration dossier.
2. Specific requirements for materials of registration dossier for generic medicinal products
a) The materials of registration dossiers for generic medicinal products shall contain the data described in Modules 1, 2 and 3 of section IX of this Procedure provided the applicant has been granted the consent of the holder of the original/reference registration certificate to cross-refer to the Modules 4 and 5 of his materials of registration dossier.

b) The materials of registration dossiers shall contain the data described in Modules 1, 2 and 3 of section IX of this Procedure together with data showing bioavailability and bioequivalence with the original medicinal product provided the latter is not a biological medicinal product. 

For these medicinal products the materials of registration dossier pertinent to preclinical/clinical overviews/summaries (if any) shall include the following elements:

the grounds for claiming essential similarity of the medicinal product;

a summary of impurities present in batches of API or active substance(s) as well as in the finished medicinal product to be registered (and where relevant decomposition products arising during storage) together with an evaluation of these impurities; 

an evaluation of the bioequivalence studies or a justification why studies were not performed with respect to section XIX or XX of this Procedure and guidelines;

the recent published literature relevant to the API or active substance and the present registration dossier. It may be acceptable for articles in ‘peer review’ journals to be annotated for this purpose;

every claim in the summary of product characteristics not known from or inferred from the properties of the medicinal product and/or its therapeutic group should be discussed in the non-clinical/clinical overviews/summaries and substantiated by published literature and/or additional studies. Instruction for medical use of generic medicinal product shall contain information identical to indicated in instruction for medical use of reference medicinal product. Any differences in instructions for medical use of generic medicinal product shall be justified by results obtained in multicenter clinical trials;  

if generic medicinal product contains salts, ethers or derivatives of the registered API or active substance different from those contained in the reference medicinal product applicant should provide additional data in order to demonstrate evidence on the equivalence of safety and efficacy properties; 

where API or active substance of an generic medicinal product contains the same therapeutic moiety as the original registered medicinal product associated with a different salt/ester complex/derivative evidence that there is no change in the pharmacokinetics of the moiety, pharmacodynamics and/or in toxicity of this moiety responsible for these properties which could change the safety/efficacy profile shall be demonstrated. If there are no such proofs, the substance concerned shall be considered as a new active substance.

Where a medicinal product is intended for a different therapeutic use or presented in a different pharmaceutical form or to be administered by different routes or in different doses or with a different posology, the results of appropriate toxicological and pharmacological tests and/or of clinical trials shall be provided.

3. Specific requirements for materials of registration dossier for SIMILAR BIOLOGICAL MEDICINAL PRODUCTS (biosimilars)

When registered are similar biological medicinal products which could not be considered as generic medicinal products because of specific manufacturing process, used raw material, molecular structure or therapeutic action the materials of registration dossier shall be supplemented with additional data confirming proper safety level (toxicological or other preclinical data) and efficacy (clinical data).  

When an application for registration of a similar biological medicinal product is submitted after expiry of data patent protection period for the previously registered original biological medicinal product, the following materials shall be submitted:

information to be supplied shall not be limited to Modules 1, 2 and 3 (pharmaceutical, chemical and biological data), supplemented with bioequivalence and bioavailability data. The type and amount of additional data (i.e. toxicological and other preclinical and appropriate clinical data) shall be determined on a case by case basis in accordance with relevant requirements and guidelines;

due to the diversity of biological medicinal products, the need for information of identified studies foreseen in Modules 4 and 5 of registration dossier, shall be required, taking into account the specific characteristic of each individual medicinal product.

In case the originally registered biological medicinal product has more than one indication, the efficacy and safety of the similar medicinal product shall be justified or, if necessary, demonstrated separately for each of the claimed indications.
4. Specific requirements for materials of registration dossier for FIXED COMBINATION MEDICINAL PRODUCTS

Materials of registration dossier shall relate to new medicinal products made of at least two known API or active substances not previously used in the given combination with the aim of therapy.

For such medicinal products the materials of full registration dossier (Modules 1 to 5) shall be provided. 

Where applicable, information regarding the manufacturing sites, adventitious agents and safety evaluation shall be provided.
5. Specific Requirements for materials of registration dossier IN EXCEPTIONAL CIRCUMSTANCES

When the applicant can prove that it is impossible to support the medicinal product by comprehensive data on the efficacy and safety under normal conditions of use, because:

the indications for which the medicinal product is intended are encountered rather rarely; the applicant cannot reasonably be expected to provide sufficient data, or

in the present state of scientific knowledge, comprehensive information cannot be provided, or

it would be contrary to generally accepted principles of medical ethics to collect such information, 

so the registration certificate may be granted subject to certain specific obligations.

These obligations may include the following:

the applicant shall complete an identified programme of studies within a time period specified by MoH, the results of which shall form the basis of a reassessment of the benefit/risk ratio,

the medicinal product submitted for registration may be supplied on medical prescription only and may in certain cases be administered only under strict medical supervision, possibly in a hospital and in the case of a radiopharmaceutical, by a specialist,

the instructions for medical use and any medical information shall draw the attention of the doctor to the fact that the particulars available concerning the medicinal product in question are as yet inadequate in certain specified respects.
6. Specific Requirements for materials of registration dossier submitted with hybrid application for registration of medicinal product
In this case the applicant shall submit Modules 1, 2 and 3 as specified in section IX of this Procedure. 
The materials of registration dossiers for Module 4 and/or 5 shall contain reports of limited preclinical and/or clinical studies carried out by the applicant (depending on differences between proposed medicinal product and reference product (item 6.5., section VI of this Procedure), and bibliographical references to other required information to prove safety and/or efficacy of proposed medicinal product. The justification shall be submitted whether the proposed medicinal product may be considered to be similar to the registered one despite the available differences. 
7. Specific Requirements for materials of registration dossier for medicinal products from “in bulk” production 

Special rules for submitting materials of registration dossier shall apply for the finished medicinal products produced at the following stages of manufacturing process as final packaging and/or labelling.

The applicant shall submit Modules 1 and 2 of the materials of registration dossier according to requirements stated in section IX of this Procedure.

For Modules 3, 4 and 5 pharmaceutical, preclinical and clinical particulars of medicinal product shall be indicated in full based on the materials of registration dossier of manufacturer of in bulk production. The appropriate sections of Module 3 shall also contain additional data and documentation of the applicant (registration certificate holder of such medicinal product) pertinent to stages of manufacturing process he/she performs.

Furthermore, in appropriate sections of materials or registration dossier the name and location of manufacturer of in bulk production (responsible for quality control) and manufacturer responsible for batch release shall be stated. Information pertinent to manufacturers shall be stated in labelling. 

The proof of registration of applied medicinal product in consumer package in the country of manufacturer of in bulk production shall be provided.
8. Specific Requirements for materials of registration dossier for Biological medicinal products
8.1. Plasma/blood-derived medicinal products:

The provisions of Module 3 cannot be partially applied to medicinal products derived from human blood or plasma for which the materials of registration dossier compiled in accordance with the requirements mentioned in the items 3.2 and 3.3., chapter 3, section IX of this Procedure for starting materials derived from human blood/plasma may be replaced by a Plasma Master File certified in accordance with this Part. 

In addition to the materials of registration dossier submitted may be:

Plasma Master File being a stand-alone documentation, which is separate from the materials of registration dossier which provides all relevant detailed information on the characteristics of the entire human plasma used as a starting material and/or a raw material for the manufacture of sub/intermediate fractions, constituents of the excipient and active substance(s), which are part of medicinal product;  

Information pertinent to all health-care settings/institutions for fractionation/processing of human plasma which shall prepare and keep updated the set of detailed relevant information referred to in the Plasma Master File;

Where the applicant differs from the holder of the Plasma Master File, the holder of the Plasma Master File shall make it available to the applicant for submission. In any case, the applicant shall take responsibility for the medicinal product;

Any registration dossier pertinent to a medicinal product containing a human plasma-derived constituent shall refer to the Plasma Master File corresponding to the plasma used as a starting/raw material.

8.1.1. The Plasma Master File shall include information on the plasma used as starting/raw material, in particular:

a) Plasma origin:

information on health care setting/institution in which blood/plasma collection is carried out, including data on inspections and approval/accreditation status, and epidemiological data on blood transmissible infections.

information on health care setting/institution in which testing of blood donation samples and plasma pools is carried out, including data on inspections and approval/accreditation status. 

selection/exclusion criteria for blood/plasma donors.

system in place which enables the path taken by each donation sample to be traced from the blood/plasma collection to finished medicinal products and vice versa.

b) Plasma quality and safety:

compliance with European Pharmacopoeia Monograph, or, in its absence, with the other recognized national pharmacopoeia. 

testing of blood/plasma donation samples and pools for infectious agents, including information on test methods and, in the case of plasma pools, validation data on the tests used.

technical characteristics of bags for blood and plasma collection, including information on anticoagulants solutions used.

conditions of storage and transport of plasma.

procedures for any inventory hold and/or quarantine period.

characterization of the plasma pool.

8.1.2. The Plasma Master File shall contain information on system in place between the plasma-derived medicinal product manufacturer and/or plasma fractionator/processor on the one hand, and blood/plasma collection and testing healthcare settings/institutions on the other hand, which defines the conditions of their interaction and their agreed specifications.

8.1.3. In addition, the Plasma Master File shall provide a list of the medicinal products derived from the plasma concerned, whether the medicinal products have been registered or are in the registration process, including medicinal products manufactured for clinical studies.

8.1.4. The Plasma Master File shall contain information on evaluation and certification:

For medicinal products not yet registered, the applicant shall submit materials of full registration dossier, which shall be accompanied by a separate Plasma Master File where one has not been yet evaluated.

The Plasma Master File shall be updated and re-certified on an annual basis.

The Plasma Master File shall contain information on certification, re-certification or variation of the Plasma Master File for the concerned medicinal product.

8.2. Vaccines: 
For vaccines for human use and provided that Vaccine Antigen Master File (hereinafter VAMF) system is used the provisions of Module 3 may partially not apply when registration dossier is compiled according to requirements stated in items 3.2. and 3.3., section IX of this Procedure for starting materials. 

The materials of registration dossier for vaccine other than human influenza vaccine, shall be required to include a VAMF for every vaccine antigen that is an active substance of this vaccine.
8.2.1. VAMF shall mean a stand-alone part of the materials of registration dossier, which contains all relevant information of biological, pharmaceutical and chemical nature concerning each of the active substances, which are part of this medicinal product. The stand-alone part may be common to one or more monovalent and/or combined vaccines presented by the same applicant or registration certificate holder.  

A vaccine may contain one or several distinct vaccine antigens each of which is an active substance. 

A combined vaccine contains at least two distinct vaccine antigens aimed at preventing a single or several infectious diseases. 

A monovalent vaccine contains one vaccine antigen aimed at preventing a single infectious disease.

8.2.2. VAMF shall contain the following information on quality extracted from the relevant part (Active substance, Module 3):  

a) active substance: 

general information, including compliance with the relevant monographs of the State Pharmacopeia of Ukraine, European Pharmacopoeia; 

information on the manufacture of the active substance, including information on the manufacturing process, starting and raw materials, specific measures on risk assessment of transmitting agents and additional measures for evaluating safety of facilities and equipment; 

characterisation of the active substance; 

quality control of the active substance; 

reference standards and materials; 

container/closure system of the active substance; 

stability of the active substance;

b) evaluation and certification.

For novel vaccines, which contain a novel vaccine antigen, the applicant shall submit the materials of full registration dossier including all VAMFs corresponding to each single vaccine antigen that is part of the novel vaccine where no master file already evaluated exists for the single vaccine antigen. 

A scientific and technical evaluation of variations to VAMF for already registered vaccine shall be carried out. A positive evaluation shall result in a certificate of compliance for each VAMF, which shall be accompanied by the evaluation report.

Vaccine Antigen Master File shall contain information on the certification, re-certification or variation of the Vaccine Antigen Master File on the concerned medicinal product(s). 
9. Specific Requirements for materials of registration dossier for RADIOPHARMACEUTICAL MEDICINAL PRODUCTS AND their PRECURSORS

9.1. Radiopharmaceutical medicinal products 

While registering radiopharmaceutical medicinal products, applications shall be submitted with materials of full registration dossier in which the following specific details shall be included:
9.1.1. Module 3

a) In the context of a radionuclide kit, which is to be radiolabelled after supply by the manufacturer, the active substance is considered to be that part of the formulation which is intended to bind or carry the radionuclide. The description of the manufacturing method of radionuclide kits shall include details of the manufacture of the kit and details of its recommended final processing to produce the radioactive medicinal product. The necessary specifications of the radionuclide shall be described in accordance, where relevant, with the general monograph or specific monographs of the European Pharmacopoeia. In addition, any compounds essential for the radiolabelling shall be described. The structure of the radiolabelled compound shall also be described.

For radionuclides, the nuclear reactions involved shall be discussed.

In a generator, both mother and daughter radionuclides shall be considered as active substances.

b) Details of the nature of the radionuclide, the identity of the isotope, likely impurities, the carrier, the use and the specific activity shall be provided.

c) Starting materials include irradiation target materials.

d) Considerations on chemical/radiochemical purity of the medicinal product and its relationship to biodistribution shall be provided.

e) Radionuclide purity, radiochemical purity and specific activity shall be described.

f) For radionuclide generators, details on the testing for mother and daughter radionuclides are required. For generator-eluates, tests for mother radionuclides and for other constituents of the generator system shall be provided.

g) The requirement to express the content of active substances in terms of the mass of active entities shall only apply to radionuclide kits. For radionuclides, radioactivity shall be expressed in Becquerels at a given date and, if necessary, time with reference to time zone. The type of radiation shall be indicated.

h) For radionuclide kits, the specifications of the finished product shall include tests on performance of medicinal products after radiolabelling. Appropriate controls on radiochemical and radionuclidic purity of the radiolabelled compound shall be included. Any material essential for radiolabelling shall be identified and assayed.

i) Information on stability shall be given for radionuclide generators, radionuclide kits and radiolabelled medicinal products. The stability during use of radiopharmaceutical medicinal products in multidose vials shall be documented.

9.1.2. Module 4

The materials of registration dossier pertinent to evaluation of safety and efficacy of radiopharmaceutical medicinal products shall, therefore, address requirements for medicinal products and radiation dosimetry aspects. Organ/tissue exposure to radiation shall be documented. Absorbed radiation dose estimates shall be calculated according to a specified, internationally recognized system by a particular method of administration.

9.1.3. Module 5

In appropriate cases the materials of registration dossier shall be provided with the results of clinical trials where applicable otherwise indications for use shall be justified in the clinical overviews.

9.2. Radionuclide precursors used in manufacture of radiolabelled medicinal products

In the specific case of a radionuclide precursor intended solely for radiolabelling purposes, the materials of registration dossier shall include the information which would address the possible consequences of poor radiolabelling efficiency or in vivo dissociation of the radiolabelled conjugate, i.e. questions related to the effects produced in the patient by free radio-nuclide. In addition, it is also necessary to present relevant information relating to occupational hazards, i.e. radiation exposure to hospital staff and to the environment.

In particular, the following information where applicable shall be provided:

9.2.1. Module 3

The provisions of Module 3 shall apply to the registration of radionuclide precursors as define above subitem 9.1.1., item 9.1 of this section, where applicable.

9.2.2. Module 4

The materials of registration dossier shall include the results of studies concerning single dose and repeated dose toxicity, carried out in conformity with the provisions related to good laboratory practice unless otherwise justified.

Mutagenicity studies on the radionuclide are not considered to be useful in this particular case.

Information relating to the chemical toxicity and disposition of the relevant ‘cold’ nuclide shall be presented.

9.2.3. Module 5

In materials of registration dossier information demonstrating the clinical utility of the radionuclide precursor when attached to relevant carrier molecules shall be presented however in the specific case of a radionuclide precursor intended solely for radiolabelling purposes clinical information generated from clinical studies using on the precursor itself is not considered to be relevant.

10. Specific Requirements for materials of registration dossier for HOMEOPATHIC MEDICINAL PRODUCTS

This section sets out specific requirements for compilation of Modules 3 and 4 of materials of registration dossier for homeopathic medicinal products stated in paragraphs seventeen and eighteen, section II of this Procedure. 

10.1. Module 3:

Specific requirements to Module 3 of materials of registration dossier for homeopathic medicinal products: 

a) Terminology

The Latin name of the homeopathic stock described in the materials of registration dossier must be in accordance with the Latin title of the European Pharmacopoeia or, in absence thereof, of German Homoeopathic Pharmacopoeia (GHP), Homeopathic Pharmacopoeia of the United States (HPUS), British Homoeopathic Pharmacopoeia (BHP), Dr. Willmar Schwabe’s Homeopathic Pharmacopeia. Where relevant the traditional name shall be provided. 

b) Control of starting materials

The particulars and documents pertinent to the starting materials, i.e. all of the materials used including raw materials and intermediates up to the final dilution to be incorporated into the finished medicinal product, shall be supplemented by additional data on the homeopathic stock.

The general quality requirements shall apply to all of the starting and raw materials as well as intermediate steps of the manufacturing process up to the final dilution in the finished medicinal product. If possible, an assay is required if toxic components are present and if the quality cannot be controlled on final dilution because of the high dilution degree. Every step of the manufacturing process from the starting materials up to the final dilution to be incorporated into the finished medicinal product shall be fully described.

In case if several dilutions are involved, these dilution steps should be done in accordance with the homeopathic manufacturing methods laid down in the relevant monograph of the European Pharmacopoeia or, in absence thereof, in the other pharmacopoeia.

c) Control tests on the finished medicinal product

The general quality requirements shall apply to the homeopathic finished medicinal products. Any exception needs to be duly justified by the applicant.

Identification and assay of all the toxicologically relevant constituents shall be carried out. If an identification and/or an assay on all the toxicologically relevant constituents is not possible e.g. due to their high dilution degree in the finished medicinal product the quality of medicinal product shall be demonstrated by complete validation of the manufacturing and dilution process.

d) Stability tests

The stability of finished medicinal product shall be demonstrated. Stability data from the homeopathic stocks are generally transferable to dilutions/triturations obtained thereof. If no identification or assay of the API or active substance is possible due to the high degree of dilution, stability data of the medicinal product may be considered.

10.2 Module 4

Specific requirements for Module 4 of materials of registration dossier for homeopathic medicinal products:

Any missing information shall be justified, e.g., justification shall be given why demonstration of an acceptable level of safety can be supported although some studies are lacking.

11. Specific Requirements for materials of registration dossier for HERBAL MEDICINAL PRODUCTS

Applications for registration/re-registration of herbal medicinal products shall be supported with materials of full registration dossier in which the following specific details shall be included. 

Specific requirements to Module 3 of materials of registration dossier for herbal medicinal products:

Module 3:
The provisions of Module 3, including compliance with monograph of the European Pharmacopoeia, shall apply to the registration/re-registration of herbal finished medicinal products. The state of scientific knowledge at the time when the application is lodged shall be taken into account.

The following aspects specific to herbal medicinal products shall be considered:

a) Herbal substances and herbal preparations

With respect to the nomenclature of the herbal substance, the botanic characteristics of plant (genus, species, variety and author), and chemotype (where applicable), the parts of the plants, the other names (synonyms mentioned in other pharmacopoeias) and the laboratory code shall be provided.

With respect to the nomenclature of the herbal preparation, the botanic characteristics of plant (genus, species, variety and author), and chemotype (where applicable), the parts of the plants, the definition of the herbal preparation, the ratio of the herbal substance to the herbal preparation, the extraction solvent(s), the other names (synonyms mentioned in other pharmacopoeias) and the laboratory code shall be provided.

To document the structure for herbal substance and herbal preparation where applicable, information on the physical form, the description of the constituents with known therapeutic activity or markers (molecular formula, relative molecular mass, structural formula, including relative and absolute stereochemistry) as well as information on other constituent(s) shall be provided.

To document the manufacture of the herbal substance, information about each supplier of raw material, including contractors, and each proposed site or facility involved in production/collection and testing of the herbal substance shall be provided, where appropriate.

To document the manufacture of the herbal preparation, information about each manufacturer, including contractors, and each proposed manufacturing site or facility involved in manufacturing and testing of the herbal preparation shall be provided, where appropriate.

With respect to the description of manufacturing process of the herbal substance, information shall be provided to adequately describe substance production and plant collection, including the geographical source of the medicinal plant and cultivation, harvesting, drying and storage conditions.

With respect to the description of manufacturing process and process controls for the herbal preparation, information shall be provided to adequately describe the manufacturing process of the herbal preparation, including description of the processing, solvents and reagents, purification stages and standardization.

With respect to the manufacturing process development, a brief summary describing the development of the herbal substance and herbal preparation where applicable shall be provided, taking into consideration the proposed route of administration and indications. Results comparing the phyto-chemical composition of the herbal substance and herbal preparation where applicable used in supporting bibliographic data, and the herbal substance and herbal preparation, where applicable, contained as active substance in the herbal finished medicinal product applied for the state registration (re-registration) shall be discussed, where appropriate.

With respect to the elucidation of the structure and other characteristics of the herbal substance, information on the botanical, macro- and microscopical, phytochemical characterization, and biological activity if necessary, shall be provided.

With respect to the elucidation of the structure and other characteristics of the herbal preparation, information on the phyto- and physicochemical characterization, and biological activity if necessary, shall be provided.

The specifications for the herbal substance and herbal preparation where applicable shall be provided.

The analytical procedures used for testing the herbal substance and herbal preparation where applicable shall be provided. 

With respect to the validation of analytical procedures, analytical validation information, including experimental data for the analytical procedures used for testing the herbal substance and herbal preparation where applicable shall be provided.

With respect to batch analyses, description of batches and results of batch analyses for the herbal substances and herbal preparations where applicable shall be provided in the format of pharmacopoeial monographs.

Justification for the specifications of the herbal substances and herbal preparations where applicable shall be provided.

Information on the reference standards or reference materials used for testing of the herbal substance and herbal preparation where applicable shall be provided.

b) Finished herbal medicinal products
With respect to the formulation development, a brief summary describing the development of the finished herbal medicinal product should be provided, taking into consideration the proposed route of administration and indications. Results comparing the phytochemical composition of the medicinal product used in supporting bibliographic data and the medicinal product applied for shall be discussed, where appropriate.

12. Specific Requirements for materials of registration dossier for ADVANCED THERAPY MEDICINAL PRODUCTS

12.1. Registration certificate applications for advanced therapy medicinal products shall follow the requirements for materials of registration dossier (Modules 1 - 5) described in section IX of this Procedure.

The specific requirements for materials of registration dossier for Modules 3, 4 and 5 for biological medicinal products, as described in Part 8 of this Section, shall apply. The specific requirements for materials of registration dossier for advanced therapy medicinal products are described in items 12.2, 12.3 and 12.4 of this chapter of this section. In addition, where appropriate and taking into account the specificities of advanced therapy medicinal products, additional information for materials of registration dossier shall be provided.

Due to the specific nature of advanced therapy medicinal products, the materials compiled in accordance with the scientific guidelines relating to efficacy, safety and quality of advanced therapy medicinal products may be provided based on a risk assessment to determine the extent of quality, non-clinical and clinical data to be included in the materials of registration dossier.

The materials of registration dossier should include the risk analysis covering the entire development. Information on risk factors that may be considered should include: the origin of the cells (autologous, allogeneic, xenogeneic), the ability to proliferate and/or differentiate and to initiate an immune response, the level of cell manipulation, the combination of cells with bioactive molecules or structural materials, the nature of the gene therapy medicinal products, the extent of replication competence of viruses or micro-organisms used in vivo, the level of integration of nucleic acids sequences or genes into the genome, the long time functionality, the risk of oncogenicity and the mode of administration or use.
The materials of registration dossier pertinent to risk analysis may contain information on relevant non-clinical and clinical data or experience with other advanced therapy medicinal products. 
Any deviation from the requirements of this item shall be scientifically justified in Module 2. The risk analysis described above, when applied, shall also be included in Module 2 of the materials of registration dossier. In this case, the methodology followed, the nature of the identified risks and the implications of the risk based approach for the development and evaluation program shall be discussed and any deviations from the requirements of this item resulting from the risk analysis shall be described. 

12.2 Specific requirements to Module 3: 

12.2.1. Specific requirements for all advanced therapy medicinal products 
A description of the traceability system that the applicant intends to establish and maintain to ensure that the individual product and its starting and raw materials, including all substances coming into contact with the cells or tissues it may contain, can be traced through the sourcing, manufacturing, packaging, storage, transport and delivery to the health care setting/ institution where the product is used, shall be provided in materials of registration dossier. 

The traceability system as regards human cells, tissues and blood cells shall comply with the requirements established in appropriate guidelines. 

12.2.2. Specific requirements for gene therapy medicinal products:

Gene therapy medicinal product means a biological medicinal product which has the following characteristics: 

active substance of such medicinal product contains or consists of a recombinant nucleic acid used in or administered to human beings with a view to regulating, repairing, replacing, adding or deleting a genetic sequence;
its therapeutic, prophylactic or diagnostic effect relates directly to the recombinant nucleic acid sequence it contains, or to the product of genetic expression of this sequence. 

Gene therapy medicinal products shall not include vaccines against infectious diseases. 

Gene therapy medicinal products include:

naked nucleic acid;

complex nucleic acid or non-viral vectors;

viral vectors;

genetically modified cells.

The registration materials for gene therapy medicinal products shall contain information on three main elements of the manufacturing process:

starting materials: materials from which the active substance is manufactured such as, gene of interest, expression plasmids, cell banks and virus stocks or non-viral vector;

API or active substance: recombinant vector, virus, naked or complex plasmids, virus producing cells, in vitro genetically modified cells;

finished medicinal product: active substance formulated in its final immediate container for the intended medical use. Depending on the type of advanced therapy medicinal product, the method and conditions of use may necessitate an ex vivo treatment of the cells of the patient.

The registration materials in Module 3 shall contain:

a) Information on the relevant characteristics of the gene therapy medicinal product including its expression in the target cell population as well as information concerning the source, construction, characterisation and verification of the encoding gene sequence including its integrity and stability. Apart from therapeutic gene, the complete sequence of other genes, regulatory elements and the vector backbone shall be provided;

b) Information concerning the characterization of the vector used to transfer and deliver the gene. This must include its physicochemical characterization and/or biological/immunological characterization;

For medicinal products that utilize microorganisms (such as bacteria or viruses) to facilitate gene transfer (biological gene transfer), data on the pathogenesis of the parental strain and on its tropism for specific tissues and cell types as well as the cell cycle-dependence of the interaction shall be provided;

For medicinal products that utilize non-biological means to facilitate gene transfer, information on the physicochemical properties of the constituents individually and in combination shall be provided;

c) Description of the principles for cell banking or maintenance, and their characterization which apply to gene transfer medicinal products;

d) Information on the source of the cells hosting the recombinant vector.

In case of the human source such characteristics as age, sex, results of microbiological and viral testing, exclusion criteria and country of residence shall be documented.

For cells of animal origin, detailed information related to the following items shall be provided:

Sourcing of the animals;

Animal husbandry and care;

Transgenic animals (methods of creation, characterization of transgenic cells, nature of the inserted gene);

Measures to prevent and monitor infections in the donor animals;

Testing for infectious agents;

Facilities;

Control of starting and raw materials.

Description of cell collection methodology including location, type of tissue, operating process, transportation, storage and traceability as well as controls carried out during the collection process shall be provided.

e) The evaluation of the viral safety as well as the traceability of the medicinal products from the donor to the finished medicinal product, are an essential part of the registration materials to be supplied. For example, the presence of replication competent virus in stocks of non-replication competent viral vectors must be excluded.

12.2.3. Specific requirements for somatic cell therapy medicinal products:

Somatic cell therapy medicinal product is a biological medicinal product with the following characteristics:

Contains or consists of cells or tissues the biological characteristics, physiological functions or structural properties of which are important for clinical use have been substantially altered as a result of their manipulation, or of cells or tissues which are not intended for use in donor or recipient for the same purpose;

is presented as having properties for, or is used in or administered  to human beings with a view to treating, preventing or diagnosing a disease through the pharmacological, immunological or metabolic action of its cells or tissues. 

Somatic cell therapy medicinal products include:

Cells manipulated to modify their immunological, metabolic or other functional properties in qualitative or quantitative aspects;

Cells sorted, selected and manipulated and subsequently undergoing a manufacturing process in order to obtain the finished medicinal product;

Cells manipulated and combined with noncellular components (e.g. biological or inert matrixes or medical devices) and exerting the principle intended action in the finished medicinal product;

Autologous cell derivatives expressed in vitro under specific culture conditions;

Cells genetically modified or otherwise manipulated to express previously unexpressed homologous or nonhomologous functional properties.

The whole manufacturing process from the collection of the cells from the patient (autologous situation) up to the injection to the patient shall be considered as one single intervention.

The registration materials for somatic cell therapy medicinal products shall contain information about three elements of the manufacturing process:

starting materials: materials from which the active substance is manufactured, i.e., organs, tissues, body fluids or cells;

API or active substance: manipulated cells, cell lysates, proliferating cells and cells used in conjunction with inert matrixes and medical devices;

finished medicinal products: active substance formulated in its final immediate container for the intended medical use.

The registration materials in Module 3 shall contain:

a) General information on active substance

The active substances of cell therapy medicinal products consist of cells which as a consequence of in vitro processing display prophylactic, diagnostic or therapeutic properties different from their original physiological and biological properties.

The type of cells and culture concerned shall be described. Tissues, organs or biological fluids from which cells are derived as well as the autologous, allogeneic, or xenogeneic nature of the donation and its geographical origin shall be documented. Collection of the cells, sampling and their storage conditions prior to further processing shall be detailed. For allogeneic cells, special attention shall be paid to the very first step of the process, which covers selection of donors. Information on the type of manipulation carried out and the physiological function of the cells that are used as active substance shall be provided.

b) Information related to the starting materials of active substance

12.2.3.1. Human somatic cells

Human somatic cell therapy medicinal products are made of a defined number (pool) of viable cells, which are derived from a manufacturing process starting either at the level of organs or tissues retrieved from a human being, or, at the level of a well defined cell bank system where the pool of cells relies on continuous cell lines. For the purposes of this chapter, active substance shall mean the seed pool of human cells and finished medicinal product shall mean seed pool of human cells formulated for the intended medical use. Starting materials and each step of the manufacturing process including viral safety aspects shall be fully documented in the registration materials.

The characteristics of the human source such as age, gender, microbiological status, exclusion criteria and country of residence; description of sample collection, including site, type, operating process of pooling, transportation; storage and traceability; controls carried out on sample collection shall be documented in the registration materials.

Relevant requirements specified for human somatic cells shall apply to the preparation and quality control of cell banking systems. This may essentially be the case for allogeneic or xenogeneic cells.

The registration materials shall provide information on the use of any raw materials (e.g., cytokines, growth factors or culture media) or of possible ancillary products and medical devices (e.g., cell sorting devices, biocompatible polymers, matrixes, fibres, beads) in terms of their biocompatibility, functionality as well as the risk of transferring infectious agents.

12.2.3.2. Animal somatic cells (xenogeneic):

Detailed information related to the following items shall be provided in the registration materials:

Sourcing of the animals;

Animal husbandry and care;

Genetically modified animals (methods of creation, characterization of transgenic cells, nature of the inserted or excised knock out gene);

Measures to prevent and monitor infections in the donor animals;

Testing for infectious agents including vertically transmitted microorganisms (also endogenous retro viruses);

Facilities;

Cell banking systems;

Control of starting and raw materials.

The registration materials in Module 3 shall contain:

a) Information on the manufacturing process of the active substance(s) and the finished medicinal product - the different steps of the manufacturing process such as organ/tissue dissociation, selection of the cell population of interest, in vitro cell culture, cell transformation either by physicochemical agents or gene transfer shall be documented.

b) Characterization of active substance(s) - all information related to this item on the characterization of the cell population of interest in terms of identity (species of origin, banding cytogenetics, morphological analysis), purity (adventitious microbial agents and cellular contaminants), potency (defined biological activity), and suitability (karyology and tumorigenicity tests) for the intended medicinal use shall be provided.

c) Pharmaceutical development of finished medicinal product - apart from the specific method of administration used (intravenous infusion, site-injection, transplantation surgery), information shall also be provided on the use of possible ancillary medical devices (biocompatible polymers, matrix, fibres, beads) in terms of biocompatibility and durability.

d) Traceability - a detailed flow chart shall be provided ensuring the traceability of the products from the donor to the finished medicinal product.

12.2.4. Specific requirements for advanced therapy medicinal products containing the administration devices:

A description of the physical characteristics and performance of the product and a description of the product design methods shall be provided in the registration materials.

The interaction and compatibility between genes, cells and/or tissues and the structural components of the device shall be described. 

The administration device or the active implantable medical device may be an integral part of the active substance. Where the administration device or active implantable medical device is combined with the cells at the time of the manufacture, application or administration of the finished products, they shall be considered as an integral part of the finished medicinal product. 

Information related to the administration device or active implantable medical device (which is an integral part of the active substance or of the finished product) which is relevant for the evaluation of the combined advanced therapy medicinal product shall be provided in the registration materials. This information shall include: 

a) information on the choice and intended function of the administration device and demonstration of compatibility of the administration device with other components of the product; 

b) evidence of conformity of the part of administration device with the essential requirements laid down in Council Directive 93/42/EEC concerning medical devices, or of conformity of the part of active implantable device with the essential requirements laid down in Council Directive 90/385/EEC on the approximation of the laws of the Member States relating to active implantable medical devices; 

c) where applicable, evidence of compliance of the administration device or implantable medical device with Note for Guidance on Minimising the Risk of Transmitting Animal Spongiform Encephalopathy Agents via Medicinal Products (current edition published in the Official Journal of the European Union) 

(d) where available/at the Center’s request, the results of any assessment of the part of administration device or the part of active implantable medical device by a competent authority which conducted this evaluation for compliance with requirements of Directive 93/42/EEC concerning medical devices, or of conformity of the active implantable device part with the essential requirements laid down in Council Directive 90/385/EEC on the approximation of the laws of the Member States relating to active implantable medical devices.

12.3. Specific requirements to Module 4:

For gene and somatic cell therapy medicinal products, conventional requirements to the registration materials as laid down in Module 4 for nonclinical testing of medicinal products may not always be appropriate due to unique and diverse structural and biological properties of the medicinal products in question, including high degree of species specificity, subject specificity, immunological barriers and differences in pleiotropic responses.

The rationale underpinning the preclinical development and the criteria used to choose relevant species and models shall be properly given in Module 2.

It may be necessary to identify or develop new animal models in order to assist in the extrapolation of specific activity and toxicity. The scientific justification for the use of these animal models of disease to support safety and proof of concept for efficacy shall be provided in the registration materials.

12.4. Special requirements to Module 5:

The efficacy of advanced therapy medicinal products must be demonstrated in the registration materials as described in Module 5. For some medicinal products and for some therapeutic indications, however, it may not be possible to perform conventional clinical trials. Any deviation from the existing requirements shall be justified in Module 2.

The registration materials of Module 5 shall demonstrate special features which may have the clinical development of advanced therapy medicinal products owing to the complex and labile nature of the active substances. This issue requires additional considerations because of peculiarities related to viability, proliferation, migration and differentiation of cells (somatic cell therapy), because of the special clinical circumstances where the medicinal products are used or because of the special mode of action through gene expression (gene therapy).

Special risks associated with advanced therapy medicinal products arising from potential contamination with infectious agents must be addressed in the application for such medicinal products. Special emphasis should be laid on early stages of development, including the choice of donors, on one hand, and  therapeutic intervention as a whole, including proper handling and administration of the medicinal product, on the other hand.

Furthermore, Module 5 should contain, as relevant, data on the measures to surveying and control of the functions and development of living cells in the recipient to prevent transmission of infectious agents to the recipient and to minimize any potential risks to other people, population.

12.4.1. Human pharmacology and efficacy studies:

The registration materials regarding human pharmacology studies should provide information on the expected mode of action, expected efficacy based on justified endpoints, biodistribution, adequate dosage regimen, and methods of administration or modality of use desirable for efficacy studies.

Pharmacokinetic studies, in accordance with generally accepted requirements, may not be relevant for some advanced therapy products. Sometimes clinical studies in healthy volunteers are not feasible and the establishment of dose and kinetics will be difficult. The registration materials, however,  shall contain information on studies of the distribution and in vivo behavior of the product including cell proliferation and long-term function as well as the extent of distribution of the gene product and duration of the desired gene expression, and on the use and, if applicable, development of appropriate tests for the tracing of the cell product or cell expressing the desired gene in the human body and for the monitoring of the function of the cells that were administered or transfected.

The registration materials shall refer to the assessment of efficacy and safety of an advanced therapy medicinal product must include the careful description and evaluation of the therapeutic procedure as a whole, including special ways of administration (such as transfection of cells ex vivo, in vitro manipulation, or use of interventional techniques), and testing of the possible associated regimens (including immunosuppressive, antiviral, cytotoxic treatment).

The whole procedure must be tested in clinical trials and described in the medicinal product information.

12.4.2. Submission of safety data:
Safety issues arising from immune response to the medicinal products or to the expressed proteins, immune rejection, immunosuppression, and breakdown of immunoisolation devices shall be considered in the registration materials.

Certain advanced gene therapy and somatic cell therapy medicinal products (e.g. xenogeneic cell therapy and certain gene transfer medicinal products) may contain replication-competent particles and/or infectious agents. The patient may have to be monitored for the development of possible infections and/or their pathological sequelae during pre- and/or post-registration phases; this surveillance may have to be extended to close contacts of the patient including health-care workers.

The risk of contamination with potentially transmissible agents cannot be totally eliminated in the use of certain somatic cell therapy medicinal products and certain gene transfer medicinal products. The risk can be minimised, however, by appropriate measures as described in the registration materials of Module 3.

The measures included in the production process must be complemented with accompanied testing methods, quality control processes and by appropriate surveillance methods that must be described in Module 5.

The use of certain somatic cell therapy medicinal products may have to be limited, temporarily or permanently, to health care settings/institutions that have specialists and facilities for assuring a specific follow up of the safety of the patients. A similar approach may be relevant for certain gene therapy medicinal products that are associated with a potential risk of replication-competent infectious agents.

The long-term monitoring aspects for the development of late complications shall also be considered and addressed in the registration materials, where relevant.

Where appropriate, the applicant has to submit a detailed risk management plan covering clinical and laboratory data of the patient, emerging epidemiological data, and, if relevant, data from archives of tissue samples from the donor and the recipient. Such a system is needed to ensure the traceability of the medicinal product and the rapid response to suspicious patterns of adverse events.

XI. REQUIREMENTS TO REGISTRATION MATERIALS FOR 

API OR ACTIVE SUBSTANCE

1. Requirements to an application:

The name of API or active substance, technological form including packaging shall be indicated in the application.

Applicant's name and location together with name and location of manufacturers and manufacturing sites involved in different stages of manufacture, and data on the importer, if applicable.

Certificates of quality for three production batches of API or active substance or certificate of quality for one production batch with commitment to provide certificate of quality for other two batches as soon as they are available (all certificates of quality should be submitted for each  manufacturing site applied for).

2. Package labelling

A proposed labelling text for packaging (immediate, outer (if any)) shall be provided by the applicant.
3. Environmental risk assessment:

Where applicable, an application for state registration of API or active substance shall be accompanied by a risk assessment overview evaluating possible risks to the environment due to the use and/or disposal as part of medicinal product and make proposals for appropriate labelling provisions. Environmental risk connected with the release of GMO-containing API or active substance shall be addressed according to the Law of Ukraine “On the state system of biosafety at the time of creating, testing, transporting, and using genetically modified organisms”. 

The information shall include: 

an introduction;

a copy of any written consent of the competent authority of the manufacturer’s country to the deliberate release into the environment of the GMO for research purposes;

the information, including detection and identification methods as well as unique code of the GMO, plus any additional information on the GMO or the substance of relevance to evaluating the environmental risk;

an environment risk assessment (ERA) report prepared on basis of the information available;

appropriate measures in order to inform the public.

Author's signature and date, information on his educational, training and occupational experience, and a statement of the author's relationship with the applicant, shall be included.
4. Main data:

4.1. All procedures and methods used for manufacturing and controlling API or active substance shall be described in sufficient details to enable their reproduction in control tests at the request of competent authority. All test procedures shall correspond to the state of scientific progress at the time and shall be validated. Results of the validation studies shall be provided. In case test procedures are included in the SPhU or European Pharmacopoeia, this description shall be replaced by the appropriate detailed reference to the monograph(s) and general chapter(s). 

4.2. For all substances appearing in the SPhU or European Pharmacopoeia references to these pharmacopoeias shall be made. In respect of substances not appearing in these pharmacopoeias, references to other pharmacopoeias which standards are not below the SPhU or European Pharmacopoeia standards shall be given.

In case analytical procedures are included in the SPhU or European Pharmacopoeia, their complete description isn’t necessary and it shall be replaced in each relevant section by the appropriate detailed reference to the monograph and general chapter.

4.3. In case starting and raw materials, active substances or excipients are not described in any of the following pharmacopoeias: the SPhU, Ph.Eur., or other pharmacopoeias, which standards are not below the SPhU or European Pharmacopoeia standards referencing to the monograph of a third country pharmacopoeia may be accepted. In such cases, the applicant shall submit results of study of the validation of analytical methods described in the monograph and their translation where appropriate.

4.4. In case API or active substance and raw starting material are described in the monograph of the European Pharmacopoeia, the applicant may submit a Certificate of Suitability to the European Pharmacopoeia issued by the European Directorate for the Quality of Medicines & HealthCare. The substance’s manufacturer shall give assurance that the manufacturing process has not been modified since the granting of this Certificate of Suitability.

4.5. Specific measures concerning prevention of the transmission of animal spongiform encephalopathies (materials of ruminant origin) shall be described: at each step of the manufacturing process the applicant must demonstrate compliance of the materials used with the appropriate guidelines on minimising the risk of transmitting animal spongiform encephalopathy agents with medicinal products. This can be demonstrated by submitting either a Certificate of Suitability to the relevant monograph of the European Pharmacopoeia or scientific data to substantiate this suitability.

4.6. Information assessing the risk with respect to potential contamination with adventitious agents, (whether they are non-viral or viral), as laid down in relevant guidelines as well as in relevant general monographs and general chapters of the SPhU or European Pharmacopoeia, shall be provided.

4.7. Special attention shall be paid to the following sections of the registration dossier:

4.7.1. General information  

Information on the nomenclature of the API or active substance shall be provided, including recommended INN, pharmacopoeial name specified in the SPhU, European Pharmacopoeia, if any, chemical name.

The structural formula, including relative and absolute stereochemistry, the molecular formula, and the relative molecular mass shall be provided. For high-tech (biotechnological) active substances if appropriate, the schematic amino acid sequence and relative molecular mass shall be provided.

4.7.2. Manufacture:

a) The applicant shall provide a description of the API or active substance manufacturing process;

b) All materials needed in order to manufacture the active substance (s) shall be listed, identifying where each material is used in the process. Information on the quality and control of these materials as well as the information, demonstrating that all materials meet standards appropriate for their intended use shall be provided.

Starting materials (raw materials) shall be listed and their quality parameters and control methods shall also be documented (if a Certificate of Suitability to the European Pharmacopoeia issued by the European Directorate for the Quality of Medicines & HealthCare is not available).

c) Tests and acceptance criteria carried out at every critical manufacturing step, information on the quality and control of intermediates and process validation and/or its review shall be provided as appropriate (if a Certificate of Suitability to the European Pharmacopoeia issued by the European Directorate for the Quality of Medicines & HealthCare is not available).

d) If the presence of potentially pathogenic adventitious agents is inevitable, the starting (raw) material shall be used only when further processing ensures their elimination and/or inactivation and this shall be validated in the section dealing with viral safety evaluation.

4.7.3. Characterization:

Data highlighting the structure and other characteristics of the API or active substance(s) shall be provided.

Confirmation of the structure of the API or active substance based on the physicochemical and/or immunochemical and/or biological methods, as well as information on impurities shall be provided.

4.7.4. Control:

Detailed information on the specifications used for routine control of active substance, justification for the choice of these specifications, methods of analysis and their validation shall be provided (if a Certificate of Suitability to the European Pharmacopoeia issued by the European Directorate for the Quality of Medicines & HealthCare is not available) .

4.7.5. Container/closure system:

A description of the container and the closure system and their specifications shall be provided. If possible, packaging materials which meet the requirements of the SPhU or European Pharmacopoeia should be used.

4.7.6. Stability:

The types of studies conducted, protocols used, and the results of the studies shall be summarized and submitted;

Detailed results of the stability studies, including information on the analytical procedures used to generate the data and validation of these procedures shall be presented in an appropriate format.

XII. REQUIREMENTS TO THE HOMEOPATHIC MEDICINAL PRODUCTS REGISTRATION MATERIALS OF WHICH MAY NOT HAVE SCIENTIFIC CLINICAL DATA, AND DATA LEVEL REQUIRED FOR THEIR QUALITY ASSESSMENT

1. The homeopathic medicinal products, registration materials of which may not have data on their therapeutic activity, shall meet the following requirements:

they are administered orally and externally;

no specific therapeutic indication appears on the labelling of the medicinal product or in any information relating thereto;

there is a sufficient degree of dilution to guarantee the safety of the medicinal product; in particular, the medicinal product may not contain either more than one part per 10,000 of the mother tincture or more than 1/100th of the smallest dose used in allopathy with regard to active substances whose presence in an allopathic medicinal product results in the obligation to submit a doctor’s prescription. 

2. An application may cover a series of medicinal products derived from the same homeopathic stock or stocks. To demonstrate, in particular, the pharmaceutical quality and the batch-to-batch homogeneity of them the registration materials shall include:

Given in the pharmacopoeia (SPhU), or the European Pharmacopoeia, or in case of their unavailability - the German Homeopathic (GHP), United States Pharmacopeia (HPUS), British Homeopathic Pharmacopoeia (BHP), Schwabe’s Homeopathic Pharmacopoeia) scientific name of the homeopathic stock or stocks together with a statement of various routes of administration, pharmaceutical forms and degrees of dilution to be registered;

Dossier describing how the homeopathic stock or stocks is/are obtained and controlled, and justifying of its/their homeopathic nature, on the basis of an adequate bibliography; 

Description of manufacturing and control for each pharmaceutical form and of the method of dilution and potentiation;

Copy of license to manufacture (if according to manufacturer’s country legislation the license to manufacture is available in electronic form only (e.g. USA), the printout with reference to appropriate official site certified by applicant’s signature/stamp should be provided) or other licensing document to manufacture the applied pharmaceutical form in manufacturer’s country;
Certified copy of the document confirming the compliance of manufacture of medicinal product with GMP issued by the State Administration of Ukraine on Medicinal Products according to the MoH Ukraine Order of December 27, 2012 № 1130 “On approval of procedure for confirming compliance of manufacture of medicinal products with GMP” registered with the Ministry of Justice of Ukraine on January 21, 2013 under №133/22665 or applicant’s letter of guarantee to submit such document during specialized expert evaluation;

Copy of registration certificate or other authorization document (Marketing Authorization, Certificate of a Pharmaceutical Product, Free Sale Certificate etc.) issued by an authorised body of a country of the registration certificate holder (applicant) and/or manufacturer, or other country the regulatory authority of which follows the high quality standards complying with the WHO recommended standards, and where such medicinal products is marketed. A list of countries where the given medicinal product is registered/re-registered;

Proposal as to labelling for packaging;

Instructions for medical use if not all information envisaged by Section XVIII of this Procedure is given at the outer packaging;

Stability data for a medicinal product.
XIII. SPECIFIC PROVISIONS APPLICABLE TO TRADITIONAL HERBAL MEDICINAL PRODUCTS AND TO THEIR REGISTRATION MATERIALS

1. A simplified registration procedure is allowed for traditional herbal medicinal products which fulfil the following criteria: 
a) indications for use should be appropriate to traditional herbal medicinal products which, by virtue of their composition are intended for use without supervision of  medical practitioner; 

b) they are exclusively intended for administration in accordance with a specified strength and posology; 

c) they are intended for an oral, external and/or inhalation use; 

d) the period of traditional use shall exceed 30 years in the world and 15 years in Ukraine;

e) there is sufficient data on the traditional use of medicinal product, in particular, its use under normal conditions is proved to be safe, the pharmacological effects and efficacy are proved by long-term use and experience.

If herbal medicinal product contain vitamins and minerals, safety of which is documented, it shall not be the obstacle for registration of such medicinal products as the traditional herbal medicinal products, provided that the effect of vitamins or minerals is auxiliary or can strengthen the effect of herbal active substances pertinent to the applied indications.

In addition the following shall be submitted:

a) Copy of registration certificate or other authorization document (Marketing Authorization, Certificate of a Pharmaceutical Product, Free Sale Certificate etc.) issued by an authorised body of a country of the registration certificate holder (applicant) and/or manufacturer, or other country the regulatory authority of which follows the high quality standards complying with the WHO recommended standards, and where such medicinal products is marketed. A list of countries where the medicinal product concerned is registered/re-registered;

b) bibliographical or expert data (bibliographic review or expert report) on effects of the medicinal product in question, or similar medicinal product which has been in medicinal use for over 30 years (including over 15 years in Ukraine);

A similar herbal product is characterised by having the same active ingredients, irrespective of the excipients used, the same or similar indications for use, equivalent strength and the same or similar route of administration as the medicinal product applied for;

c) Bibliographic report on safety data of the medicinal product concerned together with the expert report, and data necessary to evaluate the safety of medicinal product, if required by the Center.

d) Copy of license to manufacture (if according to manufacturer’s country legislation the license to manufacture is available in electronic form only (e.g. USA), the printout with reference to appropriate official site certified by applicant’s signature/stamp should be provided) or other licensing document to manufacture the applied pharmaceutical form in manufacturer’s country;
e) Certified copy of document confirming the compliance of manufacture of medicinal product with GMP issued by the State Administration of Ukraine on Medicinal Products according to the MoH Ukraine Order of December 27, 2012 № 1130 “On approval of procedure for confirming compliance of manufacture of medicinal products with GMP” registered with the Ministry of Justice of Ukraine on January 21, 2013 №133/22665 or applicant’s letter of guarantee to submit such document during specialized expert evaluation;

3. The requirement to submit document concerning medical use for a period over 30 years is satisfied if the medicinal product is not registered. This requirement is satisfied if the number or quantity of ingredients of the medicinal product has been reduced during that period. 
4. Registration of traditional medicinal product through simplified procedure shall be refused if the medicinal product does not comply with the above mentioned, and when: 

a) the qualitative and/or quantitative composition is not as declared, or

b) indications for use are not appropriate to traditional herbal medicinal products which, by virtue of their composition are intended for use without the supervision of a medical practitioner, or

c) the product could be harmful under normal conditions of use,

d) the data on traditional use are insufficient, especially if pharmacological effects or efficacy are not plausible on the basis of long-term use; 

e) the pharmaceutical quality of the medicinal product is not justified. 

XIV. SPECIFIC PROVISIONS APPLICABLE TO MEDICINAL PRODUCTS PRODUCED ACCORDING TO THE APPROVED SPECIFICATIONS AND TO THEIR REGISTRATION MATERIALS

1. A simplified registration procedure may be applied to specific medicinal products produced according to the approved specifications which comply with the following:

a) composition, production technology, specification and instructions for medical use shall correspond to those given in the approved specifications;

b) active substances used in medicinal products shall meet the requirements stated in the approved specifications;

c) only changes specified in this Procedure shall be allowed to introduce into the registration materials.

2. A set of registration materials for medicinal products produced according to the approved specifications which are submitted for state registration shall contain details stated in Modules 1 and 2 of sections IX and X of this Procedure.

In addition, it is necessary to submit:

a) methods of quality control and instructions for medical use;

b) data on active substance including manufacturer’s name and location, information on manufacture, stability, labelling, packaging, storage conditions;

c) data on finished medicinal product including information on batch size, stability, labelling, packaging, storage conditions and shelf life;

d) Copy of registration certificate(s) in Ukraine or other licensing document (Marketing Authorization, Certificate of a Pharmaceutical Product, Free Sale Certificate, etc.) issued by the competent authority of country of registration certificate holder (applicant) and/or manufacturer, or other country which regulatory authority follows high quality standards complying with WHO standards at the market of which the medicinal product is placed. The list of countries, where the medicinal product has been registered/re-registered should be given;

e) Copy of license to manufacture (if according to manufacturer’s country legislation the license to manufacture is available in electronic form only (e.g. USA), the printout with reference to appropriate official site certified by applicant’s signature/stamp should be provided) or other licensing document to manufacture the applied pharmaceutical form in manufacturer’s country;

f) Certified copy of document confirming the compliance of manufacture of medicinal product with GMP issued by the State Administration of Ukraine on Medicinal Products according to the MoH Ukraine Order of December 27, 2012 № 1130 “On approval of procedure for confirming compliance of manufacture of medicinal products with GMP” registered with the Ministry of Justice of Ukraine of January 21, 2013 №133/22665 or applicant’s letter of guarantee to submit such document during specialized expert evaluation;

g) Letter confirming that composition, manufacture and control of medicinal product comply with specification in the List of medicinal products produced according to the approved specifications (MoH Ukraine Order of June 11, 2009 № 423).
XV. SPECIFIC PROVISIONS APPLICABLE TO MEDICINAL PRODUCTS OF LIMITED USE (ORPHAN PRODUCTS) AND TO THEIR REGISTRATION MATERIALS

1. Medicinal products of limited use (orphan products) shall meet the following criteria:

a) intended for the diagnosis, prevention or treatment of a life-threatening or chronically debilitating rare condition affecting not more than 5 in 10,000 persons when the application is submitted, or they are intended for the diagnosis, prevention or treatment of a life-threatening, seriously debilitating, or serious and chronic condition and that without incentives of the state their marketing would not generate sufficient return to justify the expenses borne by the manufacturer with regard to the medicinal product;
b) there exists no other approved satisfactory method of diagnosis, prevention or treatment of the condition in question or, if such method exists, that the medicinal product applied for will be of significant benefit to the patients.

2. Application for registration of a medicinal product of limited use (orphan product) shall be submitted according to Annex 1 to this Procedure. The following shall be attached to the application:

A confirmation of introduction of the medicinal product applied for to the European Community Register of Designated Orphan Medicinal Products, or

A confirmation of the orphan designation issued by the competent authorities of applicant’s/manufacturer’s country or countries where the medicinal product has this designation, and data on its registration with an orphan designation in other countries;

A commitment in writing to submit annually a confirmation of the orphan designation obtained from the European Community’s Committee for Orphan Medicinal Products or competent authorities of the applicant’s/manufacturer’s country or countries where the medicinal product has this designation.

3. The registration materials shall be documented according to the requirements of sections IX and X of this Procedure (in Common Technical Document format).

Provisions of Chapter 5 of section X of this Procedure may be applied during the submission of the registration materials for medicinal products of limited use (orphan products). In this case in the summary of preclinical and clinical data the applicant shall justify the impossibility to provide a comprehensive data and substantiate a benefit/risk balance for the orphan products applied for.

4. An application shall cover only those therapeutic indications which correspond to conditions specified in item 1 of this section. This shall not impede the submission of a separate application for new registration of such medicinal product with other indications for use which do not correspond to the above specified conditions (according to other registration dossier).

XVI. REQUIREMENTS TO INSTRUCTIONS FOR MEDICAL USE FOR MEDICINAL PRODUCT/MEDICINAL PRODUCT (MEDICAL IMMUNOBIOLOGICAL PRODUCT)

1. Instructions for medical use accompanying the medicinal product shall be compiled according to the summary of products characteristics the format of which is given in Annex 14 (if any) or approved according to requirements of the applicant’s/manufacturer’s country or other country the regulatory authority of which follows the high quality standards complying with the WHO recommended standards, and/or results of clinical trials.

2. Instructions for medical use shall accompany the medicinal product if the information included in the instructions is not stated on the outer or immediate packaging of the medicinal product.

3. Text of instructions for medical use shall be stated clearly in Ukrainian. At the manufacturer’s/applicant’s request the text of instructions  may be stated in regional language or minorities’ language along with the Ukrainian text provided the same information is given in the texts in other languages used. 

4. For certain medicinal products the requirement to indicate some data on the use of the medicinal product in instructions for medical use may be cancelled provided that medicinal product is not intended for self-medication by patient.  

5. The font size shall be as large as possible for easier readability. Minimal requirements include: font at least 8 Didot’ type with line spacing of at least 1 mm. 

6. The number and date of MoH Ukraine Order on state registration/re-registration/introduction of changes into registration materials for medicinal product according to which the medicinal product concerned is approved for medical use in Ukraine, and the number of registration certificate shall be placed at the upper right hand corner of the instructions for medical use to be inserted in the outer packaging.
7. Instructions for medical use shall contain the following information:

7.1. Name of the medicinal product.

7.2. Full qualitative composition (of active substances and excipients) and quantitative composition (of active substances) using common names for each presentation of the medicinal product (strength and package).

7.3. Pharmaceutical form.

Main physicochemical properties.

7.4. Pharmacotherapeutic group. ATC code.

7.5. Pharmacological properties and if such information is useful for treatment, pharmacokinetic characteristics or immunological and biological properties.

Section “Pharmacological properties” for medicinal products not subject to medical prescription shall be stated in language understandable to patient, and at applicant’s request, information may be reduced.

Section “Immunological and biological properties” is a section of instructions for medical use of some categories of medical immunobiological products (vaccines, toxoids etc.).

7.6. Clinical particulars: 

Therapeutic indications.

7.7. Contraindications.

7.8. Special warnings and precautions for use to be followed by persons who handle medicinal products and administer them to patients, and all precautions to be followed by patients, if appropriate,

7.9. Interaction with other medicinal products and other forms of interaction.

7.10.  Peculiarities of use:

7.10.1. List and provide information on all excipients, knowledge of which is essential for safe and effective use of the medicinal product (according to Annex 16 to this Procedure).

7.10.2. Pregnancy and lactation.

7.10.3. Effects on ability to drive and use machines.
7.11. Posology and method of administration to adults.

7.11.1. Children.

7.12. Overdose (symptoms, urgent treatments and antidotes).

7.13. Adverse reactions (frequency and severity, if any).

7.14. Shelf life (the shelf life after the medicinal product manipulation for direct use, e.g. after

dilution or reconstitution or after first opening of immediate packaging, if appropriate).

7.15. Storage conditions.

7.16. Incompatibility (main types) if the information available.

7.17. Nature and contents of container.

7.18. Special precautions for disposal of a (un)used medicinal product or waste materials derived

from such medicinal product, if applicable.
7.19. Dispensing category for medicinal product established during state registration/re-registration/introduction of changes to registration materials with due respect of requirements of MoH Ukraine Order of May 17, 2001, № 185 “On Approval of Criteria for Referring Medicinal

Products to Dispensing Categories” registered with the Ministry of Justice of Ukraine on May 31, 2001 under № 464/5655.

7.20. Name and location of manufacturer and address of the site where its activity is performed (manufacturer responsible for batch release to be specified), and at applicant’s request – name and location of applicant’s and/or applicant’s representative.

7.21. Date of last revision of instructions for medical use (date of the MoH Ukraine Order on registration/re-registration/introduction of changes into instructions for medical use for medicinal product during validity period of registration certificate to be specified).

7.22. For radiopharmaceutical medicinal products, full details of internal radiation dosimetry, additional detailed instructions for extemporaneous preparation and quality control of such preparations and, where appropriate, maximum storage period during which any intermediate preparation such as an eluate or the ready-to-use medicinal product will conform with its specifications.

Besides, instructions for medical use for radiopharmaceutical medicinal products shall describe all precautions, which are to be followed by medical staff and patients during preparation and use of medicinal product, and also special precautions for utilization of package or its (un)used content.
8. Instructions for medical use may include symbols or pictograms which clarify information specified in it, and other information compatible with summary of product characteristics and is useful for health education except for advertising information which contributes to the promotion of medicinal products at the market.

9. Instructions for medical use for traditional herbal medicinal product shall note that:

medicinal product is a traditional herbal medicinal product designed for use according to indications justified by a long-term use;

the user shall consult a doctor if the disease symptoms have not disappeared during the use of the medicinal product or, adverse reactions not specified in instructions for medical use for medicinal product are observed.

10. Instructions for medical use for homeopathic medicinal products which comply with requirements stated in section XII of this Procedure shall contain:

Statement “homeopathic medicinal product without approved therapeutic indications for use;

Warning advising the user to consult a doctor if the symptoms persist during use of the medicinal product. 

11. Registration certificate holder shall ensure that if necessary he is able to provide organisations of patients with visual impairment with instructions for medical use in format appropriate for them.

XVII. REQUIREMENTS TO SUMMARY OF PRODUCT CHARACTERISTICS FOR MEDICINAL PRODUCT/MEDICINAL PRODUCT (MEDICAL IMMUNOBIOLOGICAL PRODUCT)

1. Summary of product characteristics for medicinal product (SPC) – an information for health professionals concerning safety and efficacy of the medicinal product use to be approved at the applicant’s request.

2. Text of instructions for medical use shall be stated clearly in Ukrainian.

3. Summary of products characteristics the format of which is given in Annex 14 to this Procedure shall contain the following information:

3.1. Name of the medicinal product which may be followed by both the strength and the pharmaceutical form, if applicable.

3.2. Full qualitative composition (of active substances and excipients) and quantitative composition of active substances using common names for each presentation of the medicinal product (strength and package).

3.3. Pharmaceutical form.

3.4. Clinical particulars: 

3.4.1. Therapeutic indications.

3.4.2. Posology and method of administration for adults, and children, if applicable.

3.4.3. Contraindications.

3.4.4. Special warnings and precautions for use, and for medical immunobiological products – obligatory precautions to be followed by doctors while handling these products and administering them to patients, and all precautions to be followed by patients.

3.4.5. Interaction with other medicinal products and other forms of interaction.

3.4.6. Pregnancy and lactation.

3.4.7. Effects on ability to drive and use machines.
3.4.8. Adverse reactions.
3.4.9. Overdose (symptoms, urgent treatments and antidotes).

3.5. Pharmacological properties:

3.5.1. Pharmacotherapeutic group. ATC code:

3.5.2. Pharmacodynamic properties.

3.5.3. Pharmacokinetic properties.

3.5.4. Preclinical safety data.

3.6. Pharmaceutical particulars:

3.6.1. List of excipients.

3.6.2. Incompatibilities.

3.6.3. Shelf life and, if appropriate, shelf life after dilution or reconstitution or after first opening.

3.6.4. Special precautions for storage.

3.6.5. Nature and contents of immediate package.

3.6.6. Special precautions for disposal of a used medicinal product or waste materials derived

from such medicinal product (if applicable).

3.7. Registration certificate holder.

Manufacturer of medicinal product (name and location of manufacturer and address of the site where its activity is performed (manufacturer responsible for batch release to be specified).
3.8. Registration certificate (s) number (s).

3.9. Date of first registration or re-registration of medicinal product.

3.10. Date of text revision of summary of product characteristics.

3.11. For radiopharmaceutical medicinal products – full details of internal radiation dosimetry.

3.12. For radiopharmaceutical medicinal products – additional detailed instructions for extemporaneous preparation and quality control of such preparations and, where appropriate, maximum storage period during which any intermediate preparation, such as an eluate or the ready-to-use medicinal product will conform with its specifications.
XVIII. REQUIREMENTS TO PACKAGE LABELLING FOR MEDICINAL PRODUCT

1. Information to be printed on the package (labelling)

1.1. The following general particulars shall appear on the outer package of finished medicinal products or, if failing this – on the immediate package:

Name of the medicinal product;

Name and location of manufacturer;

Registration certificate number;

Batch number;

Methods of use;

Strength of active substance in each unit and their number in a package;
Shelf life;

Storage conditions;

Precautions.

2. Requirements for package labelling for medicinal product.

2.1. Requirements to particulars specified on package.
2.1.1. The outer package of medicinal products or, if failing this, on the immediate package shall contain the following information:

а) Bar-code of medicinal product; 
b) Name of the medicinal product followed by INN and, if failing this, usual common name (where the product contains only one active substance); if name of the medicinal products is available in several pharmaceutical forms and/or different strengths, the pharmaceutical form and/or strength indicating whether this medicinal product is designed for infants aged under 12 months, over 12 months or adults shall be specified;
c) active substances expressed qualitatively and quantitatively per dosage unit or according to the method of application for a given volume or weight, using their international non-proprietary or usual common names;

d) Pharmaceutical form and the contents by weight, by volume or by number of dosage units in a package;
e) List of those excipients (according to Annex 16 to this Procedure) known to have a certain action or effect, and their names shall be given together with a statement such as "see instructions for medical use for further information". However, all excipients must appear on the package labelling if the medicinal product is designed for parenteral, ophthalmic and topical use (medicinal products applied externally to the skin and transdermally, inhalation medicinal products and any oral, nasal, rectal or vaginal medicinal products, i.e. those with local or transdermal action);

f) Method and, if necessary, the route of administration;

g) Special warning that the medicinal product must be kept out of reach of children, and, if necessary, out of sight of children;

h) Expiry date (month/year) (the last month of the shelf life);

i) If necessary, special precautions for disposal of (un)used medicinal products or waste materials derived from such medicinal products, as well as, at the applicant’s request, a reference to any suitable system for waste disposal on site;

j) Name and location of manufacturer and address of place where its activity is performed (manufacturer responsible for batch release to be specified), and name and location of applicant or applicant’s representative, if appropriate;

Where medicinal product is manufactured from in bulk packaging a statement “Manufacture from in bulk packaging” shall be specified along with the manufacturer’s name;
k) Registration certificate number;

l) Batch number assigned by manufacturer;

m) In case of self-medication, instructions for use of the medicinal products;

n) Special warnings for use of medicinal product, if necessary;

o) Storage conditions, special storage conditions, if necessary.

If there is no enough place for giving full information on the package labelling, the data, listed in items  “a”, “b”, “c”, “d”, “h”, “j”, “l”, “k”, “l”, “n”, “o” must be stated in the instructions for medical use, if any.
2.1.2. The outer package may include symbols or pictograms designed to clarify certain information mentioned in sub-item 2.2.1 of this item, and other information, corresponding to the summary of the product characteristics and which is useful for a patient, except for any elements contributing to promotion of this product  at the market.
2.1.3. Information indicated in items 2.1.1 and 2.1.2 of this item shall be placed on all immediate packages except for cases specified in item 2.1.4 of this item. 

2.1.4. At least the following particulars shall appear on immediate package, which take the form of blister packs, stripes etc., and on small immediate packages (ampoules, tube-droppers, syringe-tubes etc.) to be placed in an outer package that complies with the requirements laid down in items 2.1.1 and 2.1.2 of this item:

a) name of the medicinal product;

b) weight, volume or unit dose of the medicinal product;

c) batch number of the medicinal product;

d) expiry date;

e) name of manufacturer and/or applicant, if necessary.

If there is no place on immediate package for giving the mentioned information, the data listed in sub-items “a”, “b”, “c” must be stated.

2.2. Requirements to package labelling for medicinal products containing radionuclides 

2.2.1. Outer package and immediate package of medicinal products containing radionuclides shall be labelled in accordance with the regulations for the safe transportation of radioactive materials, and shall comply with the following requirements:

2.2.2. The label on the shielding shall include the particulars stated in item 2.1.1 of this item. In addition, the labelling on shielding shall explain in full the coding used on the vial and shall indicate, where necessary, for a given time and date, the amount of radioactivity per dose or per vial and the number of capsules, or, for liquids, the number of millilitres in the vial.

2.2.3. The label on the vial should contain the following information:

name or code of the medicinal product, including the name or chemical symbol of the radionuclide;

batch number and expiry date;

international symbol for radioactivity;

manufacturer name;

amount of radioactivity as specified in sub-item 2.2.2 of this item.

2.3. Requirements to package labelling for homeopathic medicinal products: 

For homeopathic medicinal products which meet the requirements of Section XII of this Procedure the following information shall be placed on the package labelling:

bar-code of the medicinal product;

scientific name of stock or stocks followed by the degree of dilution, making use of symbols of SPhU or other pharmacopoeia (European Pharmacopoeia, German Homoeopathic Pharmacopoeia (GHP), Homeopathic Pharmacopoeia of the United States (HPUS), British Homoeopathic Pharmacopoeia (BHP), Dr. Willmar Schwabe’s Homeopathic Pharmacopeia);
name and location of manufacturer and/or applicant, and name of applicant’s representative, if necessary; 

method of use and route of administration, if necessary;

Expiry date (month/year) (the last month when the drug is valid for use)

pharmaceutical form;

contents of the sale presentation;

special storage conditions, if necessary;

special warnings for the medicinal product, if necessary;

manufacturer’s batch number for medicinal product;

registration certificate number;

statement «homeopathic medicinal product without approved therapeutic indications for use»;

warnings advising the user about the need to consult a doctor if the disease symptoms persist during the use of the medicinal product.

2.4. Requirements to package labelling for traditional herbal medicinal products: 

The labelling for traditional herbal medicinal products shall contain detailed particulars indicated in sub-items 2.1.1 and 2.1.2 of this item. In addition, the following information shall be specified:

medicinal product is a traditional herbal medicinal product with indications, confirmed by long lasting use;

user shall consult a doctor if the symptoms persist during the use of the medicinal product, or the adverse reactions which are not listed in the instructions for medical use are observed.

2.5. Requirements to package labelling for medicinal products containing one or more narcotic products and/or psychotropic substances:

Detailed particulars indicated in sub-items 2.1.1 and 2.1.2 of this item shall appear on the package of medicinal products containing one or more narcotic products and/or psychotropic substances. In addition, an immediate package shall be marked with a double red stripe.

2.6. Requirements to texts on package labelling for medicinal product:

2.6.1. Data on the labelling shall be not less than of 7 Didot’ type.

2.6.2. Text of labelling shall be in Ukrainian. At the manufacturer’s/applicant’s request text of the labelling may be stated in regional language or minorities’ language alongside with the Ukrainian text provided the same information is given in the above languages. 

2.6.3. If necessary, the data on the labelling may be placed using a sticker, in particular for original (innovator) medicinal products (for one – year period of the date of their state registration), medicinal products of limited use (orphan products) or, if necessary, in other cases.

Information placed on stickers shall comply with requirements of chapters 1 and 2 of this Section. The sticker shall be approved as a component of Methods of Quality Control for medicinal product at the time of its registration/re-registration/introduction of changes into the registration materials. 

2.6.4. On the outer package for medicinal products (except for API or active substances and medicinal products in “in bulk” packaging) the name of medicinal product, strength of active substance and pharmaceutical form shall also be specified in Braille format according to the Procedure of labelling medicinal products using Braille format approved by MoH Ukraine Order of August 25, 2010 № 722, registered at the Ministry of Justice of Ukraine on November 05, 2010 № 1044/18339.

2.7. Requirements to excipients to be placed on the package. 

2.7.1. Names of excipients on the package shall be given as follows:

Excipients shall be referred to by their INN according to the European Pharmacopeia, or failing this, their usual common name.

Name of an excipient must be accompanied by the E number, if any. The E number alone may be used on the package, provided the full name (INN, if failing this, usual common name) and the E number are stated in the instructions for medical use, in the section “Composition”;

Proprietary flavors or fragrances shall be specified in general terms (e.g. ‘orange flavor’, ‘citrus fragrance/perfume’); any known major components or those with a recognised action or effect should be specified;

Chemically modified excipients shall be declared in such a way as to avoid confusion with the unmodified excipient (e.g. pre-gelatinised starch);

All components of compound excipients or mixtures shall be specified, included in the description of composition with indication of main components (e.g. printing ink containing x, y, z). A general descriptive term of compound excipient or mixture may be used on the package provided more information is given in the instructions for medical use. Any component with a recognized action or effect shall be specified on the package.

These requirements shall not be applied to labelling of API or active substances.
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2.7.2. List of excipients to be specified on the package and information on the effect of these substances depending on the route of administration and content of excipient to be indicated in the instructions for medical use indicated in Annex 16 to this Procedure.

XIX. CRITERIA OF CONDUCTING ADDITIONAL STUDIES OF MEDICINAL PRODUCTS DURING EXPERT EVALUATION OF REGISTRATION MATERIALS

1. Additional studies pertinent to pharmaceutical development during expert evaluation of registration materials for medicinal products submitted for state registration (re-registration) and expert evaluation of materials about introduction of changes to registration materials during the validity period of registration certificate shall be conducted if the results of expert evaluation of registration materials demonstrate:

no or insufficient data to be presented according to the requirements provided for in Part II of the registration dossier of Sections VII and VII of this Procedure or Module 3 of Sections IX and X of this Procedure for documenting that the developed pharmaceutical form and proposed composition satisfy the purpose specified in the application for conducting expert evaluation of registration dossier;

no or insufficient data to be presented according to the requirements provided for in Part II of the registration dossier of Sections VII and VIII of this Procedure or Module 3 of Sections IX and X of this Procedure pertinent to physicochemical characteristics of active substance which may affect the bioavailability;

no or insufficient study data for documenting the equivalence of the generic medicinal product and reference product at the stage of pharmaceutical development as required in Chapter 4 of Section XX of this Procedure.

2. Additional studies for verifying quality of medicinal products during expert evaluation of registration materials for medicinal products shall be conducted if the results of expert evaluation of such materials show that the results of clinical audit testify to the failure to comply with the storage conditions of the investigational medicinal product during clinical trials or, revealed the mismatching of batch numbers of the investigational medicinal product during clinical trials according to requirements of the Procedure for Conducting Clinical Trials of Medicinal Products and Expert Evaluation of Materials Pertinent to Clinical Trials approved by the MoH Ukraine Order of September 23, 2009 № 690 registered with the Ministry of Justice of Ukraine on October 29, 2009 under № 1011/17026 (in wording of MoH Ukraine Order of July 12, 2012 № 523).

Additional studies for verifying quality of medicinal products during expert evaluation of registration materials for medicinal products shall not be conducted in cases specified in sub-item 5.2 of item 5 of section XX of this Procedure.

3. Additional studies pertinent to preclinical studies during expert evaluation of registration materials for medicinal products shall be conducted if the results of expert evaluation of such materials show that there are no or insufficient data submitted according to requirements envisaged by part III of the registration dossier of sections VII and VIII of this Procedure or Module 4 of sections IX and X of this Procedure pertinent to pharmacological, pharmaceutical and toxicological studies.

4. Additional studies pertinent to efficacy and/or safety of medicinal product during expert evaluation of registration materials for medicinal products shall be conducted if the results of expert evaluation of the clinical trial reports submitted by the applicant demonstrate that:

Clinical data submitted as required by part IV of the registration dossier of sections VII and VIII of this Procedure or Module 5 of sections IX and X of this Procedure is incomplete and/or insufficiently justify some indications for use or contraindications, dosage regimens;

there is negative data about efficacy and safety of medicinal product presented as required by Part IV of the registration dossier of sections VII and VIII of this Procedure or Module 5 of Sections IX and X of this Procedure, and these data require additional studies; 

conducted clinical trials are inadequate to document efficacy and safety of medicinal product;

data raises doubts about authenticity of results of the conducted clinical trials.

5. Additional trials for combined medicinal products with known active substances which had never been used previously in the given combination with the therapeutic purpose shall be conducted if results of the toxicological, pharmacological or clinical trials to be presented according to part III of the registration dossier of sections VII and VIII of this Procedure or Module 4 of sections IX and X of this Procedure are not submitted in full.

This does not apply to cases when the combination medicinal products with known active substances used previously in medical practice as single preparations in the same pharmaceutical form, doses and appropriate ratio for achieving the same therapeutic target. At the same time the applicant shall submit study results to justify a lack of interaction between the ingredients of the medicinal product both at the stage of manufacturing and during shelf life of the combination medicinal product which may affect its efficacy and safety.

6. Additional studies pertinent to bioavailability and equivalence of generic medicinal products during expert evaluation of registration materials shall be conducted if: 

data is not presented in full to document equivalence of medicinal product according to the requirements specified in item 4 of section XX of this Procedure;

data is inadequate to document equivalence of generic medicinal product according to the requirements specified in item 4 of section XX of this Procedure;

there is a risk of possible differences in bioavailability which may cause therapeutic nonequivalence.

7. Additional clinical trials of MIP (clinical epidemiological studies of vaccines and toxoids) shall be conducted if results of expert evaluation of clinical trial reports (clinical and epidemiological studies for vaccines and toxoids) submitted by the applicant, at least, one of the following facts is established: 

There is insufficient data to justify indices of the MIP efficacy in the registration materials;

Data on clinical trials (clinical epidemiological studies of vaccines and toxoids) are incomplete and/or they are insufficient for justifying certain indications for use or contraindications, dosage regimens;

Available data on MIP efficacy or safety require additional verification;
Data give rise to doubt with regard to reliability of results of the conducted clinical trials.

XX. CONDUCTING ADDITIONAL STUDIES OF MEDICINAL PRODUCTS

1. Studies pertinent to pharmaceutical development, documenting quality and reproducibility of methods of quality control during expert evaluation of registration materials shall be conducted at authorized laboratories according to the accreditation field at the Center’s referral.   

Additional studies pertinent to pharmaceutical development of the medicinal product shall be conducted according to requirements specified in part II of the registration dossier of sections VII and VIII of this Procedure or Module 3 of sections IX and X of this Procedure.

2. Additional studies pertinent to pre-clinical studies of medicinal products during expert evaluation of registration materials shall be conducted according to requirements of the Procedure for Conducting Pre-clinical Study of Medicinal Products and Expert Evaluation of Materials of Pre-clinical Study approved by MoH Ukraine Order of December 14, 2009 № 944, registered with the Ministry of Justice of Ukraine on January 19, 2010  № 53/17348.

3. Additional studies pertinent to efficacy and/or safety of medicinal products during expert evaluation of registration materials shall be performed according to the Procedure for Conducting Clinical Trials of Medicinal Products and Expert Evaluation of Materials Pertinent to Clinical Trials approved by the MoH Ukraine Order of September 23, 2009 № 690 registered with the Ministry of Justice of Ukraine on October 29, 2009  № 1011/17026 (in wording of MoH Ukraine Order of July 12, 2012 № 523).

4. Additional studies pertinent to bioavailability and equivalence of generic medicinal products during expert evaluation of registration materials shall be conducted according to the Procedure for Conducting Clinical Trials of Medicinal Products and Expert Evaluation of Materials Pertinent to Clinical Trials approved by the MoH Ukraine Order of September 23, 2009 № 690 registered with the Ministry of Justice of Ukraine on October 29, 2009 № 1011/17026 (in wording of MoH Ukraine Order of July 12, 2012 № 523) (in case of equivalence study in humans), and requirements of this section.

Additional studies pertinent to bioavailability and equivalence shall be conducted at health care settings, and the Center’s pharmacokinetics laboratories or other authorized laboratories at the Center’s referral.   

4.1. General:

4.1.1. Additional studies for documenting equivalence (interchangeability) are intended to justify equivalence (interchangeability) of biopharmaceutical quality of generic and reference medicinal products. 

4.1.2. The following methods are used to document equivalence (interchangeability):

comparative pharmacokinetic studies in humans, in which the active substance and/or its metabolite(s) are measured as a function of time in an accessible biological fluid such as blood, plasma, serum or urine to obtain pharmacokinetic measures, such as AUC and Cmax thatare indicative of the systemic exposure;

comparative pharmacodynamic studies in humans;

comparative clinical trials;

equivalence in vitro study (biowaiver).

4.1.3. The applicability of each of the above methods shall be determined based on complex assessment of factors, including the characteristics of the active substance and the medicinal product and time period of the active substance (s) action.
4.1.4. The following approaches shall be used at selecting methods to document equivalence (interchangeability):

Where an API produces measurable concentrations in an accessible biological fluid such as plasma, comparative pharmacokinetic studies can be performed;

Where an API does not produce measurable concentrations in an accessible biological fluid, comparative pharmacodynamic studies in humans are performed;

when it is not possible to determine the pharmacokinetic profile or to find suitable pharmacodynamic end-points, comparative clinical trials are conducted;

for immediate release oral medicinal products in vitro equivalence studies using a BCS-based biowaiver may be applied.

4.2. When in vivo equivalence studies are not necessary:

4.2.1. Generic medicinal products which are pharmaceutical equivalents to the reference ones are considered to be therapeutic equivalent (interchangeable) and do not require further equivalence verification through the comparative studies in compliance with requirements to manufacturing and quality standards established by the current legislation of Ukraine and international norms when: 

a) the medicinal product is to be administered parenterally (e.g. intravenously, subcutaneously or intramuscularly) as an aqueous solution containing the same API in the same molar concentration as the reference product and the same or similar excipients in comparable concentrations as in the reference product. Certain excipients (e.g. buffer, preservative and antioxidant) may be different provided it can be shown that in the given concentrations these excipients would not affect the safety and/or efficacy of the medicinal product;

b) medicinal products are solutions for oral use (e.g. syrups, elixirs and tinctures), contain the same active substance in the same molar concentration as the reference product, and contain essentially the same excipients in comparable concentrations. Excipient(s) known to affect gastrointestinal (GI) transit, GI permeability and hence absorption and/or stability of the active substance in the GI tract should be critically reviewed;

c) medicinal products are in the form of powders for reconstitution as a solution and the resultant solution meets either sub-item “a” or sub-item “b” of this item;

d) medicinal products are gases;

e) medicinal products are otic or ophthalmic products prepared as aqueous solutions and contain the same active substance (s) in the same molar concentration and essentially the same excipients in comparable concentrations as in the reference product. Certain excipients (e.g. preservative, buffer, substance to adjust tonicity or thickening agent) may be different provided in the given concentrations they are proved in any way not to affect safety and/or efficacy of the medicinal product;
f) medicinal products are topical products prepared as aqueous solutions and contain the same active substance (s) in the same molar concentration and essentially the same excipients in comparable concentrations as in the reference product;

g) medicinal products are aqueous solutions for nebulizer inhalation products or nasal sprays, intended to be administered with essentially the same device, and contain the same  active substance (s) in the same concentration and essentially the same excipients in comparable concentrations as in the reference product. Certain excipients may be different provided in the given concentrations they are proved in any way not to affect safety and/or efficacy of the medicinal product;

h) medicinal products with systemic action in the form of aqueous solutions for rectal or vaginal administration which contain the same  active substance(s) in the same concentration and essentially the same excipients in comparable concentrations as in the reference product. Certain excipients may be different provided in the given concentrations they are proved in any way not to affect safety and/or efficacy of the medicinal product;

4.2.2. For situations described in sub-items (b), (c), (e), (f), (g) and (h) of sub-item 4.2.1 of this item above, when there are differences in composition of excipients the applicant shall demonstrate that their use is not expected to affect the safety and/or efficacy of the product. 

In the event this information cannot be provided by the applicant and there is no access to the relevant data, the applicant shall perform appropriate studies to demonstrate that differences in excipients or devices do not affect the safety and/or efficacy of the product. 

4.3. When in vivo equivalence studies are necessary:

In vivo equivalence verification is needed when there is a risk that possible differences in bioavailability may result in therapeutic inequivalence of the generic medicinal product and the reference one, for example, for. 

a) Oral immediate-release medicinal products with systemic action when one or more of the following criteria apply:

critical use medicinal product;

narrow therapeutic range (efficacy/safety margins), steep dose–response curve;

documented evidence for bioavailability problems or bioinequivalence related to the active substance or its formulations (unrelated to dissolution problems);

there is scientific evidence to suggest that polymorphs of active substance, the excipients and/or the technological processes could affect bioequivalence;

b) Non-oral, non-parenteral medicinal products designed to act systemically (such as transdermal patches, suppositories, nicotine chewing gum, testosterone gel and transdermal contraceptives);

c) Modified-release medicinal products designed to act systemically;

d) Fixed-combination medicinal products with systemic action, where at least one of the active substances requires an in vivo study;

e) Non-solution medicinal products, which are for non-systemic use, in particular, for oral, nasal, ocular, dermal, rectal or vaginal application and are intended to act without systemic absorption. In these cases, the equivalence is established through, e.g. comparative clinical or pharmacodynamic, dermatopharmacokinetic studies and/or in vitro studies;

f) medicinal products which contain ether, ester, isomer, racemate, complexes or active substance’s derivatives different from those in the reference product because these differences may produce different bioavailability.

4.4. Conditions for using a biowaiver:

Application of a biowaiver procedure for demonstrating equivalence of generic medicinal products is limited to the rapidly dissolving active substances with known absorption in humans without narrow therapeutic index and are not for critical use.

A biowaiver may be applied for immediate release solid oral dosage forms with systemic action. The medicinal products designed for sublingual, buccal route of administration and modified release dosage forms are not eligible for a biowaiver. For orally dispersible medicinal products, a BCS-based biowaiver may be used only when an oral absorption may be excluded.
4.4.1. General requirements:

A BCS-based biowaiver is applied to immediate release medicinal products if:

It has been demonstrated that the active substance is highly soluble and fully absorbable/highly permeable (Class I of BCS);

Medicinal product is very rapidly dissolving (release of >85% of active substance in 15 min) or rapidly dissolving (release of 85% in 30 min); 
Excipients which could influence the bioavailability are qualitatively and quantitatively similar. In general, the application of similar excipients in similar amounts is prevalent

or:

It has been demonstrated that active substance is highly soluble and limitedly absorbable/poorly permeable (Class III of BCS);

Medicinal product is very rapidly dissolving (release of >85% of active substance in 15 min); 
Excipients which could influence bioavailability are qualitatively and quantitatively similar, and other excipients are qualitatively similar and very  much alike quantitatively).

Generally, the risks of an inappropriate biowaiver decision should be reviewed more critically (e.g. site-specific absorption, transport protein induction/competition at the absorption site, excipient composition and therapeutic risks) for medicinal products containing BCS Class III active substance.

4.4.2. Active substance:

A biowaiver shall be applied only if active substance in the investigational and reference medicinal products is the same. When an active substance is used in the form of different salts the biowaiver procedure is possible in case of the BCS Class I active substance.

A biowaiver shall not be applied if the investigational and reference medicinal products contain different ether, ester, isomer, racemate, complexes or active substance’s derivatives, because the above differences may produce different bioavailability which is impossible to be established taking into account BCS-based studies and results of in vitro comparative studies using “Dissolution” test.
4.4.3. Dissolution:

The pH-dependent profile of active substance shall be determined and reviewed. Active substance shall be considered highly soluble if the highest unit dose completely dissolves in 250 mL or less of each of three buffers adjusted between pH 1 – 6,8.  The determination of similar dissolution profile shall be performed in three buffer solutions at the recommended pH values 1,2; 4,5 and 6,8, at 37±1◦C, and additionally considering pKa if its value is within the above pH range, where pKa is an ionization constant of active substance. The repeated studies at each pH value may be necessary for proper classification of the active substance solubility (e.g., using a the shake-flask method or other validated method). Three replicate determinations of the active substance solubility at each pH condition are recommended for each specified manufacturer of active substance. The pH value of each buffer solution shall be checked before and after the experiment.
4.4.4. Permeability/absorption:

Demonstration of absolute absorption in humans is prevalent for using a biowaiver. In this relation an absolute absorption shall be established if the measured level of absorption is above 85%. Generally, the absolute absorption of the product may be substantiated based on studies in humans.

Data of the absolute bioavailability studies or mass balance determination may be used for studying absorption level.

If the mass balance determination data are used to demonstrate an absolute absorption it shall be ensured that the metabolites which are taken into consideration at determining the fraction absorbed values are formed after the absorption.

In vitro permeability study (in vivo or in situ intestinal perfusion using animal models; in vitro permeation across isolated animal tissues or a monolayer of cultured epithelial cells) may also be considered supportive for in vivo data.

4.4.5. Finished medicinal product:

A study of the active substance release kinetics for generic and reference medicinal products shall be performed compared to the reference medicinal product in the following conditions:

Apparatuses - apparatus with basket (100 rpm) or apparatus with paddle (50 rpm); 

Volume of the dissolution medium - 900 ml or less but at least 500 ml;

Temperature of the dissolution medium - (37.0±0.5)°C; 

The number of investigational samples – 12 for the investigational medicinal product and 12 for the reference medicinal product;

Sampling time points – at least 3 time-points (zero excluded), specifically, in 10 min, 15 min, 20 min, 30 min and 45 min, with 15 min point being determinative;

Relative standard deviation of the mean value or variance for any medicinal product shall be less than 20% at the first time-point and less than 10% at subsequent time-points;

Dissolution media (buffer solutions): pH 1.0 – 1.2 (in general 0.1 N HCl or artificial gastric juice without enzymes), pH 4.5 and pH 6.8 (or artificial intestinal fluid without enzymes); (with pH assured over a period of study;  with buffers described in SPhU or European Pharmacopieia); other conditions: no surface-active substances; use of enzymes is admissible for gelatine capsules or gelatine-coated tablets.

Results of in vitro comparative studies including the study protocol and conditions, individual and mean results, and the appropriate summarized statistics shall be provided.

4.4.6. Assessment of in vitro dissolution results:

Medicinal products shall be considered very rapidly dissolving if not less than 85% of labelled amount of active substance releases in 15 minutes or less. When this is demonstrated for the generic and reference medicinal products their similarity may be accepted without any mathematical calculation.

Medicinal products shall be considered very rapidly dissolving if not less than 85% of labelled amount of active substance releases in 30 minutes.

A lack of corresponding differences (similarity) may be demonstrated when a nearly absolute dissolution is achieved within a 15 – 30 min range (at least 85% of labelled amount of active substance). Similarity factor or other appropriate tests shall be used to demonstrate the similarity profile of the investigational and reference medicinal products.
4.4.7. Excipients:

Similar amount of the same excipients in the composition of the generic medicinal product as of the reference medicinal product is recommended to be used for BCS Class I medicinal products.

If a biowaiver is used for BCS Class III active substances, excipients of the investigational and reference medicinal products shall be similar qualitatively and very similar quantitatively in order to avoid different effects on membrane transport proteins.

Excipients which may affect bioavailability (for example, sorbitol, mannitol, sodium dodecyl sulfate or other surface-active substances) shall be similar qualitatively and quantitatively in the investigational and reference medicinal products.

4.5. General aspects of “Dissolution” testing:
There shall be sufficient number of sampling points for obtaining significant dissolution profiles at least in each 15 minutes. The more frequent sampling is recommended during the period of major change in the dissolution profile. For rapidly dissolving medicinal products if the product completely releases in 30 minutes the appropriate profile is necessary with sampling in each 5-10 minutes.

If over 85% of the medicinal product dissolves in 15 minutes the dissolution profiles may be accepted as similar without further statistical assessment.

If at least 85% of active substance does dissolve in 30 minutes rather than  in 15 minutes, at least three sampling points are needed: first sampling point – less than 15 minutes, the second one – in  15 minutes, and the third one – when nearly 85% dissolves.

For modified release medicinal products the requirements given below shall be followed:

Dissolution profiles of delayed release dosage forms may be similar in sampling points complying with their dissolution mechanism, i.e. at pH 1.2 for 2 hours and at pH 6.8.

Dissolution profiles of prolonged release dosage forms shall be similar in three media at sampling points complying with its dissolution rate, for example, in 1 hour, 2 hours, 4 hours, 6 hours, 8 hours and 16 hours.

The similarity factor f2 is calculated using the following equitation:

	 


	,


where f 2 – the similarity factor,

n – number of time points

R(t) – mean value of the amount of the active substance released at each time point of the reference product (in % of the labelled amount);

T(t) – mean value of the amount of the active substance released at each time point of the investigational product (in % of the labelled amount).

For the reference and generic medicinal products the amount of the active substance shall be determined in % of the labelled amount.

The similarity factor evaluation is performed under the following conditions:

at least three time points (except for zero);

time points for the investigational and reference medicinal products shall be the same.

the number of samples – 12 replicates for the investigational medicinal product and 12 - for the reference medicinal product;
after dissolution of 85% of active substance from the reference medicinal product the values obtained at single time-point shall be considered;

relative standard deviation of the mean value or variance for any medicinal product shall be less than 20% at the first time-point and less than 10% at subsequent time-points;

The similarity factors shall be considered similar if the similarity factor f2 ≥ 50.  

The documented results of in vitro comparative studies shall be provided including the study protocol, information on investigational and reference batches of the medicinal product, details on the manufacturing conditions, individual and mean results, and appropriate summarized statistics.

5. Additional studies for demonstrating quality of the medicinal product and reproducibility of control methods shall be conducted in compliance with specification and control methods provided in the registration materials.

5.1. Additional studies for demonstrating quality of the medicinal product shall not be conducted in the following cases:

After conducting the clinical trials (equivalence study) provided the quality control of the investigational medicinal product has conducted, and the specification, methods of quality control and technology of manufacturing of the medicinal product remain unchanged;

During registration of additional doses of the medicinal product to the registered dose provided the composition of doses is proportionally similar, the manufacture of the medicinal product is performed with the same equipment in conditions envisaged by the license to manufacture this medicinal product, the study has been made and report on validation study pertinent to control methods and technological process applied to the proposed additional dosage has been submitted;

At simultaneous registration of several doses of the medicinal product the quality tests shall be performed on one of the doses provided the composition of doses is proportionally similar, the manufacture of the medicinal product is performed with the same equipment in conditions envisaged by the license to manufacture this medicinal product;
Medicinal product has a high cost (at least, equivalent to 500 Euros), delivered to Ukraine in limited quantities. In this case control of quality indices shall be performed according to the procedure “Lot Release” (through expert evaluation of materials pertinent to the quality control of the medicinal product lot (protocols of quality control of the lot, analytical reports) provided by the manufacturer (hereinafter – Lot Release);

If the performance of the study by specific quality indices (for example, “Sterility”, “Microbiological purity”, etc.) requires a large amount of samples  and one sample costs at least equivalent of 100 Euros. In this case the control by such quality indices shall be performed according to the “Lot Release” procedure;

If the medicinal product is a medicinal product of limited use (orphan product). In this case the quality indices control shall be performed according to the “Lot Release” procedure;

If the medicinal product is registered under another name. In this case the results of the laboratory quality testing performed during the registration of this medicinal product under the previous name shall be attached to the registration materials;

At re-registration of the medicinal product if during the validity period of its registration certificate the specification and methods of quality control for this medicinal product remain unchanged, and the applicant has not included any changes into the registration materials in the part pertinent to the specification and methods of quality control for the medicinal product;

At registration (re-registration) of API or active substances;

For medicinal products produced in bulk through pre-packaging (packaging)/labelling if the in bulk medicinal product has been subject to pre-registration quality control. In this case the results of the laboratory quality control of the in bulk medicinal product shall be attached to the registration materials;

At introduction of changes into the instruction for medical use for the medicinal product (changes in therapeutic indications, dosing device, etc.);

At registration of the medicinal product in compliance with the “informed consent application” procedure provided the registration certificate holder for a medicinal product registered before is present at the market of Ukraine. In this case the results of the laboratory quality testing for the previously registered medicinal product  shall be attached to the registration materials;

5.2. Additional studies of the antibiotics activity shall not be performed in the following cases:

information on in-house studies of in vitro activity of antibiotics shall be provided in the registration materials;

proof of therapeutic equivalence of the medicinal product obtained in clinical trials of the medicinal product shall be contained in the registration materials.

5.3. At registration and re-registration of the medical immunobiological product the testing of one batch of this product for compliance with MQC requirements shall be performed.

6. For specialized expert evaluation the applicant shall submit to the Center reports on the conducted additional studies.
XXI. PROCEDURE FOR ISSUING REGISTRATION CERTIFICATE  (REGISTRATION CERTIFICATE INSERTS) FOR MEDICINAL PRODUCT

1. When the Center draws up the motivated conclusion on efficacy, safety and quality the Center shall prepare and pass to the applicant within 10 working days the following draft documents for proofreading:

for state registration (re-registration) of the medicinal product: registration certificate, instructions for medical use and summary of product characteristics (if any), MQC containing labelling of immediate, outer (if any) package of the medicinal product;

for introduction of changes into the registration materials during the validity period of registration certificate for medicinal product: registration certificate insert, changes in and revised instructions for medical use for medicinal product and summary of product characteristics, which format is given in Annex 14 to this Procedure (if any), changes and revised MQC containing labelling of immediate, outer (if any) package of the medicinal product;

Information on issuing the draft documents to the applicant for proofreading shall be entered into the e-database.

If the applicant does not proofread the draft documents within 15 calendar days the Center shall submit these documents to MoH.

The time needed for proofreading documents by the applicant shall not be included in the timeframe of expert evaluation of the registration materials.

2. Within 3 working days of MoH decision on state registration (re-registration) of the medicinal product or introduction of changes into registration materials during the validity period of registration certificate, the Center shall inform the applicant on the decision made and transfer the registration certificates or registration certificate inserts to MoH for  signing by a chief of the competent MoH department.

3. Registration certificate (registration certificate insert) shall be signed by a chief of the competent MoH department and certified by stamp. The drawn up registration certificates (registration certificate insert) together with the documents approved by MoH (instructions for medical use or changes to it; summary of product characteristics for medicinal product (if any – at the applicant’t request); pharmacopeial monograph or MQC or changes to it which contain labelling of immediate, outer (if any) package for the medicinal product) shall be passed to the applicant based on “single window” principle.

4. Registration certificate indicating the period within which the medicinal product is permitted for use in Ukraine (registration certificate insert) shall be issued by MoH at applicant's request with a related power of attorney.
XXII. PROCEDURE OF PAYMENT

1. Subject to payment by the applicant is the preliminary expert evaluation and specialized expert evaluation of materials for state registration (re-registration), introduction of changes into the registration materials during the validity period of registration certificate for medicinal product, additional studies (tests). 

2. Payment for the above works shall be made according to conditions of the contract between the applicant and the Center or between the applicant and the health care setting/institution, which conducts such studies (tests).

XXIII. PROTECTION OF CONFIDENTIAL INFORMATION

1. During expert evaluation of materials pertinent to medicinal products submitted for state registration (re-registration), as well as expert evaluation of materials on introduction of changes into registration materials during the validity period of registration certificate the Center must arrange for protection of the confidential registration-related information against disclosure and unfair commercial use.

2. The examination by third parties of confidential registration information, making hard, electronic and other copies cannot be allowed without written consent of the holder of such information or in other cases specified by acting legislation. 

3. Turnover of documents, containing confidential registration information, shall be performed at the Center.

4. Persons who might have conflict of interests with the applicant must not be allowed to work with documents containing confidential registration information.

L.V. Konoshevych

Chief, the Administration of Medicinal Products 

and Health Care Products MoH Ukraine

